NOBLELIFTi&7]

256898501001 X7 & %:/DRIVE SYSTEM

F5/N0 YRhg/SN AR Name HE/QTY £¥E/Remark
1 256813515001  |4KEh#F (AQ) Drive axle(AQ) 1 3.0-3.5T
1 256713515001  |ZXEIHF (AQ) Drive axle(AQ) 1 2.5-2. 8T
1 256813511001  |4KEh#F (KD) Drive axle(KD) 1 3.0-3.5T
1 256713511001  |4KEh#F (KD) Drive axle(KD) 1 2.5-2. 8T
2 256814020001 B Seal washer 1
3 256814011001  |484f (30. 14) Gear box (ZN) 1 25-35GB £ 41
3 256814011002  |7AsE4A (ZC) Gear box (ZC) 1 25-35GB £ 41 /11T
3 256814011003 AR AH (38. 6) Gear box (ZN) 1 TKHEGY 2 4|
3 256814011004  |754H (22. 8) Gear box (ZN) 1 K WEGHZR %
4 910600100029  |[E4:446B119. 2-10x24 Dowel pin GB119.2-10x24 1
5 910400100008  |F#[EGBI7. 1-12-200HV Washer GB97.1-12-200HV 12
6 910400500008 |31 4 5| GBI3-12 Washer GB93-12 12
7 941100200006  |#Z42MI2x1. 5x45-12.9 Bolt GB5786-M12x1.5x45-8.8 12
8 910300900002  |#2+}GB6178-M20-8 Nut GB6178-M20-8 1
9 910400100009 | EAfEIGRY7 114 WasherGB97-1-14-200HV 5
10 910400500009 |31 44 [B|GBI3-14 Washer GB93-14 5
11 910100200027 B2H2GB5785-M14x1. 5x155-8. 8 Bolt GB5785-M14x1.5x155-8.8 5
12 910600600037  |JF F1446B91-4x40 Split pin GB91-4x40 1
13 910400500012 |33 45| GBI3-20 Washer GB93-20 9
14 910400100012  |F-#[EIGBI7. 1-20-200HV Washer GB97.1-20-200HV 1
15 910100500006  |#242G6B31. 1-M20x90-8. 8 BoltGB31.1-M20x90-8.8 1
16 910800100020  |0JF:[E-P490x2. 65 O ring 90x2.65 1
17 920900100124 | HIpL (23 HPQL 1 Motor (HP) 1 25-35GB
17 256832011003  [ef4L (32¥i) HPQ16 Motor (HP) 25-35GH
17 256832011002  |Hipl GKEE-80V) 25-35GY-80
17 257532011001  |HpL GkHE-153V) 25-35GY-153
18 255098513251  |{&i&4: (HP) Sensor(HP) 1 25-35GB/GH




NOBLELIFTi&7]

256898501002 IXFh#F (3. 0-3. 5t) -AQ /DRIVE AXLE (3. 0-3.5t)-AQ

F5/N0 YRhg/SN AR Name HE/QTY £¥E/Remark
1 256998523501  [JfhiiEHe-24453-02061B 24 3.0-3.5T
2 256998523502  |:#H-A22]3-02011 2 3.0-3.5T
3 256998523503  |#dsf#4-A22A3-02031 2 3.0-3.5T
4 256998523504 | #2£FM58X2-25555-00004 4 3.0-3.5T
5 256998523505 | 1hZ)#A4 & 58-25555-00006 2 3.0-3.5T
6 256998523506 | #1£60X75X10-24453-02121G 2 3.0-3.5T
7 256998523507 |07 [#59. 6X2. 4-2555-00008 2 3.0-3.5T
8 256998523508 ||z #L 8 #4-25953-72001 2 3.0-3.5T
9 256998523509 |z #L B K -A22A3-02051 4 3.0-3.5T
10 256998523510 |43 Zh#% = i-AXQ-QO3ES—-1520R 12 3.0-3.5T
11 256998523511  |#iiE-A22]3-02021A 1 3.0-3.5T
12 256998523512  |#B$E-22193-03001 3 3.0-3.5T
13 256998523513 |l FE K -90106-65690 1 3.0-3.5T
14 256998523514  |/c il A% E H1270-24433-70411 1 3.0-3.5T
15 256998523515 |2 #igLE-23913-02041B 12 3.0-3.5T
16 256998523516  |#E#kiEH-25303-02102B 12 3.0-3.5T
17 256998523517  |yhd+75X100X10-25555-00009 2 3.0-3.5T
18 256998523518 | IR Tl K33012 2 3.0-3.5T
19 256998523519  |#5#%-25555-00003 2 3.0-3.5T
20 256998523520  |ifill3)5t-24453-02131 2 3.0-3.5T
21 256998523521 |4k T4lK30214 2 3.0-3.5T
22 256998523522  |yhd 48 72X100X16-24453-02121G 2 3.0-3.5T
23 256998523523  |ihid100X125X12-76351-01004 2 3.0-3.5T
24 256998523524  |Z£EM20X1. 5-B4223-00020B 12 3.0-3.5T




NOBLELIFTi&7]

256898501003 LEZhHF (30-35Q) —KD/DRIVE AXLE (30-35Q)-KD

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 256898523501 IR B #F55H-2301101-00 Driving axle housing 1 3.0-3.5T
2 256898523502 |l Z)j#H-3103103-00 Drum brake 2 3.0-3. 5T
3 256898523503  |#£#%H-3103101-00 Hub 2 3.0-3.5T
4 256898523504 [k iiE EEEIH-3103102-00 Large oil seal ring 2 3.0-3. 5T
5 256898523505  |ji3100X130X12 Seal ring100x130x12 2 3.0-3.5T
6 256898523506 | R4 T4 k30214 Bearing30214 2 3.0-3.5T
7 910700600020 |5 4fEi& Tl 7k 32012 Bearing32012 2 3.0-3.5T
8 254198523557 |07 [El65X3. 1 O-ring 65X3.1 2 3.0-3.5T
9 256898523507 7Ny & RE BB H-3103109-00 Small oil seal ring 2 3.0-3.5T
10 254198523555  [J3475X100X10 Seal ring 75x100x2 2 3.0-3.5T
11 910300700005  |[F]#2 EFM60X2 Round nut M60X2 4 3.0-3.5T
12 910400900013  |1LZh#HE 60 Lock washer60 2 3.0-3.5T
13 256898523508  |f#liHH-2303106-00 Half shaft pad 2 3.0-3.5T
14 256898523509  [k#hH-2303101-00 Half shaft 2 3.0-3.5T
15 256898523510  |f#liiZA2H-2303107-00 Half shaft bolt 24 3.0-3.5T
16 256898523511  |#p4iZ42H-3103106-00 Hub bolt 12 3.0-3.5T
17 256898523512  [#2 3R EFH-3103110-00 Hub nut 12 3.0-3. 5T
18 910300200005 |/ 2 £FN20X1. 5 Nut M20X1.5 12 3.0-3.5T
19 256898523513 |77 i 3h#4H-3501100-00 Left brake 1 3.0-3.5T
20 256898523514 |4l 3h#H-3501200-00 Right brake 1 3.0-3.5T
20 256898523515  |#%4E£7G1/2 H-1701104-00 Pug ZG1/2 3 3.0-3.5T
21 256898523516  |i# #EH-2301301-00 Vent plug 1 3.0-3.5T
22 256898523517 |44 Pin 1 3.0-3.5T
23 256898523518 |l 348 i i B A2 H-3501301-00 Brake positioning bolt 4 3.0-3.5T
24 256898523519 | Zh A% B AR 2H-3501302-00 Brake bolt 12 3.0-3.5T




NOBLELIFTi&7]

256898501004 #)5h5% (30-35Q) /LEFT BRAKE (30-35Q)

FF5/N0 ZmAL/SN P Name & /QrY %4 /Remark
1 256898523530 JKi3%24433-700406 Rubber plug 24433-70040G
2 256898523531 |k HiHF24433-70010G Spring tension rod 24433-70010G
3 256898523532 HEFEMS X 1. 25X 20GB/T5783-2000 Bolt M8 x one point two five x 20GB/T5783-2
4 910400500005 |55 4 [#]GBI3-6 Spring washer GB93-6
5 256898523533 |l B a3 AR Sk (A) 24433-720006 Brake base plate assembly (left) 24433-7200 TE A R
5 256898523534  |#iBh e H A () Brake backing plate assembly (right)
6 256898523535 FhIshhikf () 24433-70140G Hand brake rod (left) 24433-70140G JE A KRR
6 256898523536 FHERA D Hand brake rod (right)
7 256898523537 HET2 24433-70150G Pin 2 24433-70150G
8 256898523538 HHET1 24433-70110G Pin 1 24433-70110G
9 256898523539  |HiZh#h BEEE R (F2) 24433-71000G Brake shoe with friction plate assembly (left) 2 A7 R R
9 256898523540  |#IzhBHA EEHE A R (4D Brake shoe with friction plate assembly (right
10 256898523541  |3ibHk 1 24433-701606 Elastic gasket 24433-70160G
11 256898523542 FFEH T4 18124433-70170G Rod pin retainer 24433-70170G
12 256898523543 PR 2834 1 24433-73000G Spring cable device 24433-73000G
A 256898523544  |#llBh 2R Mk Brake wheel cylinder assembly A1413-22
13 A 5y SIS IR 16 24433-76100G Cylinder bleed screw cap 24433-76100G R IENT
14 A BREB74 #£24433-760806 Thread protection plug 24433-76080G BT
15 A 53 FETR BT 24433-76090G Cylinder bleed screw 24433-76090G R N
16 A 13 43 3 $£.24433-76070G Brake wheel cylinder oil plug 24433-76070G R IEN
17 A SRR 24433-T6040G Cylinder spring 24433-76040G R
18 A #1153 73 42 51 24433-760106G Brake wheel cylinder 24433-76010G AR A
19 A I35 R 1i24433-760306G Cylinder cup 24433-76030G AN SRR AR
20 A I3 3% 2E24433-760206G Cylinder piston 24433-76020G AR A
21 A AN EEAP B 244337605006 Cylinder shield 24433-76050G AN SRR AR
29 A INEEVE ZETHFF24433-760606 Cylinder piston rod 24433-76060G AN SRR AR
23 256898523545 i 24433700206 Pressure spring seat 24433-70020G
24 256898523546 FE#24433-70030G Compression spring 24433-70030G
25 256898523547 H%T4 24433-70801 Pin 4 24433-70801
26 256898523548 $1%24433-70050G Tension spring 24433-70050G
27 256898523549 5191 524433-700806 Guide block 24433-70080G




NOBLELIFTi&7]

256898501004 #)5h5% (30-35Q) /LEFT BRAKE (30-35Q)

O\ N 2%
NS s

/30

I
I

FF8/N0 #RAB/SN &R Name & /QrY %33 /Remark
28 256898523550 (1% (/) 24433-70090G Torsion spring (left) 24433-70090G AT X FR
28 256898523551 |45 (£) Torsion spring (right)

29 256898523552 51647 24433-70060G Guide plate 24433-70060G

30 256898523553  |[EIfigid (1) 24433-70070G Return spring (I1) 24433-70070G

31 256898523554 |/ (/) 24433-70100G Pawl (left) 24433-70100G FE AR R
31 256898523555 | M#UN (47) Pawl (right)

32 256898523556 [mI 23 (1)24433-70010G Return spring (1) 24433-70010G

33 256898523557 HEFF (AED 24433-70120G Push rod (left) 24433-70120G e A RHRR
33 256898523558  |HEFF (£) Push rod (right)

34 256898523559 H#E#24433-701306 Push spring 24433-70130G

35 256898523560 | [a] R iH B AT 24433-740406 Clearance adjusting rod 24433-74040G

36 256898523561 (Al PR R R 22 () 24433-740206 Clearance adjusting screw (left) 24433-7402 e A5 R
36 256898523562 [A] R R RR 22 () Clearance adjusting screw (right)

37 256898523563 [R] B 1f) % $£24433-74010G Clearance adjusting sleeve 24433-74010G

38 256898523564 BN R S 24433-770106 Brake cable assembly 24433-77010G L=1270
38 256898523565 HIZVNR A ) Brake cable assembly (right) R=1790




NOBLELIFTi&7]

256898501005 IXFh#F (2. 5-2. 8T) -AQ /DRIVE AXLE (2. 5-2. 8T)-AQ

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 256798524501  [#E#Z1}-24354-32311B 12 2.5-2.8T
2 256798524502  |H:igke-24353-72001B 12 2.5-2. 87
3 256998523518  |fili7Kk33012 2 2.5-2. 8T
4 256798524503  |#2%%-A20A3-02011JXX 2 2.5-2. 8T
5 256998523521  |#h7K30214 2 2.5-2. 87
6 256998523522  |jhidH44E-24453-021216 2 2.5-2. 8T
7 256998523523 |13 100X1125X12-76351-01004 2 2.5-2. 8T
8 256798524504  |:h5h#-22673-02031 2 2.5-2.8T
9 256998523524 |42 £EM20X1. 5-B4223-00020B 12 2.5-2. 8T
10 256798524505 |43 4% & REFO0056R 1 2.5-2. 8T
11 256798524506 | IRBNHF7E-MI20-02041A 1 2.5-2. 8T
12 256998523512  |#%3E-22193-03001 3 2.5-2. 8T
13 256998523513 |l FE K -90106-65690 1 2.5-2. 87
14 256798524506 | /: il 5 #% s HREFO0056L 1 2.5-2. 87
15 256998523508  |#Z44&M14X1. 5X38-25953-72001 4 2.5-2. 87
16 256998523509  |#EA2M14X1. 5X30-A22A3-02051 12 2.5-2. 87
17 256798524507  |k#h-A20A3-02051 2 2.5-2. 87
18 256998523517  |yhd+75X100X10-25555-00008 2 2.5-2. 87
19 256998523507  |07HE 59. 6X2. 4 2 2.5-2. 87
20 256998523506  |#+#-25555-00007 2 2.5-2. 87
21 256998523504 | [5 42 FFM58X2-25555-00004 4 2.5-2. 87
22 256998523505 | 1hiE #4pE 58-25555-00006 2 2.5-2. 87
23 256998523503  [3-4ili#-A22A3-02031 2 2.5-2. 8T
24 256998523501  [-4lig-24453-02061B 24 2.5-2.8T




NOBLELIFTi&7]

256898501006 IXzh#fF (25-28Q) -KD/DRIVE AXLE (25-28Q)-KD

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 256798523501 |77 #i1%h#$6-3501100-00 Left brake 1 2.5-2. 8T
2 256898523516  |i#E #EH-2301301-00 Vent plug 1 2.5-2. 8T
3 256798523502 IXFHF76-2301101-04 Driving axle housing 1 2.5-2.8T
4 256798523503  [2k#h6-2303101-04 Half shaft 2 2.5-2. 8T
5 256798523504 |13 446-3501200-00 Right brake 1 2.5-2. 8T
6 256798523505  |#12h%46-3103103-00 Drum brake 2 2.5-2. 8T
7 256898523504 [k iiE EEEIH-3103102-00 Large oil seal ring 2 2.5-2. 8T
8 256898523505  |ji3100X130X12 Seal ring100x130x12 2 2.5-2. 8T
9 256898523506 [ HEVR T4l K 30214 Bearing30214 2 2.5-2.8T
10 256798523506  |##¢6-3103101-04 Hub 2 2.5-2. 8T
11 910300200005 |/ 2 £FN20X1. 5 Nut M20X1.5 12 2.5-2. 8T
12 256798523507  |#BHIEARG-3103106-00 Hub bolt 12 2.5-2. 87
13 256798523508  |#R#UREFG-3103110-04 Hub nut 12 2.5-2. 8T
14 256898523510  |f#hiiZA2H-2303107-00 Half shaft bolt 24 2.5-2. 8T
15 910300700005  |[&#Z FFME0X2 Round nut M60X2 4 2.5-2. 8T
16 910400900013  |1LZh#E 60 Lock washer60 2 2.5-2. 8T
17 256798523509  |R#h#HG6-2303106-00 Half shaft pad 2 2.5-2. 8T
18 254198523555 JhEF75X100X10 Seal ring 75x100x2 2 2.5-2.8T
19 256898523507 7Ny & RE BB H-3103109-00 Small oil seal ring 2 2.5-2.8T
20 254198523557 0% [E65X3. 1 O-ring 65X3.1 2 2.5-2. 8T
21 910700600020  |[F4EIR T #&32012 Bearing32012 2 2.5-2. 87
22 256898523515  |5%£7G1/2 H-1701104-00 Pug ZG1/2 3 2.5-2. 8T
23 256898523518 |l 348 i i B2 H-3501301-00 Brake positioning bolt 4 2.5-2. 8T
24 256898523519 | Zh A% B AR 2H-3501302-00 Brake bolt 12 2.5-2. 8T
25 256898523517 |44y Pin 1 2.5-2. 8T
26 256798523509 |y #FHf #41-23022101 Main reduction gasket 1 2.5-2.8T




NOBLELIFTi&7]

256898501007 #)5h5% (25-28Q) /LEFT BRAKE (25-28Q)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 256798523530 JE i Bl AR 5L 23653-7301 1 1+L Brake base plate assembly 23653-73011 1 T BhASL
1 256798523531 |47l Bh AR AR B K 23653-73011 1%R Brake backing plate assembly (right) 1 A AR
2 256798523532 JE i FF23653-72101 Spring tension rod 23653-72101 4
3 910400500018 A B GBI3-6 Spring washer GB93-6 2
4 910100300020  |#Z42GB5782-M8x16 Bolt GB5782-M8x16 2
5 256798523533 |l 34y S H22373-720414L Brake wheel cylinder assembly 22373-72041 1 Fr i B #8L
5 256798523554 |l B4y S H22373-720414R Brake wheel cylinder assembly 22373-72041} 1 Al B 2R
6 256798523534 | /iAW Z i K0C11246-14603+L Brake cable assembly OC11246-14603 1 T BN AL
6 256798523535 | £i4ME S E0C11246-24603+R Brake cable assembly right 0C11246-24603 1 2 #ER
7 256798523536 [ B2 18 B 28236537204 1 Clearance adjuster 23653-72041 1
8 256798523537  |#113#23653-72051 Spring 23653-72051 1
9 256798523538 | /¢ BE¥E fr i f8.23653-73021L Friction plate assembly 23653-73021 2 I
9 256798523539 A7 BERE F Ri23653-73021%R Friction plate assembly (right) 1 1SR
10 256798523540 | /2 T4 BT 23653-72071CL Hand brake rod 23653-72071C 1 JEii| B AL
10 256798523541 |4 FHlBhHiAF23653-72071C+R Hand brake rod (right) 1 i Z R
11 256798523542 |37 ¥4422673-72231 Support pin 22673-72231 1
12 256798523543 itk r24433-701606 Elastic gasket 24433-70160G 1
13 256798523544  |Hu}23653-72131 Gasket 23653-72131 1
14 256798523545  |TiifF23653-72161 Push rod 23653-7261 1
15 256798523546 JE 3 HE23653-72121 Pressure spring seat 23653-72121 4
16 256798523547 | 23653-72091 Spring 23653-72091 4
17 256798523548 % 5523653-72111 Spring compression cover 23653-72111 4
18 256798523549  |[alfir 52367372261 Return spring 23673-72261 1
19 256798523550 1235372171 Tension spring 2353-72171 1
20 256798523551 | Tl s FF23653-72081 Hand brake push rod 23653-72081 1
21 256798523553  |[E4E5H#23673-72391 Compression spring 23673-72391 1
22 256798523555  [{AEALAT A 23653-721514L Lever-left 1 JEIE AL
22 256798523556  [{AFEAT T 4723653-72151+R Lever-right 1 Al B 2R




NOBLELIFTi&7]

256898501008 ZF#4H (ZN) / GEARBOX (ZN)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 256898514001 |2 4% AHDCS35IIIA. 901 Differential assembly HDCS35111A.901 1 25-35GB/GH
1 256998514002 ZE 2% 2 HDCS3511TAD90 1 Differential assembly HDCS35111D.901 1 25-35GY
2 256898524001  |#244YDS30. 089 Bolt YDS30.089 4
3 256898524002  |H A5 A MEGB/T7244-14 Heavy-duty spring washer 4
4 256898524003 7K HEYDS30. 072 bearing pedestal YDS30.072 2
5 255098524023 | [4fER T4 K 32207 Bearing 32207 2
5 256998524023  |[4ER T HhK33207 Bearing 33207 2
6 256898524004 | ##YDS30. 090 Adjustable pad YDS30.090 3/4 25-35GB/GH
6 256998524004  |iE#E#Y]S25. 007 Adjustable pad YJS25.007 3/4 25-35GY
7 256898524005  |0JKIE 73X 3.1 GB1235 O-ring 73x3.1 GB1235 1 25-35GB/GH
7 256998524005  |0JK &85 X 3. 55 GB3452. 1 O-ring 85x3.55 GB3452.1 1 25-35GY
8 910100300036  [/< Ak iBF2GB5783-M10 X 25 Bolt GB5783-M10x25 5
9 910400500007 |k 74 3 5 24 FEI GBI 3~ 10 Spring Washer GB93-10 19
10 256898524006 7K 35 YDS30. 168 Bearing cap YDS30.168 1 25-35GB/GH
10 256998524006 A& FHDCS3511-YQ. 009 Bearing cap HDCS35I11-YQ.009 1 25-35GY
11 256898524007 | #{i4&<HDCS35IITA. 001G1 Box HDCS35I1IA.001G1 1 25-35GB/GH
11 256998524007 |4 4AHDCS35ITI-YQ. 001 Box HDCS35I11A.001 1 25-35GY
12 910700200021  |J#VAERHlI#GB/T276-6206 Bearing GB/T276-6206 1
13 255098526008 [ FE4HGB/T119. 1-10 X 20 Pin GB/T119.1-10%x20 2
14 910700200023  |J#7A BRI #GB/T276-6208 Bearing GB/T276-6208 1
15 256898524008  |[AIAHIE T4l #KGB/T283-NJ2206E Bearing GB/T283-NJ2206E 1
16 256898524009  |% ABHHDCS35IIIA. 80261 Input axis HDCS35I11A.802G1 1 25-35GB
16 256898524027  |# ABMHDCS35IIIB. 802 Input axis HDCS35I11A.802 1 25-35GH
16 256998524027  |# ABHHDCS351II-YQ. 802 Input axis HDCS35I11A.802 1 25-35GY
17 910700200024  [VF7AERfH7&GB/T276-6209 Bearing GB/T276-6209 1 25-35GB/GH

256998524030 |74 ERHHKGB/T276-6309 Bearing GB/T276-6309 1 25-35GY
18 256898524010 KUK A 56 41 4-HDCS 351TTA. 803 Double gear assembly HDCS35II1A.803 1 25-35GB
18 256898524028 KUK A 6 41 4-HDCS 351T1B. 803 Double gear assembly HDCS35I11B.803 1 25-35GH
256998524028 XA He4H {HDCS35ITT-YQ. 803 Double gear assembly HDCS35I11-YQ.803 1 25-35GY
19 910700200033  |RVAIKHHHK6307 GB/T 276 Bearing 6307 GB/T 276 1
20 256898524011  |F4Ak4H a5 45 & AL EAHDCS351TTA. 010 Paper pad HDCS35111A.010 1




NOBLELIFTi&7]

256898501008 ZF#4H (ZN) / GEARBOX (ZN)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
21 256898524012 |4 #HDCS35IIIA. 002 Case cover HDCS35]11A.002 1 25-35GB/GH
21 256998524012  |4fi s5HDCS35111-YQ. 002 Case cover HDCS35]11-YQ.002 1 25-35GY
22 910100100040 |75k UEF2GB5782-M10 X 90 Bolt GB5782-M10x90 10
23 910100300034 [/ kIBFEGB5783-M10X 16 Bolt GB5783-M10x16 2
24 256898524013 F4ELHDCS25. 008 Link stopper HDCS25.008 1
25 910100300038 [/ kIR F2GB5783-M10 X 35 Bolt GB5783-M10x35 2
26 910800100006  |0JK[E35% 3.1 GB1235 O-ring 35x3.1 GB1235 2
27 256898524014 | rh|a)HliHDCS35IIIA. 009 Intermediate shaft HDCS35I1IA.009 1
28 255098524010  |0JKIE|25X 2. 65 GB/T3452. 1 O-ring 25%2.65 GB/T3452.1 2
29 256898524015 | ZHAFHDCS35IIIA. 804 Gear shaft components HDCS35I1IA.804 1
29 256998524015 |2 {HDCS35ITT-Y1Q. 804 Gear shaft components HDCS35111-Y1Q.804 1
30 256898524029 [ TC40X62X8 Oil seal TC40X62X8 1
31 910700600027  |[F4ER T4l 32207 Bearing 32207 1 25-35GB/GH
31 256998524031  |[F4ER T4l 33209 Bearing 33209 25-35GY

% 10 5T, 3t 118 ;|




NOBLELIFTi&7]

256898501009 Z=588% (ZN) /DIFFERENTIAL MECHANISM (ZN)

FF8/N0 #RAB/SN &R Name & /QrY %33 /Remark
1 256898524016  |JRVEERANIK6213 GB/T 276 Bearing 6213 GB/T 276 2
2 256898524017 H2F2HDCS35IIIA. 012 Bolt HDCS35I1IA.012 16
3 256898524018 i 2 A% FEHDCS351TIA. 011 Right differential housing HDCS35111A.011 1
4 256898524019 HJEYDS30. 079S Washer YDS30.079S 2/3X2
5 256898524020 PRI 5 YDS30. 085 axle shaft gear YDS30.085 2
6 256898524021 1 HEFEYDS30. 084 Thrust washer YDS30.084 4
7 256898524022 17 2 K EYDS30. 083 Planetary gear YDS30.083 4
8 256898524023 +-55h14453-52101A Universal joint pin 14453-52101A 1
9 256898524024 A A HDCS35IIIA. 014 Locking plate HDCS35I11A.014 8
10 910300200003 INFABEEEGB/T6171-M12X 1. 25 Nut GB/T6171-M12x1.25 16
11 256898524025 i 22 A% FEHDCS351TIA. 013 Left differential housing HDCS35I11A.013 1
12 256898524026 i JEHDCS351IIA. 008 Gear ring HDCS35IIIA.008 1 25-35GB/GH
12 % FEHDCS351TI-YQ1. 008 Gear ring HDCS35I11-YQ1.008 1 25-35GY
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NOBLELIFTi&7]

256898501010 ZF3# 4 (ZC) /GEARBOX (ZC)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 910100300036  |#Z44M10X 25 Bolt M10x25 4 25-35GBik %
2 910400500007 SREEHAE 10 Spring washer 10 20 25-35GBik
3 255098524050 il 7K 35 Y30H-09001 Bearing cap Y30H-09001 1 25-35GBik
4 910800100032  |0%4[E 75X 3. 1 O-ring 75x3.1 1 25-35GBik 3
5 255098524051  |tifh# F Y30H-09002A Gear shaft gasket Y30H-09002A AR 25-35GBik 3
5 255098524052 |t # F Y30H-09002B Gear shaft gasket Y30H-09002B AR 25-35GBik 3
5 255098524053 | thifh# F Y30H-09002C Gear shaft gasket Y30H-09002C AR 25-35GBik 3
5 255098524054 | ifh# F Y30H-09002D Gear shaft gasketY30H-09002D AR 25-35GBik 3
6 255098524055  |#f4A&ZHA4HDCSB30-01200 Body components HDCSB30-01200 1 25-35GBikE %
7 255098524056 il A& FE A T YQX25-01008 Lock plate of bearing seat YQX25-01008 4 25-35GBik
8 255098524023 [ #E7R T3 4 32207 Bearing 32207 2 25-35GBik
9 910700200021  |F¥4ER% & 6206 Bearing 6206 2 25-35GBik %
10 255098524057 | #HHDCSB30-04000-1 Axis HDCSB30-04000-1 1 25-35GBiE %
11 255098524058 | XU A %EHDCSB30-03000-1 Duplicate gear HDCSB30-03000-1 1 25-35GBik %
12 910100300039  |#Z4% M10X40 Bolt M10X40 2 25-35GBiE %
13 910100100125 |48 M10X100 Bolt M10X100 12 25-35GBik %
14 910100300034  |#Z4% M10X16 Bolt M10X16 2 25-35GBiE %
15 255098524059  |#4HtHDCS25-03001 Link stopper HDCS25-03001 1 25-35GBik %
16 255098524060 |4 #HDCSB30-01002 Case cover HDCSB30-01002 1 25-35GBik %
17 255098524042 |4 ERGIA6306 Bearing 6306 1 25-35GBik %
18 255098524010  |0%I[E 25X2. 65 O-ring 25X2.65 2 25-35GBik %
19 255098524061  |#IHDCSB30-03003 Axis HDCSB30-03003 1 25-35GBiE %
20 910700200023  |RvAERHHK 6208 Bearing 6208 1 25-35GBiE %
21 255098524062 | % d 35 HDCSB30-02002 Seal cover HDCSB30-02002 2 25-35GBiE %
22 255098524063 |4t AHIHDCSB30-02001-1 Input axis HDCSB30-02001-1 1 25-35GBiE %
23 910700200024  |RvAERHHK 6209 Bearing 6209 1 25-35GBiE %
24 910600100029  |[F4:4410X24 Pin 10X24 2 25-35GBE %
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NOBLELIFTi&7]

256898501011 Z588% (ZC) /DIFFERENTIAL MECHANISM (ZC)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 256898525018  [RyAERHlzK 6213GB/T 276 Bearing 6213GB/T 276 2 25-35GBik %
2 256898525019  [V:=[HIMEFE M14%1. 5%60GB/T 16674. 2 Bolt M14*1.5*60GB/T 16674.2 12 25-35GBik %
3 256898525020 5 FEIHDCS30-05001 Gear ringHDCS30-05001 1 25-35GBik
4 256898525021 4 Z I 28 7EHDCS30-05003 Right differential housing HDCS30-05003 1 25-35GBik
5 256898525022 | fili 4 & Y30H-10006 Half shaft washerY30H-10006 2 25-35GBikE %
6 256898525023 |44 Y30H-10007 Axle shaft gearY30H-10007 2 25-35GBikE %
7 256898525024 = #HY30H-10003 Universal joint pin Y30H-10003 1 25-35GBik
8 256898525025 17 2 EY30H-10005 Planetary gear Y30H-10005 4 25-35GBik
9 256898525026 47 A8 Y30H-10004 Planetary washer Y30H-10004 4 25-35GBik
10 256898525027 e ZE R 28 FEHDCS30-05002 Left differential housingHDCS30-05002 1 25-35GBik
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NOBLELIFTi&7]

256898501012 Bi#S 4R (3. 0-3. 5t) /WHEEL ASSEMBLY (3. 0-3. 5t)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
256813010001  [#&fif & pk28X9-15-14PR(F2 ) Tire assembly 28X9-15-14PR(pneumatic) 2
A 256813010002 iR SR 28X9-15 (520 Tire assembly 28X9-15(soild) 2 %% /Optional
256813010003  |#&fif.E K 28X9-15 (A Tire assembly 28X9-15(environmentally) 2 2% /0Optional
256813011002  |#£/i528X9-15-14PR () Tire 28X9-15-14PR(pneumatic) 2
1 256813012002 AR28X9-15 (520 Tire 28X9-15(soild) 2 %% /Optional
256813012003 ke Hh28X9-15 AR Tire 28X9-15(environmentally) 2 %25 /0Optional
2 910300200003  [#&4.44 5% (7. 00T-15) Rim assembly(7.00T-15) 2
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NOBLELIFTi&7]

256898501013 Bi#S 44 R (2. 5-2. 8t) /WHEEL ASSEMBLY (2. 5-2. 8t)

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
A 256713010008  [#&fifi /7. 00-12-14PR (F£2R) Tire assembly 7.00-12-14PR(pneumatic) 2 2.8t
A 256713010001  [3RB%E AT, 00-12-12PR (7)) Tire assembly 7.00-12-12PR(pneumatic) 2 2.5t
A 256713010002 |48 E70-10 (S240) Tire assembly 7.00-10(soild) 2 2.5-2. 8t/ %
A 256713010003  [#&fA AL ER7. 00-10 GR{R) Tire assembly 7.000-10(environmentally) 2 2.5-2. 8t/
1 910300100010  |#Z£EGB6170-M16-10 Nut GB6170-M16-10 16
2 910400500010  |#f5# [ GBI3-16 Spring washerGB93-16 16
3 256713021001 P 545, 00S-12 Inner rim 5.00S-12 2
4 256713018001  |#&/i57. 00-10-14PR (7%) Tire 7.00-10-14PR(pneumatic) 2 2.5-2. 8t/
4 256713012001  |#&/i57. 00-12-12PR (7"X) Tire 7.00-10-12PR(pneumatic) 2
4 256713012002  |#8fi57. 00-10 (82.0») Tire 7.00-10(solid) 2 2.5-2. 8t/
4 256713012003  [#&fiA7. 00-10 GF{#) Tire 7.00-10(environmentally) 2 2.5-2. 8t/
5 256713021002  |4MiEHE5. 00S-12 Outer rim 5.00S-12 2
6 256713021003  |#EHiE K (M16) Rim bolt M16 16
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NOBLELIFTi&7]

256898501014 J5#5 4R (3. 0-3. 5t) /WHEEL ASSEMBLY (3. 0-3. 5t)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
A 256815510001  [#&fiA & k6. 50-10-10PR (7<) Tire assembly 6.50-10-10PR(pneumatic) 2
A 256815510002  |#&fif & 6. 50-10 (SZ0») Tire assembly 6.50-10(soild) 2 2% /0ptional
A 256815510003 AR S K6, 50-10 (FRER) Tire assembly 6.50-10(environmentally) 2 % /Optional
1 910300200003  |#Z£FGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 8
2 910400500008 |44 fEGBI3-12 Spring washerGB93-12 8
3 256815520001 P52 46. 50F-10 Inner rim 6.50F-10 1
4 254113010007  |%&/i36. 50-10-10PR (787) Tire 6.50-10-10PR(pneumatic) 1
4 254113010005  |#fi46. 50-10 (S240») Tire 6.50-10(solid) 1
4 254113010006  |#&fif6. 50-10 GR{#) Tire 6.50-10(environmentally) 1
5 256815520002  |4Mt#E6. 50F-10 Outer rim6.50F-10 1
6 255013020001  [4#4EiZHeMI2x1. 25x26 Rim bolt M12x1.25x26 8
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NOBLELIFTi&7]

256798501015 J5#8 4R (2. 5-2. 8t) /WHEEL ASSEMBLY (2. 5-2. 8t)

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
A 256715510008  [#&/5 44 pk6. 00-9-12PR(FEX) Tire assembly 6.00-9-12PR(pneumatic) 2 2.5-2.8t
A 256715510002  [#2fifi k6. 00-9 (SE0») Tire assembly 6.00-9(soild) 2 2.5-2. 8t/ %
A 256715510003  |#&fiA A 6. 00-9 (FR{R) Tire assembly 6.50-10(environmentally) 2 2.5-2. 8t/
1 910300200003 |42 £EGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 8
2 910400500008 |44 fEGBI3-12 Spring washerGB93-12 8
3 256715521001 PN EEHE4. 00E-9 Inner rim 4.00E-9 1
4 256715518001  |#&fir6. 00-9-12PR (7 Tire 6.00-9-10PR(pneumatic) 1 2.5-2. 8t
4 256715512002  |#:fi56. 00-9 (S2:0) Tire 6.00-9(soild) 1 2.5-2. 8t /1%
4 256715512003  [#£fi#6. 00-9 (FFfR) Tire 6.50-10(environmentally) 1 2.5-2. 8t/
5 256715521002  |4Mt#HE4. 00E-9 Outer rim 4.00E-9 1
6 255013020001  [4#4EiZHeMI2x1. 25x26 Rim bolt M12x1.25x26 8
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NOBLELIFTi&7]

256898501016 @St AL 2% /MOTOR INSTALLATION

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 910100300037  |#24£GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 2
2 910400100007  |#4p8 GB97. 1-10-200HV Gasket GB97.1-10-200HV 6
3 910400500007  |#ps# ¥4/ GB93-10 Spring washer GB93-10 6
4 255023512006 W R Gear pump 1 25-35GB
4 256823515006 wikeHE (10-30) Gear pump 1 25-28GH
4 256523512006 HiEHE (13-30) Gear pump 1 30-35GH
5 910100100034  |##44 GB5782-M10x55-8. 8 Bolt GB5782 M10x55-8.8 4
6 255032520002  |#pE D©40xD11x4 Gasket ®40xd11x4 4
7 255032520001  |#1% ©13xP10. 5x32 Bushing ®13X®X10.5x32 4
8 255032520003 Yl A 24 Damping pad 8
9 920900100123 L (32 7) HPB16 Motor (HP) 1 25-35GB
9 256732511001 [ fl (52¥4) HPB24 Motor (HP) 1 25-28GH
9 256832511003 [ fl (52 ¥4) HPB26 Motor (HP) 1 30-35GH
10 255098513251 4RG4S (HP) Encoder(HP) 1 25-35GB/GH
9 256832511002  [HEAL (32¥i) HP11804-H249A-R8CT 1 25-35GY-80
9 257532511001  |EEHL (323i) HP11804-H249A-R8CT (NL-3. 5TB) 1 25-35GY-144
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NOBLELIFTi&7]

256898501017 1724|323 /DRIVING BRAKING INSTALLATION

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 275011520020 MiiEN Grease nipple 1
2 256811511020 THURR [ 52 FR Bracket 1
3 910400500007 B GBI3-8 Washer GB93-8 1
4 910100300020 122 GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 1
5 911000600001 IE4#QC/T390- (11-14) Hose clamp QC/T390-(11-14) 2
6 255011520021 |44 Connecting pipe 1
7 910100300003 B2 GB5783-M5%x12-8. 8 Bolt GB5783-M5x12-8.8 1
8 910400500004 B GBI3-5 Washer GB93-5 1
9 910400100004 P44 [E GB97. 1-5-200HV Washer GB97.1-5-200HV 1
10 255011510003 1 Bl @ 16x135 Axle ®16x135 1
11 910100300039 HEF2GB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
12 910400500007 R PE GBI3-10 Washer GB93-10 6
13 910400100007  [“F#[EGBI7. 1-10-200HV Washer GB97.1-10-200HV 6
14 256811511004 B B S 3R A Foot brake holder welding 1
15 940500100006 EH5E D16xD 18x15-SF-1 Bushing ®16xd18x15-SF-1 2
16 256811511002  |itis s Pedal weiding 1
17 255011520010  |Z2yhik Damping pad 1
18 910600600015 JF F145GB91-2x20 Split pin GB91-2x20 1
19 255011520008 EAIN - Spring 1
20 911200100004 VAR IBT940. 1-M10x1 Grease nipple JB7940.1-M10x1 1
21 255011520013 |t (KR Pedal (rubber) 1
22 910100100023 122 GB5782-M8x45-8. 8 Bolt GB5782-M8x45-8.8 1
23 910300100006 HERFGB6170-M8-10 Nut GB6170-M8-10 1
24 940500100048 HEED10xD12x8-SF-1 Bushing ®10x®12x8-SF-1 1
25 256811510001 [IFIERSSY5 Brake pump assembly 1
26 910100300038 H2FEGB5783-M10x35-8. 8 Bolt GB5783-M10x35-8.8 2
27 910300100007 HERFGB6170-M10-10 NutGB6170-M10-10 2
28 256811511009 B AN Brake steel pipe welding 1
29 256811511010 TR BN Brake steel pipe welding 1




NOBLELIFTi&7]

256898501018 T 74| 5h 2235 /PARKING BRAKING INSTALLATION

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 910100300035 12 GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 2
2 910400500007 3 $4 1B GB93-10 Spring washer GB93-10 2
3 910400100007 - 448 GB97. 1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 | Hubi (F-#15h) Backing plate (Parking brake) 1
5 XG1801542747 FHIBh K Parking Brake Assembly 1
6 910400100005 “F- 448 GBI7. 1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 A B GBI3-6 Spring washer GB93-6 4
8 910100300010 2 FGB5783-M6x16-8. 8 Bolt GB5783-M6x16-8.8 4
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NOBLELIFTi&7]

256898501019 #% w3k B K %35 /STEERING GEAR AND INSTALLATION

10 {1 (12 13

@

5

T

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 255015010007  |6[iAFAH The adjustable handle 1
2 910600400011 |3t [BUAERHGB8T9. 1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 FeRIEE Clamp holder screw sets 1
4 910400100008 HJE © 20x P 12x8 Gasket®20XP12X8 1
5 255015020019 |45k Locking block 1
6 910300300006 HEEFGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 HEFGB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001  |# ) p s s, Steering string assembly 1
9 255015010003 77 a4 The steering wheel 1
10 910600700014 44 5hGB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005 ¥ E4GB91-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002 [&] 58 JHE The fixed seat 1
13 255015010005  [J&H5AF1EE Adjust rod welding 1
14 255015020021 R FTHEET Adjust the screw 1
15 911200100004 VAR IBT940. 1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 HE5EGE) ©16x D 18x16-SF-1 Composite set (shoulder)®16xd18x16-SF-1 2
17 255011510003 A H Al 16x135 With trunnion®16x135 1
18 910400100005 P2 [EGB97. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 135 34 | GB93-6 Spring washerGB93-6 1
20 910100300009 H2F2GB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 H2F2GB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007  |#i3#HEIGBI3-10 Spring washer gh93-10 4
23 910400100007 P2 [EIGB97. 1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 |44 Bracket welded 1
25 255015010012 [ #5SCUS1/100-FS Steering SCU51/100-FS 1
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NOBLELIFTi&7]

256898501020 [ #F K %35 -AQ/STEERING BRIDGE AND INSTALLATION-AQ

FF5/N0 ZRA%/SN £ FR Name HE/QTY £¥E/Remark
A 256816015001 (3. 5T4#5 [ (2D 3.5T steering axle-AQ 1
1 256998526001 | P53t ¥ [ A Z03M2-10200MKSA Cast steering axle Z03M2-10200MKSA 1
2 256998526002 P25, 5X40X1 Adjustment pad 25.5X40X1 2
3 256998526003  |JFflii£E249289 Slotted nut 249289 2
4 910600600032  |FF [1443. 2x40 Pin 3.2x40 2
5 256998526005  |#1#62724-33071 Bush G27Z4-33071 2
6 256998526006  |Jih#62724-33201 Oil seal G2724-33201 2
7 256998526007 | 3:4462774-33031 Kingpin G2724-33031 2
8 256898526011 | 4ER T 47K 33206 Bearing 33206 4
9 256998526008 | /= % 1) 11 i G2724-33311QT Left turn joint assembly G2724-33311QT 1
10 256998526009 38 X HEM6 (Q700B06) Straight through nozzle M6(Q700B06) 6
11 256998526010  |UZi %4} [EIBS5X110X12D (26031-08524) U-shaped sealing ring B85X110X12D(Z6031 2
12 256998526011  |[H4ER THh&30211 Bearing 30211 2
13 256998526012  |##A21B4-32241 Hub A21B4-32241 2
14 910700600003 | [ 4R F 4730207 Bearing 30207 2
15 256998526013  |#[EG2724-30711 Gasket G27Z4-30711 2
16 256998526014  |JFFAliiZE REM30X2 (A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
17 910600600042  |446. 3X50 Pin 6.3X50 2
18 256998526015  |#p#7 (1218-10200) Hub cap (1218-10200) 2
19 256998526016  |#0 %R RE23654-34051B Hub nut 23654-34051B 16
20 256998526017 |2 #iBA223654-32041B Hub bolt 23654-32041B 16
21 256998526018  |[a].Lr K117k Z-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
22 256998526019  |ihd4264973 Oil seal 264973 2
23 256998526020 K%?ZOSMZ*SSOM Spacer sleeve Z03M2-33051 2
24 255098524010 R 5 ) 8| 25X2. 65 (26053-02502) O-ring 25X2.65(Z6053-02502) 2
25 256998526021 *%%HEJ. 5X57 (226986B) Slot Pin 9.5X57(226986B) 2
26 256998526022 EFF4HA21B4-32261AB Connecting rod pin A21B4-32261AB 4
27 910100300020  |#Z42M8X16 Bolt M8x16 4
28 910400500006 CuikrT Spring waser 8 4
29 256998526023  |#4#RA21B4-32081B Baffle A21B4-32081B 2
30 256998526024  |4+#£H24C4-12003 Bush H24C4-12003 2




NOBLELIFTi&7]

256898501020 [ #F K %35 -AQ/STEERING BRIDGE AND INSTALLATION-AQ

FF8/N0 ZmAL/SN &R Name & /QrY %33 /Remark
31 256998526025 i) O KTl 2K GE16ES Radial joint bearing GE16ES 4
32 256998526026 #EFFA21B4-32081B Connecting rod A21B4-32081B 2
33 910400500009 FHik14 Spring washer 14 4
34 910100300065 7N A2 FEM14X50 Bolt M14X50 4
35 255016020001 22 PP H24N4-32451 cushion H24N4-32451 2
36 256998526027 1) M ETZ03M2-10400 Steering cylinder Z03M2-10400 1
37 256998526028 A 0] UG 27724-33301QT Right steering knuckle assembly G27Z4-333 1
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NOBLELIFTi&7]

256898501021 R FHF K %23 (5 W8 -AQ) /STEERING BRIDGE AND INSTALLATION-AQ

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
A 256816015002  [3. 5t A Mk (22 /) 30Q steering axle-AQ 1
1 256998526015  |#p#¢m (1218-10200) Hub cap (1218-10200) 2
2 256998526013  |HpE62774-30711 Gasket G2724-30711 2
3 910700600003 |l 4ffi% Tl 430207 Bearing 30207 2
4 256998526013  |HpE62774-30711 Gasket G2724-30711 2
5 256998526011 |4k T-Hh&30211 Bearing 30211 2
6 256998526009 | E i@ =\iHHiM6 (Q700B06) Straight through nozzle M6(Q700B06) 6
7 910100300009  |#Zf4M6X12 Bolt M6X12 2
8 910400500005 P86 Spring washer 6 2
9 256998516030 | HLIEZh 3 41AQ-Z03N3-20201 1
10 256998526019  |ihd+264973 Oil seal 264973 2
11 256998516031 |/ 1n) 1 HAQ-Z03N3-22311 1
12 256898526011 7% 33206 Bearing 33206 4
13 256998526020 [@#£703M2-33051 Spacer sleeve Z03M2-33051 2
14 256998516032 | &dHEIKOMV4-30231 1
15 256998516033 | Py 5T Bk IRETMAX6 3
16 256998516034  |f& /s 22 i SURA1674-32131 1
17 256998516035 | #%[n) 1y F4HAQ-Z03N3-22111 1
18 256998516036 | ¥ fii & hr #FAQ-Z03N3-40291 1
19 255016020001  |£Eph# H24N4-32451 cushion H24N4-32451 2
20 256998526001 | &l ] #r 1A Z03M2-10200MKSA Cast steering axle Z03M2-10200MKSA 1
21 256998526021  |##4H9. 5X57 (226986B) Slot Pin 9.5X57(226986B) 2
22 255098524010 |07 %54 [ 25x2. 65 (26053-02502) O-ring 25x2.65(Z6053-02502) 2
23 256998526007 | F:4462774-33031 Kingpin G2724-33031 1
24 256998526028 T ) R RG2774-33301QT Right steering knuckle assembly G2774-333 1
25 256998526027 )M ELZ03M2-10400 Steering cylinder Z03M2-10400 1
26 910100300065  |#Z44M14X50 Bolt M14X50 4
27 910400500009  [3i#&14 Spring washer 14 4
28 256998526025  [a]L» KT fliZKGE16ES Radial joint bearing GE16ES 4
29 910100300020  |#Z42M8x16 Bolt M8x16 4
30 910400500006 P8 Spring washer 8 4

24 Ui, 3118 T




NOBLELIFTi&7]

256898501021 R FHF K %23 (5 W8 -AQ) /STEERING BRIDGE AND INSTALLATION-AQ

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
31 256998526023  [f4#kA21B4-32081B Baffle A21B4-32081B 2
32 256998526026 #EFFA21B4-32081B Connecting rod A21B4-32081B 2
33 256998526024  [#+£H24C4-12003 Bush H24C4-12003 2
34 256998526018  |[a].0r K il K Z-GE16ES-K27 Radial joint bearing Z-GE16ES-K27 2
35 256998526022 JEFFAHA21B4-32261AB Connecting rod pin A21B4-32261AB 2
36 256998526003  [JffE 1R £E249289 Slotted nut 249289 2
37 910600600032 [JFI1443. 2x40 (15225) Pin 3.2x40(15225) 2
38 256998526005  |#+£62724-33071 Bush G2724-33071 2
39 256998526006  |i#62774-33201 Oil seal G27Z4-33201 2
40 256998526010 U705 & fEB85X110X12D (26031-08524) U-shaped sealing ring B85X110X12D(Z6031, 2
41 256998526017  |#2#iRF£23654-32041B Hub bolt 23654-32041B 16
42 256998526016  |#p4%iZF}23654-34051B Hub nut 23654-34051B 16
43 256998526014  [JFAHIREIM30X2 (A21B4-32311) Slotted nut M30X2(A21B4-32311) 2
44 910600600042  |4%46. 3X50 Pin 6.3X50 2
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NOBLELIFTi&7]

256898501022 #%[F#F K %%-KD/STEERING BRIDGE AND INSTALLATION-KD
5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

A 256816010001  [30Q%: f#F 30Q steering axle

1 256898526001  |/=#% [ %5Z30KDO11G Left knuckle Z30KD011G 1
2 256898526002 Mr&ZDS/K30-35D-03 Turn to the bridge ZDS/K30-35D-03 1
3 256898516001 |4 m)ifiHLLGZNO30K-0100 Steering cylinder LGZN030K-0100 1
4 910400500010 SREEHAE 16 Spring washer 16 4
5 910100100073  |/% iy 2 44M16X65 Bolt M16X65 4
6 256898526003 | #14&7Z30KD024 Bush Z30KD024 8
7 256898526004 STl Z30KD023 Knuckle bearing Z30KD023 4
8 254198526085 | B 2K L HAM6 Oil cap M6 2
9 910100300022 |/ ffiZk2M8X18 bolt M8X18 4
10 910400500006 SR B8 Spring washer 8 4
11 256898526005 | FT44730KD025 Link pin Z30KD025 4
12 256898526006 | FZ30KD002 Link Z30KD002 2
13 256898526007  |%4#iiZ30KD004G Pin Z30KD004G 2
14 256898526008 % A4ZBYD27KDO10G Kingpin ZBYD27KD010G 2
15 910800100084 |07 [E|25X2. 65 O-ring 25X2.65 2
16 256898526009  |[j<k [ FEZBD20KDO11G Shield block ZBD20KD011G 2
17 256898526010  |[7412 FElZ30KD006G Dustband Z30KD006G 2
18 256898526011 [ 4k T4h7K 33206 Bearing 33206 4
19 256898526012 5482 Bl Z30KD009G Composite dust ring Z30KD009G 2
20 256898526013  |#1#7DS/K30-35KD-05 Bush ZDS/K30-35KD-05 2
21 256898526014 |44 SR £EZ30KD010G Pin lock nut Z30KD010G 2
22 256898526015  |FF [14143. 2X50 Pin 3.2X50 2
23 256898526016 |47 [H]75Z30KD007G Right knuckle Z30KD007G 1
24 256898526017 Jig i i J= 25 4 Bl FBS5X 1 10X 12 Rotary shatft lip seals FB85X110X12 2
25 256898526018 [ 4V T-4l7& 30211 Bearing 30211E 2
26 256898526019  |f#HZH2730KD013 Hub bolt Z30KD013 16
27 256898526020 ) 5 8 Z30KD01 1 Steering wheel hub Z30KD011 16
28 256898526021  |##EREZ30KD012 Wheel hub nut Z30KD012 2
29 910700600003 [ 4% T 47K 30207 Bearing 30207 2
30 910400100016 |30 Washer30 2

% 26 5, 3L 118 7



NOBLELIFTi&7]

256898501022 # [ #r & % 3—KD/STEERING BRIDGE AND INSTALLATION-KD

5 /N0 #AB/SN 2R Name HE/QTY %Yk /Remark
31 256898526022  [FF/N f T AE 4R £EZ30KD009 Nut Z30KD009 2
32 256898526023 | JF [14%46. 3X50 Pin 6.3X50 2
33 256898526024  |#4#:55730KD010 Wheel hub cover Z30KD010 2

% 27 5, 3t 118 W




NOBLELIFTi&7]

256898501023 #£[w]HifiL/STEERING CYLINDER

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
A 256898510007  |# &3 AL ($5 1A LKD) Sealing part maintenance package (steering 1
1 A VT FE AR Piston rod assembly 1
2 A = Cylinder cover 2
3 A 5 2 [ Dust ring 2
4 A UL Urin 2
5 A Ol O-ring 2
6 A Ol O-ring 1
7 A TR Support ring 1
8 A [ANEPEY2'S Cylinder assembly 1
9 A SRS Bearing 2

% 28 Ui, 3L 118 W




NOBLELIFTi&7]

256898501024 Hih =223 /BATTERY COVER INSTALLATION

/ / /

U0 16 15 4 13

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark

1 257521021002 A5 AR Right panel 1

2 257521021006 |47 )5 ks ) 44 Right hind leg gasket 1

3 257521001002  [H1 =3 Hood assembly 1 LB E
4 281223021006 AR M A Cover bolts 2

5 940400400002 | EIELEMS-t (2-4) Leaf spring nut M8-t(2-4) 2
6 257521021007 oV 25 AR Transition cover 1

7 255022520106  |#Hf4% (90/%) Seal (90 degrees) T
8 257521021005 |/ & ks ) 44 Left hind leg gasket 1

9 257521021001  |Z=fmiAR Left panel 1
10 941100100009 H2ETM6x12-8. 8 Screw M6x12-8.8 8
11 257521521096 b Grip 4
12 940400100031 S FREE500N (D620) - H 41 Air spring 500N(D620)- self locking 1
13 940400400001 AR RIM6 -t (2-4) Leaf spring nut M6-t(2-4) 2
14 910300500003 HZRFGB88Y. 1-M6-10 Nut GB889.1-M6-10 6
15 910400200002 T34 [EGB96. 1-6-200HV Flat gasket GB96.1-6-200HV 6
16 257521011005 T AR AR A The left pedal cover is welded 1
17 257521521093  [Sz#EMR Support plates 1
18 257521021051 EE AR Yo Hook bent screw 1
19 940400100030 | ##%5200N (D620) Gas spring 200N (D620) 1
20 257521011006 s B 1

% 29 0, 3t 118 W




NOBLELIFTi&7]

256898501025 A w223 /SEAT COVER MOUNTING

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 255037510002  |FEFFBF1-1BC (hrifk) Seat BF1-1BC (STD.) 1
1 255037510003 |k (A7) Seat (comfort) 1 %255 /0ptional
1 255037510004 |k GRARY) Seat (Vibration) 1 %255 /0ptional
2 910200300008  |#24TGB70. 2-M4x16-8. 8 Screw GB70.2-M4x16-8.8 2
3 257521021052  |30f43F (100) Folder sub(100) 1
4 910300100003 |42 £EGB6170-M4-10 Nut GB6170-M4-10 2
5 257521011002  [HLEMEA The hood is welded 1
6 255022520106  |#Hf4% (90/%) Seal (90 degrees) T
7 257521021032  [f] E S s Hood support pad 2
8 910400100005  |*F-#[EGBI7. 1-6-200HV Flat washer GB97.1-6-200HV 4
9 910400500005 |44 fEGBI3-6 Spring washer GB93-6 4
10 910200200039  |#24TGB70. 1-M6x30-8. 8 Screws GB70.1-M6x30-8.8 4
11 257521021035  |4fins& Lock box 1
12 257521011008 | HLE4H1E Hood latch assembly 1
13 910400100006  |*F#[EGBI7. 1-8-200HV Flat washer GB97.1-8-200HV 2
14 910400500006 13 34 | GB93-8 Spring washer GB93-8 6
15 910100300020  |#244:GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2
16 255021020046  |{£3"[E ¢ 35 Guard circle 1
17 910100300024  |#244GB5783-M8x30-8. 8 Bolt GB5783-M8x30-8.8 4
18 910400200003 KEEEIGBI6. 1-8-200HV Large gasket GB96.1-8-200HV 4
19 257521021033  |HL = 5306 Hood hinge 30G 2
20 257521021034 |Gk e g Hinge fixing bolts 2
21 910300500004  |#Z£EGB88Y. 1-M8-10 Nut GB889.1-M8-10 2
22 257521021046 %44 (30G) Adjustment Pad (30G) 2
23 257521021045  |[E ek (BE 22 J8) Fixing plate (hinged wire holder) 2

030 7, 3k 118




NOBLELIFTi&7]

256898501026 AR %% (WH) /SIDE PANEL INSTALLATION

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 940800300005 T #% 8 AP305 Panel lock AP305 1
2 257521512007 LIRS Side panel welding 1
3 257521512040 £ T180x65 Hinge 80x65 2
4 910200400023 H24TGB70. 3-M8x10-8. 8 ScrewGB70.3-M8x10-8.8 12

% 31 0l 3t 118 W




NOBLELIFTi&7]

256898501027 {XF 2 %% /INSTRUMENT COVER INSTALLATION

5 /N0 #AB/SN 2R Name HE/QTY %Yk /Remark
1 940400400001  |#R FIEEIM6-t (2-4) Nut M6 6
2 256821511006 HHRE ) Cover assembly 1
3 910400200002  [F#46 Washer GB97.1-6-200HV 4
4 941100100009  |#24TM6x12-8.8 Screw M6x12 6
5 256810022001 A (30Q) Instrument mask 1
6 255010020005 [ Cover 1
7 255010020006 |f5% Cover 1
8 256810022010  |[#lBhiipr 6 Cover 1
9 256821511004 BHHURE () Cover assembly 1
10 256810022013 TR Tl Cover 1 Option
11 256810022011  [HEMFFFLIER Cover 1
12 255010021021 B E Cover 1 Option
13 256810021009 FHIBhRE dust cover 1
14 910200500041  [#Z4TGB818-M5x20-4. 8 Screw GB818-M5x20-4.8 2
15 256810022012  |F-HlzhFLEEMR Cover 1 Option
16 256810011050 FEREHA B Switch box 1

% 32 Ui, 3t 118 W




NOBLELIFTi&7]

257598501028 P-4 8 K %35 /BALANCE WEIGHT AND MOUNTING

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 257523011010  [Z=5| 45424 (30G) Traction pin welding (30G) 1
2 257523021002 [P (306) Balance weight (30G) 1
3 255023020007 HJE © 60x P 25x8 Washer ®60xP25x8 4
4 910400500013 3 $A B GB93-24 Spring washer GB93-24 4
5 910100100104 1242 GB5782-M24x150-8. 8 Bolt GB5782 M24x150-8.8 2
6 910100100128 HEFEGB5783-M24x80-10. 9 Bolt GB5782 M24x120-8.8 2
- 7 255023020002  |#:4fizs Spring washer GB93-24 1
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NOBLELIFTi&7]

257598501029 JHIESHR 2235 /FOOT PEDAL

5 /N0 #AB/SN 2R Name HE/QTY %Yk /Remark

1 257518011001  |Rij$bARIE S Floor welding (front) 1
2 257518011002 |/ hiRiE S Floor welding (rear) 1
3 257518021006 |/ -4 ESHIAR (30G) Left foot pedal (30G) 1
. 257521511001 |4 Z48454 (30G %) Frame welding (30G lifting) 1

257521512001 |4 4e454 (306 HY) Frame welding (30G side out) 1
5 257518021005  [Hubk £ (306) Cushion (30G) 1
6 255018020010 PRI Rubber pad 8
7 941100100012  [#24TM8X20-8. 8 Screw M8x12-8.8 4
8 257518021016 |4 [ Z4E#s#HR (30G) Right foot pedal (30G) 1

2034 T, 3£ 118 ;W




NOBLELIFTi&7]

257598501030 &E &% (Fi3%) /HYDRAULIC (LIFTING)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 254123520002 [ R SR (57) 10-12550-1SC-60° Hydraulic Tube Assembly (Extraordinary)10- 1
2 255023520002 [ ALK () 10-L2700-1SC-60° Hydraulic Tube Assembly (Extraordinary)10- 1
3 256823520003 | M (90° ) 6-L750-1SC-60° Hydraulic Tube Assembly (90°)6-L750-1SC-§ 1
4 255023520007  [#z:3k (H)6-G1/4—M14x1. 5-60° Connector (straight)6-G1/4 M14X1.5-60 ° 3
5 911000600010 M4 JB/T8870-(90-110) Throat band JB/T8870-(90-110) 1
6 275223521006 | S (90° ) 6-L700-1SC-60° Hydraulic Tube Assembly (90°)6-L700-1SC-§ 1
7 257523520001 [ 1 (1) Rubber hose 1 (return oil) 1
8 911000600006 IE4#QC/ T390~ (40-45) Hose hoops QC/T390 - (40-45) 8
9 900200401001 = e S 235 Return oil hose 23X5 2560
10 911000600003  |m&4EQC/T390- (22-26) Hose hoops QC/T390 - (22-26), 2
11 257523520002 R (W) Rubber hose (oil absorption) 1
12 257523520003 2 ([alyh) Rubber hose 2 (return oil) 1
13 256823520004 WEE AR (135° ) 6-1450-15C-60° Hydraulic Tube Assembly (135°)6-L450-1SC 1
14 252123520002 R B (135° ) 6-L600-1SC-60° Hydraulic Tube Assembly (Straight)6-L600-1 1
15 255023510012 [#z3k (=i#) 7-2xM14x1. 5-M16x1. 5-60° Connector (tee) 7-2XM14X1.5 - M16X1.5 -60 2
16 252123520011 |V E K (90° ) 6-L1320-1SC-60° Hydraulic Tube Assembly (90°)6-L1320-1SC 1
17 251123521005 |y &% (90° ) 8-11320-1SC-60° Hydraulic Tube Assembly (90°)8-L1320-1SC 1
18 255023520034 |43k (H)8-2xM16x1. 5-60° Connector (straight) 8-2XM16X1.5-60 ° 2
19 253623511020 ARG BuRE S External return oil filter 1
20 255023510003  [#z3k (BiE %) 6-6G1/4-M14x1. 5-60° Connector (lock bend)6-G1/4 M14X1.5 -60° 2
21 255023510008 |43k (BiE %) 11-M20x1. 5-0 Connector (lock bend)11-M20x1.5-0 1
22 255023510007  |#z3k (BiE %) 10-M20x 1. 5-M16x1. 5-60° Connector (lock bend) 10-M20X1.5 - M16X1 3
23 256823521010  |#3k (BiE ) 15-M27x2-M22x1. 5-60° Connector (lock bend)12-G1/2- M22X1.5 -60| 1
24 256523512006 e (5EE13-30cc) Gear pump (Shimadzu 13-30cc) 1
25 256523510005 |3k (BiE ) 25-M33X2- D 33 Connector (locking bend)15-M27x2-M22x1.5 1
26 255023520030 23k (H) 12-2xM22x1. 5-60° Connector (straight) 12-2XM22X1.5 -60° 1
27 255023510001 |3k (Fi5E ) 6-M12x1. 5-M14x1. 5-60° Connector (lock bend) 6-M12X1.5 - M14X1.5 1
28 255044020143  |H3k (BE ) 12-M20x 1. 5-M22x1. 5-60° Connector (lock bend)12-M20x1.5-M22x1.5- 1
29 255023520033 23k (H) 8-M20x1. 5-M16x1. 5-60° Connector (straight) 8-M20X1.5 - M16X1.5 -§ 1
30 257523520006 | SR (90° ) 15-12450-25C-60° Hydraulic Tube Assembly (90°)15-L2450-2S 1

035 U, 3t 118 W




NOBLELIFTi&7]

257598501031 Y&E &%t (filH) /HYDRAULIC (SIDE OUT)

s
N2

T3y 35
)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

1 257523520007 [ & S8 (90° ) 10-L2600-1SC-60° Hydraulic tube assembly (90°)10-L2600-1SC| 1
2 257523520008 [y & =% (90° ) 10-L2750-1SC—60° Hydraulic tube assembly (90°)10-L2750-1SC] 1
3 256823520003  [¥JEA SR (90° ) 6-1750-1SC-60° Hydraulic Tube Assembly (90°)6-L750-1SC-§ 1
4 255023520007  [#z:3k (H)6-G1/4—M14x1. 5-60° Connector (straight)6-G1/4 M14X1.5-60 ° 3
5 256623521013  [f2 (I8 Hose 2(oil return) 1
6 275223521006  |WJER SR (90° ) 6-1700-1SC-60° Hydraulic Tube Assembly (90°)6-L700-1SC-§ 1
7 257523521005 Ji i 1 (lal g -l ) Hose 1(oil return - side discharge) 1
8 911000600006 IE4#QC/ T390~ (40-45) Hose hoops QC/T390 - (40-45) 8
9 900200401001 = e S 235 Return oil hose 23X5 2560
10 911000600003  [ME4/QC/T390- (22-26) Hose hoops QC/T390 - (22-26), 2
11 257523521004 & (Wb ) Hose (oil suction - side discharge) 1
12 257523521006 T2 ([a]ym—n ) Hose 2(Qil return - side discharge) 1
13 256823520004 WEE AR (135° ) 6-1450-15C-60° Hydraulic Tube Assembly (135°)6-L450-1SC 1
14 252123520002 R B (135° ) 6-L600-1SC-60° Hydraulic Tube Assembly (Straight)6-L600-1 1
15 255023510012 [#z3k (=i#) 7-2xM14x1. 5-M16x1. 5-60° Connector (tee) 7-2XM14X1.5 - M16X1.5 -60 2
16 252123520011  [WEA SR (90° ) 6-11320-1SC-60° Hydraulic Tube Assembly (90°)6-L1320-1SC 1
17 251123521005 |y &% (90° ) 8-11320-1SC-60° Hydraulic Tube Assembly (90°)8-L1320-1SC 1
18 255023520034 |43k (H)8-2xM16x1. 5-60° Connector (straight) 8-2XM16X1.5-60 ° 2
19 253623511020 ARG BuRE S External return oil filter 1
20 255023510003  [#z3k (BiE %) 6-6G1/4-M14x1. 5-60° Connector (lock bend)6-G1/4 M14X1.5 -60° 2
21 255023510008 |43k (BiE %) 11-M20x1. 5-0 Connector (lock bend)11-M20x1.5-0 1
22 255023510007 |3k (85 %) 10-M20x1. 5-M16x1. 5-60° s b LCNO) ATVIEOASS 7 3
23 256823521010 |43k (BUE ) 15-M27x2-M22x 1. 5-60° o nector TR DENtemi e WMze At - 1
24 256523512006 e (5EE13-30cc) Gear pump (Shimadzu 13-30cc) 1
25 282323520001 |43k (H) 25-M33X2- D32 Connector (straight)25-M33X2-$32 1
26 255044020151 |3k (BiE ) 12-2xM22x 1. 5-60° Connector (locking bend)12-2xM22x1.5-60° 1
27 255023510001 |3k (B7E %) 6-M12x1. 5-M14x1. 5-60° e DM DTVIEEAES - 1
28 255044020143 | p: 3k (B 25) 12-M20x 1. 5-M22x 1. 5-60° o ector IOER DN MERXE STMEEXESTT
29 255023520033 |43k (£1) 8-M20x1. 5-M16x1. 5-60° oy ectOr BITERIY SMEDALS “MEBALS 7T
30 257523520009 | RAY H K (90° ) 15-11850-25C-60° LY QTG TI0e aSSEmoly (90 JIS-TIeo0- 1
31 911000600010 W4t JB/T8870- (90-110) Throat band JB/T8870-(90-110)
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NOBLELIFTi&7]

257598501031 Y&E &%t (filH) /HYDRAULIC (SIDE OUT)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
32 252123510011 W ERNE RS Transition steel pipe welding 1
33 910100300011 122 GB5783-M6x20-8. 8 Bolt GB5783-M6x20-8.8 1
34 910400500005 |35 #4&GB9I3-6 Spring washer GB93-6 1
35 910400100005 “F- 448 GBI7. 1-6-200HV Flat washer GB97.1-6-200HV 1

37 L, 3118 W




NOBLELIFTi&7]

256898501032 2 B4 R #4\ (ZBX) /MULTI-WAY REVERSING VALVE CONTROL (TWO)

FF8/N0 ZmAL/SN &R Name & /QrY %33 /Remark

1 256824511002 2 % 1 (255 FEL I R ZSX) Multi way valve (two) solenoid valve 1
2 910100400006 12K GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 B GBI3-10 Spring washer GB93-10 8
4 910400100007 P [EIGB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 AH%5hB4. 75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 FF I 48GBI1-2x12 Cotter pin GB91-2x12 4
7 252124520002 SCHR (FT) Support (stem) 1
8 910100300037 H2F2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HERFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 7 H-fih @ 16x168 With trunnion ®16x168 1
11 910400500005 B GBI3-6 Spring washer GB93-6 1
12 910200200032 HA%ETGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FAuER GEEFF) Handle ball(lift) 1
14 253524520009 TFHAER (HigH Handle ball(tilt) 1
15 256824510002 EOFHIES GET) Joystick welding(lifting) 1
16 256824510003 RIS (iR} Joystick welding(tilt) 1
17 940500100006 HEH5EDO16xD 18x15-SF-1 Composite set P16xP18x15-SF-1 4
18 256824520003 R Connecting rod 2
19 910300100006 HERFGB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 Bk joint 2
21 253524520014 WA (TRETFR) Bracket (travel switch) 2
22 255024520028 2 D 29x O 16x38 Shaft sleeve®29x®16x38 2
23 255098514001 FEL T 1) SR (24V) Solenoid Valve Assembly (24V) 1 L fi 105 T A
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NOBLELIFTi&7]

256898501033 2 %3 ] IR #4\ (ZEX) MULTI-WAY REVERSING VALVE CONTROL (THREE)

FF8/N0 #RAB/SN &R Name & /QrY %33 /Remark

1 256825011002 2 4% 1 (3 FEL I R ZSX) Multi way valve (three) solenoid valve 1
2 910100400006 12K GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 B GBI3-10 Spring washer GB93-10 8
4 910400100007 P [EIGB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 AH%5hB4. 75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 FF I 48GBI1-2x12 Cotter pin GB91-2x12 6
7 252124520002 SCHR (FT) Support (stem) 1
8 910100300037 H2F2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HERFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 7 H-fih @ 16x168 With trunnion ®16x168 1
11 910400500005 B GBI3-6 Spring washer GB93-6 1
12 910200200032 HA%ETGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FAuER GEEFF) Handle ball(lift) 1
14 253524520009 TFHAER (HigH Handle ball(tilt) 1
15 253525020002 FHER (B E1) Handle ball(belonging to 1) 1
16 256824510002 EOFFIES GET) Joystick welding(lifting) 1
17 256824510003 RIS (R} Joystick welding(tilt) 1
18 256825010004 PS8 A1) Joystick welding(tool1) 1
19 940500100006 HE5EDO16xD 18x15-SF-1 Composite set®16xP18x15-SF-1 6
20 256824520003  |#E44T Connecting rod 3
21 910300100006 HERFGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 Bk joint 3
23 253524520014 |35 (JFREITR) Bracket (travel switch) 3
24 255023520033 23k (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2
25 255024520028 2 ©29x O 16x38 Shaft sleeve ®16xd29x38 1
26 255098514001 FEL T 1) SR (24V) Solenoid Valve Assembly (24V) 1 L 105 T A
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256898501034 & B4 [ I B4\ (DUBE) MULTI-WAY REVERSING VALVE CONTROL (FOUR)

FF8/N0 ZmAL/SN &R Name & /QrY %33 /Remark
1 256825511002 2 4% 1) (455 FEL I R Z.SX) Multi way valve (four) solenoid valve 1 CEi& T
2 910100400006 12K GB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 B GBI3-10 Spring washer GB93-10 8
4 910400100007 P [EIGB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 H%hB4. 75x20—c1B Pin B4.75x20-c1B 8
6 910600600011 FF I 48GBI1-2x12 Cotter pin GB91-2x12 8
7 252124520002 SCHR (FT) Support (stem) 1
8 910100300037 H2F2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 HERFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 7 H-fih @ 16x168 With trunnion ®16x168 1
11 910400500005 B GBI3-6 Spring washer GB93-6 1
12 910200200032 HA%ETGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FAuER GEEFF) Handle ball (lift) 1
14 253524520009 TFHAER (HigH Handle ball (tilt) 1
15 253525020002 FHER (B E1) Handle ball (belonging tol) 1
16 253525520002 FHER (8 E2) Handball (belonging to 2) 1
17 256824510002 EOFFIES GET) Joystick welding (lifting) 1
18 256824510003 RIS (R} Joystick welding (tilt) 1
19 256825010004 PS8 A1) Joystick welding (tool 1) 1
20 256825510005 BPMEE (8 A2) Joystick welding (kit 2) 1
21 940500100006 HEH5ED16xD 18x15-SF-1 Composite set ®16xP18x15-SF-1 8
22 256824520003 M Connecting rod 4
23 910300100006 HERFGB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 Bk joint 4
25 253524520014 |38 (JFREITR) Bracket (travel switch) 4
26 255023520033 23k (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight)8-M20x1.5-M16x1.5-60° 4
27 255098514001 FELTE 1) SRR (24V) Solenoid Valve Assembly (24V) 1 L 105 T A
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257598501035 T/EMI4E (Fi3%) 38 K %34 /WORK TANK (LIFTING) INSTALLATION AND INSTALLATION

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 255019010004 X ok i A Mesh filter 1
2 257519011002  |ffizias Lid welded 1
3 256919021011  [nihZER Oil ruler plug assembly 1
4 910100300022  |#Z44GB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 8
5 910400500006 |34 44 EGBI3-8 Spring washer GB93-8 8
6 910400100006 |4 [E|GBI7. 1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013  |#%3#4204x134x1. 5-R Gasket 204x134x1.5-R 1
8 255019020015 JRUIH ZEM20x 1. 5 Drain plug M20x1.5 1
9 256819010005  [WEHE42YS16] (K-HF) Respirator HS0403 1
10 900200401007  |[al3 K& 12x3 Oil return hose 12x3 1 L=300
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256898501036 TiEMsA3EE K43 (WH) /WORK TANK INSTALLATION AND INSTALLATION

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 255019010004 [k g o Mesh filter 1
2 257519012002 AR5 RS () Tank cover welded (side out) 1
3 256919021011  [nihZER Oil ruler plug assembly 1
4 910100300022 12 GB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 10
5 910400500006 % 4B GB93-8 Spring washer GB93-8 10
6 910400100006 “F- 448 GBI7. 1-8-200HV Washer GB97.1-8-200HV 10
7 255019020013 HH204x134x1. 5-R Gasket 204x134x1.5-R 1
8 257519012001  [JhAHIEE (U HD) Tank welding (side out) 1
9 255019020015 JRUH ZEM20x 1. 5 Drain plug M20x1.5 1
10 256819010005 IR 2% YS16 ] (K AHfg) Respirator HS0403 1
11 900200401007 |[alh /i 12x3 Oil return hose 12x3 1 =300
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257598501037 ZELEELFD (fi ) /FRAME ASSEMBLY (SIDE OUT)

23

"o oy

12

7 %% ‘U

/

28/

FF8/N0 ZmAL/SN &R Name & /QrY %4 /Remark
1 272521521086 fLZESKT-35 Hole plug SKT-35 2
2 257521512001 |4 4e454 (306 HY) Frame welding (30G side out) 1
3 941100100009 HEETM6x12-8. 8 Screw M6x12-8.8 8
4 256821511004  [sEARIEA (4 Welding of cover plate (left) 1
5 940400400001 AR RIM6-t (2-4) Leaf spring nut M6-t(2-4) 8
6 257521511009 I RLEEE Meter frame welding 1
7 910400500007 3 $4 B GB93-10 Spring washer GB93-10 3
8 910400200004 K HJEGBI6. 1-10-200HV Large washer GB96.1-10-200HV 3
9 910100300037 12K GB5783-M10x30-8. 8 Bolt GB5783-M10x30-8.8 3
10 256821511006  |mttia () Welding of cover plate (right) 1
11 256921521091 X AL i Drive motor guard plate 1
12 910400500010 I I GBI3-16 Spring washer GB93-16 4
13 910400100010 P2 [EIGB97. 1-16-200HV Flat washer GB97.1-16-200HV 4
14 910100200016 H2F2GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
15 910200200057 H24TGB70. 1-M8x20-8. 8 Screws GB70.1-M8x20-8.8 2
16 910400500006 13 34 | GB93-8 Spring washer GB93-8 6
17 910400100006 S BEIGB97. 1-8-200HV Flat washer GB97.1-8-200HV 6
18 256821521032 YK Support cover 2
19 257521522093 22 LR Mounting plate 1
20 505618020016  |ZEphik Cushions 1
21 255021020059 BT Star grip knob 2
22 257521515001 HL R PR A B Battery limit plate welding 1
23 940800300005 THHEAP305 Panel lock AP305 1
24 257521512007 et Imp sty Side panel welding 1
25 257521512040 4 T180x65 Hinge 80x65 2
26 910200400023 124TGB70. 3-M8x10-8. 8 ScrewGB70.3-M8x10-8.8 12
27 257521012004 |78 EE @R & Charging port cover plate welding 1
28 940600100005  |fi4H ® 18x3 Magnet steel ®18x3 1
29 910100300118 12k GB5783-M4x8-8. 8 Bolt GB5783-M4x8-8.8 3
30 257521522089 VB 15 [ SE B Roller fixing plate 8
31 257521521091 R T438x140 Roller 38x140 8

% 43 51, 3L 118 W




NOBLELIFTi&7]

257598501037 ZELEELFD (fi ) /FRAME ASSEMBLY (SIDE OUT)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
32 257521522038 FoH A SR Charging connector bracket 1
33 910400500004 |35 #4EIGB93-5 Spring washer GB93-5 4
34 910200200024 H24TGB70. 1-M5x20-8. 8 Screw GB70.1-M5x20-8.8 4
35 910400200001 K€ GBI6. 1-5-200HV Large washer GB96.1-5-200HV 4
36 257521511011 |45k A S RIES Hinge right support welding 1
37 910200200058 H24TGB70. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 4
38 257521511012  [45EA SRR A Hinge left support welding 1
39 910400200002 P34 [EGB96. 1-6-200HV Flat gasket GB96.1-6-200HV 4
1 2 3“ 4\ 5 6 7 8\ 40 910300100005 HERFGB6170-M6-10 Nut GB6170-M6-10 4
41 257521021051 EERZARE Vo Hook bent screw 1

\\ ‘ \\,
] \‘/ .
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256898501038 ZEAEAENT (F13%) /FRAME ASSEMBLY ( HOISTING)

FF8/N0 ZmAL/SN P Name & /QrY %4 /Remark
1 257521511009 INE Ty Meter frame welding 1
2 940400400001 AR RIM6 -t (2-4) Leaf spring nut M6-t(2-4) 15
3 256821511006  |mEtRIEA CH) Welding of cover plate (right) 1
4 941100100009 HEETM6x12-8. 8 Screw M6x12-8.8 15
5 257521511001 | %4-Z48454 (30G %) Frame welding (30G hoisting) 1
6 272521521086 fLZESKT-35 Hole plug SKT-35 2
7 256821521095 Yl A 24 Cushion blocking 4
8 910100300051 HEF2GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2
9 910400500008 B GBI3-12 Spring washer GB93-12 2
10 910400200005 KHJEIGBI6. 1-12-200HV Large gasket GB96.1-12-200HV 2
11 257521521094 FEL IR [ 52 B Battery retaining plate 2
12 505621520038 8 XAL (1) Ventilation hole 1 1
13 257521511011 BEEA SRS Hinge right support welding 1
14 910400100006 S BEIGB97. 1-8-200HV Flat washer GB97.1-8-200HV 6
15 910400500006 13 34 | GB93-8 Spring washer GB93-8 6
16 910200200058 HE2ETGBT0. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 4
17 257521521090 FEHNLATE R Pump motor front sealing plate 1
18 257521511012 |k e ST SRR Hinge left support welding 1
19 257521521092 F A RS ) AR Battery case bottom sealing plate 1
20 256921521091 Xy AL iR Drive motor guard plate 1
21 505621520041 i RFL2 Ventilation hole 2 1

PP Y AR 22 940600100005  |F#4N @ 18x3 Magnet steel ®18x3 1
15/26/252423 22 27 9 4 20 2 4 19 23 910100300118 H2F2GB5783-M4x8-8. 8 Bolt GB5783-M4x8-8.8 3
24 257521012004 |78 EE LI mtE & Charging port cover plate welding 1

25 257521521088 FEL2S R Al Cable platen 1

26 910200200057 H24TGB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 2

27 257521521093 STHEMR Supporting plate 1

28 940400400002 R BEMB~t (2-4) Leaf spring nut M8-t(2-4) 2

29 910400200002 T34 8 GB96. 1-6-200HV Flat washer GB96.1-6-200HV 4

30 910300100005 HERFGB6170-M6-10 Nut GB6170-M6-10 4

31 257521021051 EER AR Yo Hook bent screw 1
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256898501038 3L (Fi3%) /FRAME ASSEMBLY

( HOISTING)

152625242322 21 2 4 202 4 9 g

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
32 256821521032 K Support cover 2
33 910400100010 BB GBI7. 1-16-200HV Flat washer GB97.1-16-200HV 4
34 910400500010 |34 [EGBI3-16 Spring washer GB93-16 4
35 910100200016 124 GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
36 256821511004 | FAMEA (F2) Welding of cover plate (left) 1
37 910400200004 K HJEGBI6. 1-10-200HV Large gasket GB96.1-10-200HV 3
38 910400500007 |3 EGBI3-10 Spring washer GB93-10 3
39 910100300037 12} GB5783-M10x30-8. 8 Bolt GB5783-M10x30-8.8 3
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257598501039 HTRLEEEFEL/TOP GUARD ASSEMBLY

16141312 /

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 255022020034 fLELL Cover 11 8
2 255022020003 B GBI3-12 Spring washer GB93-12 8
3 257522011001  |#TisEIEA The flat washer GB97.1-12-200HV 1
4 910400100006 T3 [EGB97. 1-8-200HV Washer GB97.1-8-200HV 8
5 910400500006 B GBI3-8 Spring washer GB93-8 8
6 910200200057 HAETGB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 8
7 255022020029 EF Handle 2
8 910301300003 HARFGB17880. 1-M8x18 Nuts GB17880.1-M8x18 1
9 255022020001 B EE— (AL Protective cover 3 2
10 255022020004 JEAT H 2R B Protective tape 2
11 252022020050 FE FEL 3 R £ 2 1 Protective tape 1
12 910400500008 I I GB93-12 Spring washer GB93-12 3
13 910400100008 K#PEIGBIT. 1-12-200HV Flat washer GB97.1-12-200HV 2
14 910200200098 HEETGB70. 1-M12x30-8. 8 Screw GB70.1 M12x30-8.8 4
15 910400100008 S EGBIT. 1-12-200HV Flat washer GB97.1-12-200HV 2
16 253522020024 FLZE30 Cover 30 4
17 255022020002 B — (A Protective cover 2 1
18 255056510001 JEAETFIF R Rear handle switch 4
19 910400500005 135 34 | GB93-6 Spring washer GB93-6 4
20 910400100005 SFE[EIGBIT. 1-6-200HV Washer GB97.1-6-200HV 2
21 910200200036 H2ETGB70. 1-M6x20-8. 8 Screw GB70.1-M6x20-8.8 4
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256898501040 % X /FORK

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
940100100008 |44 I A% 1% X 120x40x1070 Fork 120x40x1070 2 2.5t
940100100010  |H:44 11 A% 5% X 120x40x1150 Fork 120x40x1150 2 2.5t
940100100009  |H:44 11 A% 5% X 120x40x1220 Fork 120x40x1220 2 2.5t
940100100011  |H:44 11 AR 5% X 120x40x1370 Fork 120x40x1370 2 2.5t
940100100012  |H:44 11 A% 5% X 120x40x1520 Fork 120x40x1520 2 2.5t
940100100030  |H:44 11 A% 5% X 120x40x1820 Fork 120x40x1820 2 2.5t
940100100044  |H:44 11 A% 5% X 120x40x1970 Fork 120x40x1970 2 2.5t
940100100046  |H:44 11 A% 5% X 120x40x1670 Fork 120x40x1670 2 2.5t
940100100013  |H:AHIIIARY % X 125x45x1070 Fork 125x45x1070 2 2.8-3.0t
940100100014  |H:AQIIIARY % X 125x45x1150 Fork 125x45x1150 2 2.8-3.0t
940100100015  |H:AHIIIARY % X 125x45x1220 Fork 125x45x1220 2 2.8-3.0t

A 940100100016  [H:E4TITIAR! 1% X 125x45x1370 Fork 125x45x1370 2 2.8-3.0t
940100100017  [H:4TIIAR! 1% X 125x45x1520 Fork 125x45x1520 2 2.8-3.0t
940100100035  [H:E4TIIAR! 1% X 125x45x1970 Fork 125x45x1970 2 2.8-3.0t
940100100039  [H:4TIIAR! 1% X 125x45x1820 Fork 125x45x1820 2 2.8-3.0t
940100100041  [H:44TIIAR! 1% X 125x45x1670 Fork 125x45x1670 2 2.8-3.0t
940100100018  [H:44TITIAR! 1% X 125x50x1070 Fork 125x50x1070 2 3.5t
940100100019  [H:4TIIAR! 1% X 125x50x1150 Fork 125x50x1150 2 3.5t
940100100020  [H:44TITIAR! 1% X 125x50x1220 Fork 125x50x1220 2 3.5t
940100100021  |H:AGIIIARL 1% X 125x50x1370 Fork 125x50x1370 2 3.5t
940100100022  [H:A4TITIAR! 1% X 125x50x1520 Fork 125x50x1520 2 3.5t
940100100031  |H:AGIIIAR % X 125x50x1800 Fork 125x50x1800 2 3.5t
940100100040  |H:AGIIIAR % X 125x50x1970 Fork 125x50x1970 2 3.5t
940100100042  [H:AHIIIATY 1% X 125x50x 1670 Fork 125x50x1670 2

1 A &N Fork body 2

2 253098514101 FEEY B Lift pin assembly 2
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256898501041 AL (30-35Q) /TILT CYLINDER (30-35Q)
F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
256820510001 |17 (TL) (TL) ©80x ®35x118(6/10) Oil cylinder(TL)P80xdP35x118(6/10) 1 H<3700, Left
256820510002  |JhifiT (TL) (TL) ®80x P 35x88. 5(6/6) Oil cylinder(TL)P80xP35x88.5(6/6) 1 3700<<H<5000, Left
A 256820510003 [T (TL) (TL) ®80x @ 35x67 (6/10) Oil cylinder(TL)®80xdP35x67(3/6) 1 5000<<H, Left
256820510005 |31t (TL) (TR) ©80x ®35x118(6/10) Oil cylinder(TR)®80xd35x118(6/10) 1 H<3700, Right
256820510006  |3fifiT (TL) (TR) ©80x P 35x88. 5 (6/6) Oil cylinder(TR)®80xP35x88.5(6/6) 1 3700<H<5000, Right
A 256820510007 [T (TL) (TR) ®80x ® 35x67 (6/10) Oil cylinder(TR)®80xP35x67(3/6) 1 5000<<H, Right
-1 B 256198510006 | &dH &AL (IA}HED) Seal kits (tlited cylinder) 2
B 1 A HiB\JEEmz1/8 Grease mouth Z1/8 2
1 2 A HR Earring 2
‘122% =] 3 A S AGE30ES Bearing GE30ES 2
m:ii 1= 4 A 24847 Circlip 47 2
I 5 A HEREM14 Nut M14 92
1;12513 '152&? 6 A HpE 14 Washer14 2
| /@ 17 7 A BZHRM14x55 Bolt M14x55 2
B@ 16 ‘ 8 A I EAR R Piston body assembly 2
TP 9 A Y x T 25 4 [ Yx seal ring 2
9\@ 1 : 10 A A FAD63x20x2. 5 Support ring 2
0 1 | 11 A [N Dust ring 2
3 12 A 47852 Circlip 52 2
N 13 A 2478 Circlip 2
1 14 A %4 Fr48x30x3 Catch 48x30x3 2
15 A UZY 25 44 el Useal ring 48x30x10 2
16 A FHE Guide sleeve 2
g 17 A 0%y 2% 4 fe O seal ring 63x3.1 2
18 A X K 3025 Bearing 3025 2
19 A L 8] S Cylinder barrel assembly 2
20 A A 73040 Bearing 3040 2
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256898501042 MAIMISir (25-28Q) /TILT CYLINDER (25-28Q)
F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
256720510001  |li#L (TL) ©70x ®32x118(6/10) Oil cylinder(TL)®70x32x118(6/10) 1 H<3700, Left
256720510002  |li#L (TL) ©70x ® 32x88. 5 (6/6) Oil cylinder(TL)®70xP32x88.5(6/6) 1 3700<H<5000, Left
256720510003  |Jli#L (TL) © 70x D 32x67 (3/6) Oil cylinder(TL)®70xP32x67(3/6) 1 5000<IL, Left
256720510005  |Jli#L (TR) ©70x ®32x118(6/10) Oil cylinder(TR)®70xP32x118(6/10) 1 H<3700, Right
256720510006  |Jli#L (TR) ® 70x ® 32x88. 5 (6/6) Oil cylinder(TR)®70xP32x88.5(6/6) 1 3700<<H<5000, Right
256720510007 | Jli#L (TR) © 70x ® 32x67 (3/6) Oil cylinder(TR)®70xd32x67(3/6) 1 5000<I1, Right
B 255098510006 | &dH &AL (IARHED) Seal kits (tlited cylinder) 2
P 1 A HIR Earring 2
A 2 A iZ R4 NutM14 2
I 3 A HiE 14 Washerl4 2
BN /B 1 A M 14x55 BoltM14x55 2
d;\@? 3 B\é / p 5 A T Piston rod 1
2 Tl 6 A S AKHFD63x20x2. 5 Support ring D60x20x2.5 2
S_H }(1) i T - 7 A V70 54} FED63X60X6 Yx seal ring D63x60x6 2
197 i —12 8 A 7 24 Pl Dust ring 2
= 13~ 4 9 A P47 Circlip 47 2
T 14 10 A 14 Circlip 2
GZ :: 11 A 17 48x30x3 Catch 48x30x3 2
; 12 A URY % 3 P Useal ring 48x30x10 2
é 13 A SRS Guide sleeve 2
14 A 0425 548 63x3. 1 O seal ring 63x3.1 2
15 A X K 3025 Bearing 3025 2
16 A L A7 S Cylinder barrel assembly 2
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256898501043 T4 (FFvEI14225-28Q) /MAST (stand mast25-28Q)

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

1 255038020008 e Adjusting sleeve 4

2 255038020009 | Adjustable pad 8

3 940200200005  |fi %t  42-CD=68 Side roller®42 - CD = 68 2

4 910400100007  |*F#4[EGBI7. 1-10-200HV Washer GB97.1-10-200HV 8

5 910400500007  |#f5# 4 GBI3-10 Spring washer GB93-10 8

6 910100300039  |#2446B5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4

7 910401300020 Tl FH 94 124 B GB894. 1-40 Elastic retaining ring GB894.1-40 for shaft 4
940200100020  |FiEHE @ 119. 2x ©55x34 Roller ®119.2xd55x34 4

8 940200100021  |FiEH ®119. 6x ©55x34 Roller ®119.6xd55x34 4
940200100022  [F &4 © 120x D 55x34 Roller ®120xd55x34 4
256744012001 AT Z245 4 (2000) Mast (2000) 1 2.5t
256744012002 |91 TZE4E4 (2500) Mast (2500) 1 2.5t
256744012003  |P9 17444 (3000) Mast (3000) 1 2.5t
256744012004 |14 (3300) Mast (3300) 1 2.5t
256744012005  |P9 17444 (3500) Mast (3500) 1 2.5t
256744012006  |P91 7444 (3600) Mast (3600) 1 2.5t
256744012007  |1T4E4E4 (3700) Mast (3700) 1 2.5t
256744012008  |P4[TZE4EA (4000) Mast (4000) 1 2.5t
256744012009 |41 TZE/E4A (4300) Mast (4300) 1 2.5t
256744012010  |P91TZE24 (4500) Mast (4500) 1 2.5t

9 256744012011  |P91 74454 (5000) Mast (5000) 1 2.5t
256744012012 |91 TZE4E4 (5500) Mast (5500) 1 2.5t
256744012013 |91 TZE424 (6000) Mast (6000) 1 2.5t
256844012001 [Py ]Z4E 4 (2000) Mast (2000) 1 2.8t
256844012002 [Py 1744E 4 (2500) Mast (2500) 1 2.8t
256844012003  |P41 LR (3000) Mast (3000) 1 2.8t
256844012004 |1 14EE4 (3300) Mast (3300) 1 2.8t
256844012005  |P91TZE4E4 (3500) Mast (3500) 1 2.8t
256844012006  |P91 LR (3600) Mast (3600) 1 2.8t
256844012007 |1 TZE4E4 (3700) Mast (3700) 1 2.8t
256844012008 [Py 7448 4 (4000) Mast (4000) 1 2.8t
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NOBLELIFTi&7]

256898501043 T4 (FFvEI14225-28Q) /MAST (stand mast25-28Q)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
256844012009 |44 (4300) Mast (4300) 1 2.8t
256844012010 AT T2 4 (45000 Mast (4500) 1 2.8t

9 256844012011  |P91 74454 (5000) Mast (5000) 1 2.8t
256844012012 A 1722454 (5500) Mast (5500) 1 2.8t
256844012013  |P4[TZE44 (6000) Mast (6000) 1

10 255038020009  |iE#ei Adjustable pad 4

11 940200200002  |{lli& % ©87-CD=55 Side roller ®87-CD=55 2

12 910400100008  |F#A[EGBIT7. 1-12-200HV Washer GB97.1-12-200HV 4

13 910400500008 |44 fEGBI3-12 Washer GB93-12 6

14 910100300050  |#Z44GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4

15 256844510001 |5 Efh © 30x94 Axled30x94 2

16 272344021080 fii B 25 O 30x D 38x25 the wear-proof casing 2
256744011001  [4hIHEIE S (2000) Mast (2000) 1
256744011002 |4 JZE4E 4 (2500) Mast (2500) 1
256744011003  [4hIHEIE S (3000) Mast (3000) 1
256744011004  [4MIHEE S (3300) Mast (3300) 1
256744011005 |4 JZE4E 4 (3500) Mast (3500) 1
256744011006  |4MIHEIE S (3600) Mast (3600) 1

17 256744011007  |4hJLE4E 4 (3700) Mast (3700) 1
256744011008 |4 JLE4E 4 (4000) Mast (4000) 1
256744011009 |4 JZE4E 4 (4300) Mast (4300) 1
256744011010  |4MTZESEA (4500) Mast (4500) 1
256744011011  |4MI424E 4 (5000) Mast (5000) 1
256744011012  |4MI42E S (5500) Mast (5500) 1
256744011013 |4 I424E 4 (6000) Mast (6000) 1

18 254144020063 #h L Bearing bush 2

19 255044020005 YR Bearing cover 2

20 910400500010  |#i3#H[EIGBI3-16 Washer GB93-16 6

21 910100200016  |#2#2GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

22 910100300035  |#2446B5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

23 910400100007  |F-#&IGBI7. 1-10-200HV Washer GB97.1-10-200HV 8
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NOBLELIFTi&7]

256898501043 T4 (FFvEI14225-28Q) /MAST (stand mast25-28Q)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
24 910400500007 |13 # [ GBI3-10 Washer GB93-10 8
25 255044010057 |4 B ® 30x82 Axle®30x82 2
26 255044020132  [{A#E# ) =0.8 Adjusting pad t=0.8 2
26 255044020133  [{A#EH#Ht=0.5 Adjusting pad t=0.5 2
26 255044020134  [{A#EH# A t=0. 2 Adjusting pad t=0.2 2
27 255044020131 HlR Base plate 2
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256898501044 |14 (FFvEI14230-35Q) /MAST (stand mast30-35Q)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

1 255038020008 e Adjusting sleeve 4

2 255038020009 | Adjustable pad 8

3 940200200005  |{lli& %% ©42-CD=68 Side roller®42 - CD = 68 2

4 910400100007  |F#A[EGBIT7. 1-10-200HV Washer GB97.1-10-200HV 8

5 910400500007 |34 44 EGBI3-10 Spring washer GB93-10 8

6 910100300039  |#Z4£GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4

7 910401300020 Tl FH 94 124 B GB894. 1-40 Elastic retaining ring GB894.1-40 for shaft 4
940200100020  |FiEH D 119. 2x P 55x34 Roller ®119.2x$55x34 4

8 940200100021  |FiEH @ 119. 6x D 55x34 Roller ®119.6x$55x34 4
940200100022  [F &4 © 120x D 55x34 Roller ®120xd55x34 4
256844012001 P TTZE4EE (2000) Inner Mast (2000) 1 3.0t
256844012002 W2 A (25000 Inner Mast (2500) 1 3.0t
256844012003 PT84 (3000) Inner Mast (3000) 1 3.0t
256844012004 T TZEEE (3300) Inner Mast (3300) 1 3.0t
256844012005 T TZEEE (3500) Inner Mast (3500) 1 3.0t
256844012006 T TZE S (3600) Inner Mast (3600) 1 3.0t
256844012007 T TZEEE (3700) Inner Mast (3700) 1 3.0t
256844012008 T2 A (4000) Inner Mast (4000) 1 3.0t
256844012009 HTTZRE A (4300) Inner Mast (4300) 1 3.0t
256844012010 W2 A (45000 Inner Mast (4500) 1 3.0t

9 256844012011 T TZEEE (5000) Inner Mast (5000) 1 3.0t
256844012012 |91 TZE4E4 (5500) Inner Mast (5500) 1 3.0t
256844012013  |P4[TZE4E4 (6000) Inner Mast (6000) 1 3.0t
256844012051  |p9 17444 (2000) Inner mast(2000) 1 3.5t
256844012052  |P9 11444 (2500) Inner mast(2500) 1 3.5t
256844012053 |y IL4E4E 4 (3000) Inner mast(2700) 1 3.5t
256844012054 |y 1LE4E 4 (3300) Inner mast(3000) 1 3.5t
256844012055 |y [ 4L 4 (3500) Inner mast(3300) 1 3.5t
256844012056 |y [ 4L 4 (3600) Inner mast(3500) 1 3.5t
256844012057 |48 4 (3700) Inner mast(3700) 1 3.5t
256844012058 | P41 T4E4E4 (4000) Inner mast(4000) 1 3.5t
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NOBLELIFTi&7]

256898501044 |14 (FFvEI14230-35Q) /MAST (stand mast30-35Q)

F'5/N0 #RA%/SN B Name HE/QTY £ /Remark
256844012059 PTTZE4EE (4300) Inner mast(4300) 1 3.5t
256844012060 P TTZE4EE (4500) Inner mast(4500) 1 3.5t

9 256844012061 P TTZE4EE (5000) Inner mast(5000) 1 3.5t
256844012062 PTTZE4EE (5500) Inner mast(5500) 1 3.5t
256844012063 P TTZE4EE (6000) Inner mast(6000) 1 3.5t

10 255038020009 R Adjustable pad 4

11 940200200002  |{lli& % ©87-CD=55 Side roller ®87-CD=55 2

12 910400100008  |F#A[EGBIT7. 1-12-200HV Washer GB97.1-12-200HV 4

13 910400500008 |34 44 EIGBI3-12 Washer GB93-12 6

14 910100300050  |#Z44GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 4

15 256844510001 1 H-fih © 30x94 Outer mast(3600) 1 3.0t
256844011001 |4 JZE4E 4 (2000) Outer mast(2000) 1 3.0t
256844011002  |4MIHEE S (2500) Outer mast(2500) 1 30Q
256844011003  [4MIHEE S (3000) Outer mast(3000) 1 30Q
256844011004  [4MIHEE S (3300) Outer mast(3300) 1 30Q
256844011005  [4MIHEE S (3500) Outer mast(3500) 1 30Q
256844011006  |4MIHEIE S (3600) Outer mast(3600) 1 30Q
256844011007  [4MIHEEE (3700) Outer mast(3600) 1 30Q
256844011008  |4MIHEIE S (4000) Outer mast(4000) 1 30Q
256844011009  [4hIHEIE S (4300) Outer mast(4300) 1 30Q

6 256844011010  [4MIHEIE S (4500) Outer mast(4500) 1 30Q
256844011011 |4 JLE4E 4 (5000) Outer mast(5000) 1 30Q
256844011012 |4 JL4E4E 4 (5500) Outer mast(5500) 1 30Q
256844011013 |4 JLE4E 4 (6000) Outer mast(6000) 1 30Q
256844011051  |4hIZEIE 4 (2000) Outer mast(2000) 1 35Q
256844011052  |4MIHIE 4 (2500) Outer mast(2500) 1 35Q
256844011053 |4 JL4E4E 4 (3000) Outer mast(3000) 1 35Q
256844011054 |4 JL4E4E 4 (3300) Outer mast(3300) 1 35Q
256844011055 |4 JL4E4E 4 (3500) Outer mast(3500) 1 35Q
256844011056 |4 JL4E4E 4 (3600) Outer mast(3600) 1 35Q
256844011057 |4 J4E4E 4 (3700) Outer mast(3600) 1 35Q
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256898501044 |14 (FFvEI14230-35Q) /MAST (stand mast30-35Q)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
256844011058  |4#hI4L4E 4 (4000) Outer mast(4000) 1 35Q
256844011059 AMTIEE A (4300) Outer mast(4300) 1 35Q

6 256844011060 AMIBRIE A (4500) Outer mast(4500) 1 35Q
256844011061 AMIBE A (5000) Outer mast(5000) 1 35Q
256844011062 AIBSE A (5500) Outer mast(5500) 1
256844011063 AIBSE A (6000) Outer mast(6000) 1

17 254144020063 i EC Bearing bush 2

18 255044020005 S Bearing cover 2

19 910400500010 |35 HEGRI3-16 Washer GB93-16 6

20 910100200016  |#2#:GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

21 910100300035  |#2#:GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

22 910400100007  |*F#[EIGBIT7. 1-10-200HV Washer GB97.1-10-200HV 8

23 910400500007  |#fi5#HEIGBI3-10 Washer GB93-10 8

24 255044010057 |4+ H#h @ 30x82 Axle®30x82 2
255044020132 PR 1=0. 8 Adjusting pad t=0.8 2

25 255044020133 PR 1=0. 5 Adjusting pad t=0.5 2
255044020134 PR =0. 2 Adjusting pad t=0.2 2

26 255044020131 £ Base plate 2
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256898501045 % X2 (b T4E) /FORK ARM CARRIER(stand mast)

55

i#

2

#

FF5/N0 A%/ISN £ Name BE/QTY #¥E/Remark
253540510001  |#4 574275 (1100x10800) Load backrest welding 1 28-35Q
256840511001 PHIR LR 51100X1200 Load backrest welding 1100X1200 1
255040510001 PLIR LA (1040x986) Load backrest welding (1040x986) 1 25Q

1 255040510002 PLIR L4 (1040X1300) Load backrest welding 1040X1300 1
255040510003 PLIR L5 (1040X1600) Load backrest welding (1040x1600) 1
251140510001 PLIR L5 (1040x1635) Load backrest welding (1040x1635) 1
252140510101 PR ALIE A (1040 X 1000) Load backrest welding (1040x1000) 1
2 910100300062 12 FGB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 4
3 910400500009 B GBI3-14 Washer GB93-14 4
4 910400100009 - 448 GB97. 1-14-200HV Washer GB97.1-14-200HV 4
256738010001  |B% X AUEE (hrufE 142 Fork carrier weldind (standard mast) 1 25Q
5 256838011001 | % X245 & (bl 142) Fork carrier weldind (standard mast) 1 28-300Q
256838011055  |#% X HMR 4 (brdfEi 1 535) Fork carrier weldind (standard mast 35) 1 35Q
940200100020  [F:7&% ©119. 2x P 55x34 Main roller ¢119.2xp55x34 6 e
6 940200100021  [F:7&%E @ 119. 6x P 55x34 Main roller ¢119.6x(55x34 6 e
940200100022 |74 P 120x P55x34 Main roller ¢120x(55x34 6 e
7 910401300026  |fili I 31 44 FEIGB8Y4. 1-55 Circlip GB894.1-55 6
8 910100300042 H2F2GB5783-M10x60-8. 8 Bolt GB5783-M10x60-8.8 8
9 910400500007 I I GBI3-10 Washer GB93-10 8
10 940200200005 Nz S @ 42-CD=68 Side roller ® 42 - CD = 68 4
11 255038020009 T R R Adjustable pad 24
12 255038020008 [f@E Adjusting sleeve 8
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256898501046 AEFHMIHL (ArfElI4L) /LIFTING PIPE (stand mast)
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5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 940200500005 BRI T80708K- & 110x & 40x27 Chain wheel bearing780708K-¢110x¢@40x27 2
2 910401300020 |41 +4 FEIGB894. 1-40 Circlip GB894.1-40 2
3 910400500010  |#f5# [ GBI3-16 Washer GB93-16 4
4 910100400029  |#Z42GB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 2

255044010043  |jhfiT (H=2000) Cylinder ®56xP45x995(H=2000) 2
255044010044  |jhfiT (H=2500) Cylinder ©®56xP45x1245(H=2500) 2
255044010055  |ihfiT (H=3000) Cylinder ©®56xd45x1495(H=3000) 2
255044010045  |jhfiT (H=3300) Cylinder ®56xP45x1645(H=3300) 2
255044010046  |jhfiT (H=3500) Cylinder ®56x®45x1745(H=3500) 2
255044010047  |ihfiT (H=3600) Cylinder ®56xP45x1795(H=3600) 2
255044010048  |jhfiL (H=3700) Cylinder ®56x®45x1845(H=3700) 2 25Q
255044010049  |yhfiL (H=4000) Cylinder ®56x®45x2045(H=4000) 2
255044010050  |yhfiT (H=4300) Cylinder ®56xd45x2195(H=4300) 2
255044010051  |jhfiT (H=4500) Cylinder ©®56xP45x2295(H=4500) 2
255044010052  |yhfiT (H=5000) Cylinder ®56xP45x2595(H=5000) 2
255044010053  |yhfiL (H=5500) Cylinder ®56xd45x2845(H=5500) 2
5 255044010054  |jh{iT (H=6000) Cylinder ®56x®45x3095(H=6000) 2
256044016001  |jhfiL (H=2000) Cylinder ®56x$45x995(H=2000) 2
256044016002  |jhfiT (H=2500) Cylinder ®56xd45x1245(H=2500) 2
256044016003  |jhfiT (H=3000) Cylinder ®56xP45x1495(H=3000) 2
256044016004  |jhfiL (H=3300) Cylinder ®56xd45x1645(H=3300) 2
256044016005 [T (H=3500) Cylinder ®56xd45x1745(H=3500) 2
256044016006 | (H=3600) Cylinder ®56xd45x1825(H=3600) 2
256044016007 [T (H=3700) Cylinder ®56x®45x1845(H=3700) 2 28Q/30Q/35Q
256044016008 | {iL (H=4000) Cylinder ®56xd45x1995(H=4000) 2
256044016009 [T (H=4300) Cylinder ®56xd45x2120(H=4300) 2
256044016010 [T (H=4500) Cylinder ®56xP45x2245(H=4500) 2
256044016011 [T (H=5000) Cylinder ©®56xd45x2495(H=5000) 2
256044016012 [T (H=5500) Cylinder ®56xd45x2745(H=5500) 2
256044016013 [T (H=6000) Cylinder ®56xd45x2995(H=6000) 2
6 910600600022  |JFF F144GBI1-2. 5x40 Split pin 2.5x40 2
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256898501046 EFMHL (Fr¥EEII4) /LIFTING PIPE (stand mast)
F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
; 910900400014  |HR\#EGB6074-LH1623 LH1623 chain 2 25Q/28Q/30Q
910900400015 |4z =\ #EGB6074-LH1634 LH1634 chain 2 35Q
g 255044020157 |56 412 #4:M18x1. 5x217 Joint 2 25Q/28Q/30Q
p- g.; 2 s: 254044020062 (%412 H4M20x1. 5x224 Joint 2 35Q
[K_ {}/ i 4/_ {4 _( Ay 9 910300600030  |FF F144GB91-3. 2x30 Split pin 3.2x30 2
0 255044020158  |ERifIERIM18x1. 5 Nut M18x1.5 2 25Q/28Q/30Q
910300800002 | REGB812-M20x1. 5 Nut M20x1.5 2 35Q
| " 910300400007  [#2£FGB6173-M18x1. 5-05 Nut M18x1.5 2 25Q/28Q/30Q
a H ﬂ—ﬂ{ﬂ}ﬂ—lf—@ 255013520002  |#Z£EM20x1. 5 Nut M20x1.5 2 35Q
by b 12 255044020128  |UjBiZk: @68 Fixing ring 2
13 255044020129 |4 Rubber bushing 2
14 255044020130 [& € e YD) Fixing seat 2
15 910400100007  |*F-#[EGBY7. 1-16-200HV Washer GB97.1-16-200HV 4
© 7"\00 16 910400500007 |5 #EGBI3-10 Washer GB93-10 4
o e 17 910300200002  |#Z£FGB6171-M10x1. 25-10 Nut GB6171-M10x1.25-10 4
- O 18 910100300041  |#Z£GB5783-M10x50-8. 8 Bolt GB5783-M10x50-8.8 2
o ® - B 19 910300100007  |##EFGB6170-M10-10 Nut GB6170-M10-10 2
&*::\{rﬁﬁf} —® Do 20 255044020156 | #5412 H2M18x1. 5x102 Joint 2 25Q/28Q/30Q
@ s S 57,;.2 20 254044020064 |3 2502 44M20x1. 5x124 Joint 2 35Q
:j?; ‘ W o 21 910400100008  |*F-#[EGBY7. 1-12-200HV Washer GB97.1-12-200HV 2
o m,,/‘ o 22 910400500008 |4 # [l GBI3-12 Washer GB93-12 2
,_\ 23 910100400009 |2 f£GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
——— TR 24 A tﬁ%ﬁ Pis-ton-rod - 1
Pl 25 A A %2 £40. 5x49xL.2 Adjusting bushing 40.5x49xL2 1
g o) Iyt 26 A 1244 Circlip 1
G 27 A T AIF56x20%2. 5 Bearing 50x20x2.5 1
28 A 4 Fr56x45x3 Catch 50x40x3 1
29 A FLA % Seal ring 50x40x6 1
30 A ThIE Piston rod 1
31 A e Copper bushing 1
32 A B Circlip |
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256898501046 AEFHMIHL (ArfElI4L) /LIFTING PIPE (stand mast)
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5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
33 A 2PN Buffering ring 1
34 A Bk Dust ringDKB40x52x7/10 1
35 A il FH 2% ) Seal ring 40x50x6 1
36 A FHE Guide sleeve 1
37 A 074 2% 4 O ring 49.7x2.4 1
38 A AT fl 7K 4530 Bearing 4030 1
39 A [N Cylinder 1
40 A [ F£45D10x26 Dowel pin 1
" 256098510001  |& -S4 (bl 282 THED) Seal kits(standard mast liting cylinder) 2 4/ Ine. 27.29.34.35. 37
255098510001 | HEERAL (b ] 282 THT) Seal kits(standard mast lifting cylinder) 2 @8 /1nc29. 34, 35. 37
255043510139 [ THES4LH1623-79/H=3000 Lifting chain LH1623-77 2
255044510133 [ 7554 LH1623-59/H=2000 Lifting chain LH1623-57 2
255043510085 | 5% LH1623-69/H=2500 Lifting chain LH1623-67 2
255044510140 | JHHE%LH1623-85/H=3300 Lifting chain LH1623-83 2
255043510088 | 5% LH1623-89/H=3500 Lifting chain LH1623-87 2
255044010107  |#&JHHE2%LH1623-91/H=3600 Lifting chain LH1623-89 2
A 253543510066 |54 LH1623-93/H=3700 Lifting chain LH1623-91 2 25Q/28Q/30Q
255043510107 |74 4 LH1623-101/H=4000 Lifting chain LH1623-99 2
253544510027 |74 LH1623-107/H=4300 Lifting chain LH1623-105 2
255043510090 | J}FHE 44 LH1623-111/H=4500 Lifting chain LH1623-109 2
253511010064 |74 44 LH1623-121/H=5000 Lifting chain LH1623-121 2
256044014001  |i@FH4%54%LH1623-133/H=5500 Lifting chain LH1623-131 2
256044014002  |i@FH4%2%LH1623-143/H=6000 Lifting chain LH1623-141 2
263044510025  [i@FH4%2%LH1634-59/H=2000 Lifting chain LH1634-59 2
256144014001  [{@FH4%2%LH1634-69/H=2500 Lifting chain LH1634-69 2
263044010042 i@ FHi%2%LH1634-79/H=3000 Lifting chain LH1634-79 2
A 263043510065 |2 744 2%LH1634-85/H=3300 Lifting chain LH1634-85 2 350
263044510006  [i@FH4%2%LH1634-89/H=3500 Lifting chain LH1634-89 2
254044010057  [{@FH4%2%LH1634-91/H=3600 Lifting chain LH1634-91 2
254044010058  [{@FH4%2%LH1634-93/H=3700 Lifting chain LH1634-93 2
254044510027 i@ FH%2%LH1634-101/H=4000 Lifting chain LH1634-101 2
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256898501046 AEFHMIHL (ArfElI4L) /LIFTING PIPE (stand mast)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
263044510008 |27 4¢LH1634-107/H=4300 Lifting chain LH1634-107 2
254044010061 |2 FI4E45LH1634-111/H=4500 Lifting chain LH1634-111 2
A 256144014002 [ 71445 LH1634-121/H=5000 Lifting chain LH1634-121 2
256144014003 |2 T4 LH1634-133/H=5500 Lifting chain LH1634-133 2
256144014004 |2 71425 LH1634-143/H=6000 Lifting chain LH1634-143 2 35Q
388 53 2 =4
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256898501047 [JALEFHE R (FrvI14) /SINGLE ADDITIONAL TUBE(stand mast)
FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark

1 255044020043 i Hoop 1

2 921600400001 FLA74x250 Strip 4x250 1

3 255044020042 JERR Press plate 1
A [B] /& 11.=620 Qil return hose1L=620 2 H=2000
A [B] /1 & 11.=870 Qil return hose1L=870 2 H=2500
A [l /& 1L=1120 Qil return hose1L=1120 2 H=3000
A [l 1L=1270 Qil return hose1L=1270 2 H=3300
A [ /& 1L=1370 Qil return hose1L=1370 2 H=3500
A [B] & 11.=1420 Qil return hose1L=1420 2 H=3600

4 A [B] & 1L=1470 Qil return hosellL.=1470 2 H=3700
A [B] & 11=1620 Qil return hose1L=1620 2 H=4000
A [V 1L=1770 Oil return hose1L=1770 2 H=4300
A [ & 1L=1920 Oil return hose1L=1920 2 H=4500
A [B]h & 1L=2120 Oil return hose1L=2120 2 H=5000
A [ & 1L=2370 Oil return hose1L=2370 2 H=5500
A [=] il & 1L=2620 Oil return hose1L=2620 2 H=6000

5 255044020118 |3k (=i#) Joint 1

6 255044020150 R Bk (H) 15-1.360-2SC-60° Hydraulic hose assembly 15-L360-2SC-60° 1

7 950700300003 [ 3 R XSF-F16L-60 Speed limit valve XSF-F16L-60 1

8 910800100040 O [l -4h24x2. 4 Oring 24x2.4 1

9 255044010040 |43k (=i#) Joint 1

10 252144029001 | S (135° ) 15-1850-25C-60° Hydraulic hose assembly(135°)15-L850-2SC| 1

11 921600400003 FLAtF (G5 #11) P-N156-00646 Strip P-N156-00646 2

12 A =] v 7 2 Oil return hose2 1

13 256898520001 IS5 14 4] explosion-proof valve 1

14 910800100003 OFF P8~ 17x2. 65 Oring 17x2.65 3
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256898501048 B N2 B (FR¥E[J42) SINGLE ADDITIONAL TUBE (stand mast)

=

F'5/N0 #RA%/SN B Name HE&/QTY £ /Remark

1 910100100056  |#244GB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1

2 910400500008 |44 fEGBI3-12 WasherGB93-12 1

3 910400100008 |3 [EGBI7. 1-12-200HV Washer GB97.1-12-200HV 1

4 255030520022  [#}%& ©22x D 13x56 Bush ®22xd13x56 1

5 255030520021  |¥E4E ®110x27 (BLfd) Pulley ®110x27 2

6 910200200059  |#24TGB70. 1-M8x30-8. 8 ScrewGB70.1-M8x30-8.8 2

7 910400500006 |15 H4E GBI3-8 Washer GB93-8 6

8 255028520034 & [ e B Rubber pipe lump 2

9 255028520035 |4 e iR Pipe press fixedly piank 2
255029020022 [y =% (90° ) 10-L3050-1SC—60° Hydraulic hose assembly (90°) 10-L3050-1 2 H=2000
254127520004 [y % (90° ) 10-L3500-1SC-60° Hydraulic hose assembly (90°) 10-L3500-1 2 H=2500
263028520035 [y & % (90° ) 10-L4150-1SC—60° Hydraulic hose assembly (90°) 10-L4150-] 2 H=3000
253528520029 [y 2% (90° ) 10-L4350-1SC—60° Hydraulic hose assembly (90°) 10-L4350-1 2 H=3300
255027520001 [y =% (90° ) 10-L4500-1SC—60° Hydraulic hose assembly (90°) 10-L4500-1 2 H=3500

10 253530520006 [y % (90° ) 10-L4700-1SC—60° Hydraulic hose assembly (90°) 10-L4700-] 2 H=3700
253528520033 [y % (90° ) 10-L5150-1SC—60° Hydraulic hose assembly (90°) 10-L5150-1 2 H=4000
256027520001 [y =% (90° ) 10-L5450-1SC—60° Hydraulic hose assembly (90°) 10-L5450-1 2 H=4300
252027520025 [y 2% (90° ) 10-L5600-1SC—60° Hydraulic hose assembly (90°) 10-L5600-1 2 H=4500
256027520002 [y 2% (90° ) 10-L6250-1SC—60° Hydraulic hose assembly (90°) 10-L6250-1 2 H=5000
256027520003 [y % (90° ) 10-L6750-1SC—60° Hydraulic hose assembly (90°) 10-L6750-1 2 H=5500
256027520004 [y 2% (90° ) 10-L7250-1SC-60° Hydraulic hose assembly (90°) 10-L7250-1 2 H=6000

11 255029020024  |#:3k (B ) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2

12 254127520001 22 R fixedly piank 1

13 910400100006  |*F#[&|GBI7. 1-8-200HV Washer GB97.1-8-200HV 2

14 910800100001  |0J:[E-N9. 5x1. 8 Oring 9.5x1.8 4

15 255042520101 |4 M (90° ) 10-L500-1SC—60° -0° Hydraulic hose assembly (90°)10-L500-1SCH 2
256042510004  |4ME MIF 221100 (LH) Sideshifters(LH) 1

16 253542510001  |4hEMIF£1100 (LD) Sideshifters(LD) 1
256042510002 | & Ak (R4 Sideshifters(CASCADE) 1

063 7, 3t o118 T




NOBLELIFTi&7]

256898501049 XX N2 B (Fx¥#E[J42) DOUBLE ADDITIONAL TUBE (stand mast)

=<

13

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

1 910400200005 | K#[EGBY6. 1-12-200HV Big Washer GB96.1-12-200HV 4

2 255030520022  [#}%& ©22x D 13x56 Bush ®22xd13x56 2

3 910400100008  |F#4[EGBI7. 1-12-200HV washer GB97.1-12-200HV 2

4 910400500008 S T B GB93-12 Spring washer GB93-12 12

5 910100100056  |#2446B5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 2

6 255030520021  |¥E#E @ 110x27 (Fikl Pulley ®110x27 4
255029020022  |#EE S (90° ) 10-L3050-15C-60° Hydraulic hose assembly (90°) 10-L3050-1 2 H=2000
254127520004 | HEE S (90° ) 10-L3500-15C-60° Hydraulic hose assembly (90°) 10-L3500-1 2 H=2500
263028520035  |WEE S (90° ) 10-L4150-15C-60° Hydraulic hose assembly (90°) 10-L4150-1 2 H=3000
253528520029  |W{EE S (90° ) 10-L4350-15C-60° Hydraulic hose assembly (90°) 10-L4350-1 2 H=3300
255027520001 | S (90° ) 10-L4500-15C-60° Hydraulic hose assembly (90°) 10-L4500-1 2 H=3500

. 253530520006 [y % (90° ) 10-L4700-1SC—60° Hydraulic hose assembly (90°) 10-L4700-] 2 H=3700
253528520033 [y % (90° ) 10-L5150-1SC—60° Hydraulic hose assembly (90°) 10-L5150-1 2 H=4000
256027520001 [y % (90° ) 10-L5450-1SC—60° Hydraulic hose assembly (90°) 10-L5450-1 2 H=4300
252027520025 [y 2% (90° ) 10-L5600-1SC—60° Hydraulic hose assembly (90°) 10-L5600-1 2 H=4500
256027520002 [y 2% (90° ) 10-L6250-1SC—60° Hydraulic hose assembly (90°) 10-L6250-1 2 H=5000
256027520003 [y 2% (90° ) 10-L6750-1SC—60° Hydraulic hose assembly (90°) 10-L6750-1 2 H=5500
256027520004 |y & 2% (90° ) 10-L7250-1SC-60° Hydraulic hose assembly (90°) 10-L7250-1 2 H=6000

8 255029020024 |43k (BiE L) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 4

9 254127520001  |Ze3hi Plate 2

10 910400500006 513 34 | GB93-8 Spring washer GB93-8 12

11 910200200055  |#24TGB70. 1-M8x16-8. 8 Screw GB70.1-M8x16-8.8 8

12 910400100006  |*F#[&|GBI7. 1-8-200HV Washer GB97.1-8-200HV 4
256028020001 |3 & = i (BL) 10-L3400-1SC—60° Hydraulic hose assembly 10-L3400-1SC-60° 2 H=2000
254131020010 [ = ik (BL) 10-L3850~-1SC—60° Hydraulic hose assembly 10-L3850-1SC-60° 2 H=2500
281227511004 [ & = ik (B 10-L4500-1SC—60° Hydraulic hose assembly 10-L4500-1SC-60° 2 H=3000

3 275227511002 [y =k (B 10-L4700-1SC—60° Hydraulic hose assembly 10-L4700-1SC-60° 2 H=3300
256028020004 |3 & = i (BL) 10-L4850-1SC—60° Hydraulic hose assembly 10-L4850-1SC-60° 2 H=3500
256028020005 |3 & = i (BL) 10-L5050-1SC—60° Hydraulic hose assembly 10-L5050-1SC-60° 2 H=3600/3700
281227511007 [ & = ik (BL) 10-L5500-1SC—60° Hydraulic hose assembly 10-L5500-1SC-60° 2 H=4000
256028020007 |3 & i i (BL) 10-L5800—-1SC—60° Hydraulic hose assembly 10-L5800-1SC-60° 2 H=4300




NOBLELIFTi&7]

256898501049 XX N2 B (Fx¥#E[J42) DOUBLE ADDITIONAL TUBE (stand mast)

; ':irw_;g

&

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

256028020008 WEE Bk (H) 10-1L5950-1SC-60° Hydraulic hose assembly 10-L5950-1SC-60° 2 H=4500

13 256028020009 [y & = ik (B) 10-L6600-1SC—60° Hydraulic hose assembly 10-L6600-1SC-60° 2 H=5000
256028020010 [ & = ik (B) 10-L7100-1SC-60° Hydraulic hose assembly 10-L7100-1SC-60° 2 H=5500
256028020011 [y & = ik (B) 10-L7600-1SC-60° Hydraulic hose assembly 10-L7600-1SC-60° 2 H=6000

14 910200200059  |#24TGB70. 1-M8x30-8. 8 Bolt GB70.1-M8x30-8.8 2

15 255028520035 RN () Pipe clamp munting plate 4

16 255028520034 JiR 7 [ 5 B hose immobilization lump 4
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256898501050 [J4R (=4 H 148 /MAST (three stage full free)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 910100300039  |#2426B5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
2 910400500007  |#f5# 4 GBI3-10 Washer GB93-10 8
3 910400100007  |*F#4[EGBI7. 1-10-200HV Washer GB97.1-10-200HV 4
4 255038020009 | Adjustable pad 8
5 255038020008  [{@iEE Adjusting sleeve 4
6 940200200005  |fi %t  42-CD=68 Side roller®42 - CD = 68 2
7 910401300024 Tl FH 3 1Y Elastic retaining ring for shaft 4
o 940200100024  [FEFL D 111xD55x32 Roller®111xd55x32 4

940200100025  [FiEFE P 111. 5x D 55x32 Roller®111.5x$»55x32 4
256844512001 PWITZEEE 3600 Inner mast 3600 1
256844512002 PTTZEEE 4000 Inner mast 4000 1
256844512003 P TZEES 4350 Inner mast 4350 1
256844512004 PTTZEES 4500 Inner mast 4500 1
256844512005 PTTZEES 4700 Inner mast 4700 1
9 256844512006 PITTZEEE 4800 Inner mast 4800 1
256844512007 |44 4 5000 Inner mast 5000 1
256844512008 |44 5400 Inner mast 5400 1
256844512009 |14 4 5500 Inner mast 5500 1
256844512010  |N[I4e45 4 6000 Inner mast 6000 1
256844512011  |N[14E45 4 6500 Inner mast 6500 1
256844513001 |1 J4E4E 4 3600 Middle mast 3600 1
256844513002 |94 4000 Middle mast 4000 1
256844513003 |94 4350 Middle mast 4350 1
256844513004 |94 4500 Middle mast 4500 1
256844513005 |92 4700 Middle mast 4700 1
10 256844513006 |92 4E4 4800 Middle mast 4800 1
256844513007  |F1[J4E4E 4 5000 Middle mast 5000 1
256844513008 |1 J4E4E A 5400 Middle mast 5400 1
256844513009 |1 J4E4E A 5500 Middle mast 5500 1
256844513010  |F1[J4E4E 4 6000 Middle mast 6000 1
256844513011  |F11]4e4E 4 6500 Middle mast 6500 1
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256898501050 [J4R (=4 H 148 /MAST (three stage full free)

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

11 910100300050  |#244GB5783-M12x30-8. 8 Bolt GB5783-M12x30-8.8 8

12 910400100008  |F#A[EGBIT7. 1-12-200HV Washer GB97.1-12-200HV 8

13 256544020701 [ P20xD13x0.5 Washer ®20xd13x0.5 8

13 256544020702 B D20xP13x1 Washer ®20xd13x1 8

13 256544020703  |#[E d20xP13x0.2 Washer ®20xd13x0.2 8

14 910400500008 |44 fEGBI3-12 Washer GB93-12 8

15 940200200002  |fi% © 87-CD=55 Side roller ®87-CD=55 4
256844511001  [4MIZE4EA 3600 Outer mast 3600 1 30Q/35Q
256844511002  [4MIZEIEA 4000 Outer mast 4000 1 30Q/35Q
256844511003  [4M1ZEIEA 4350 Outer mast 4350 1 30Q/35Q
256844511004  [4MIZEIEA 4500 Outer mast 4500 1 30Q/35Q
256844511005 AMTIBEE 4700 Outer mast 4700 1 30Q/35Q
256844511006 AMTIERE S 4800 Outer mast 4800 1 30Q/35Q
256844511007  |4MI4E4E 4 5000 Outer mast 5000 1 30Q/35Q
256844511008  |4hJ4E4E A 5400 Outer mast 5400 1 30Q/35Q
256844511009  |4hI4E4E 4 5500 Outer mast 5500 1 30Q/35Q
256844511010  |4hJZE4E 4 6000 Outer mast 6000 1 30Q/35Q

6 256844511011  |4MIZE45 4 6500 Outer mast 6500 1 30Q/35Q
256744511001  |4hIZE4E 4 3600 Outer mast 3600 1 25Q/28Q
256744511002 AMTIZREE 4000 Outer mast 4000 1 25Q/28Q
256744511003  |4hJ4E4EE 4350 Outer mast 4350 1 25Q/28Q
256744511004  |4hIZEME4 4500 Outer mast 4500 1 25Q/28Q
256744511005  |4hIZEMES 4700 Outer mast 4700 1 25Q/28Q
256744511006  |4h1ZE4E4 4800 Outer mast 4800 1 25Q/28Q
256744511007  |4MI4E4E 4 5000 Outer mast 5000 1 25Q/28Q
256744511008  |4hJ4E4E A 5400 Outer mast 5400 1 25Q/28Q
256744511009  |4hI4E4E A 5500 Outer mast 5500 1 25Q/28Q
256744511010  |4hI4E4E 4 6000 Outer mast 6000 1 25Q/28Q
256744511011  |4MI4E4E 4 6500 Outer mast 6500 1 25Q/28Q

17 254144020063 #h L Bearing bush 2

18 256844021014 YR Bearing cover 2
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256898501050 [J4R (=4 H 148 /MAST (three stage full free)

5 /N0 4RA%/SN 2R Name H&/QTY £&¥%/Remark
19 910400500010 |34 [EGBI3-16 Washer GB93-16 7
20 910100200016 124 GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
21 255044010057 |45 B4l d 30x82 Axle ®30x82 4
22 910100300035  [#242GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
23 256844510001 |5 H4 d 30x94 Axle ®30x94 2
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256898501051 & X4 (=4 B 742) /FORK ARM CARRIER (three stage full free)

5 /N0 #AB/SN 2R Name HE/QTY £&¥%/Remark
1 910200200096  [#24TGB70. 1-M12x20-8. 8 Screw GB70.1-M12x20-8.8 1
2 910400500008 |34 44 EIGBI3-12 WasherGB93-12 1
3 910401300018  [#li H 5L £ [ GB894. 1-35 Circlip GB894.1-35 6
940200100043  |F¥&%: ©78. 80x @ 35x22. 5 (4MEAH ) Main roller ® 78.80 x ® 35 x22. 5 6
4 940200100044 | F:3EH ©79. 1x P 35x22. 5 (S ERHL° ) Main roller ® 79.1 x d 35 x22. 5 6
940200100039  |F:3EH ©79. 1x P 35x22. 5 (S ERHL° ) Main roller ® 79.4 x d 35 x22. 5 6
5 255038020008 | Adjusting sleeve 4
6 255038020009  |iE#ei Adjustable pad 8
7 940200200005  |{lli& %% ©42-CD=68 Side roller®42 - CD = 68 2
8 910400100007  |F#A[EGBI7. 1-10-200HV Washer GB97.1-10-200HV 8
9 910400500007 |34 44 EGBI3-10 Spring washer GB93-10 8
10 910100300039  |#Z4£GB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
" 256838013001 |t XAUEE (ZHAHH) Welding of fork rack 1 28Q/30Q/35Q
255038015001  |ft X AUEE (A HH) Welding of fork rack 1 25Q
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256898501052 FEFAMEL (=L&4 E HII4E) /SHORT LIFTING CYLINDER (three stage full free)
F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
256144518001  [JIfL (M) ©@85x D60x622 (H=3600) Short lifting cylinder®85xd60x622 (H=3600) 1
256144518002 JHEL (M) ©85x P60x685 (H=4000) Short lifting cylinder®85x®»60x685 (H=4000) 1
256144518003 THEL (M) ©85x D 60x748 (H=4300) Short lifting cylinder®85x®»60x748 (H=4300) 1
256144518004  [JIfL (M) ©85x D60x772 (H=4500) Short lifting cylinder®85x®60x772 (H=4500) 1
256144518005  [JIfL (M) ©85x D60x805 (H=4700) Short lifting cylinder®85xd60x805 (H=4700) 1
256144518006  [JIfiL (M) ©85x D60x822 (H=4800) Short lifting cylinder®85xd60x822 (H=4800) 1 28Q/30Q/35Q
256144518007  [JIfL (M) ©85x D60x879 (H=5000) Short lifting cylinder®85x®60x879 (H=5000) 1
256144518008 JHEL (M) ©85x P60x979 (H=5400) Short lifting cylinder®85x®»60x979 (H=5400) 1
256144518009 THEL (M) ©85x D 60x995 (H=5500) Short lifting cylinder®85x®»60x995 (H=5500) 1
i 256144518010  |JH#L (M) ©85x P 60x1112 (H=6000) Short lifting cylinder®85x®60x1112 (H=6000 1
@;ﬁ A 256144518011  |JH#L (M) ©85x P 60x1229 (11=6500) Short lifting cylinder®85x®60x1229 (H=65000 1
&@1@@:/“ - = B . 255044510100 |3 (M) @ 75x @ 50x622 (H=3600) Short lifting cylinder ®75xd50x622 (H=3600 1
i ‘g( - 255044510050  [JH{T (M) @ 75x D50x685 (H=4000) Short lifting cylinder ®75x®50x685 (H=4000 1
aerj jj;i A 255044510051  [JHfT (M) ©@ 75x D50x748 (H=4300) Short lifting cylinder ®75x®50x748 (H=4300 1
) } . 7/%J IS 255044510052 JHEL (M) ©75x P50x772 (H=4500) Short lifting cylinder ®75x®50x772 (H=4500 1
s o] ﬂ/ — 255044510101  [yhEL (M) ©75x 50x805 (H=4700) Short lifting cylinder ®75x®50x805 (H=4700 1
» ol . % 255044510053 |3 (M) © 75x ©50x822 (H=4800) Short lifting cylinder ®75xP50x822 (H=4800 1 250
o =2/ /3 255044510054  |jiT (M) © 75x @ 50x879 (H=5000) Short lifting cylinder ®75xP50x879 (H=5000 1
i . 1/. 255044510102 JHEL (M) @ 75x P50x979 (H=5400) Short lifting cylinder ®75x®50x979 (H=5400 1
!/“ | & */é 255044510055 [yl (M) ® 75x ©50x995 (H=5500) Short lifting cylinder ®75x50x995 (H=5500 1
N ﬁ 255044510056 |31 (W) ©75xD50x1112 (H=6000) Short lifting cylinder ®75x®50x1112 (H=600{ 1
g - ' — = <P 255044510103 HEL (M) @ 75x P50x1229 (H=6500) Short lifting cylinder ®75x®50x1229 (H=650 1
Kf‘” R=n | T 255098510005 | EHAL (=24 A b a) ) Seal kits (three stage full free lifting cylinder) 1 @ Inc. 1.3.5.6.13.18
b 256198510005  [#H{HEHA (=248 dith 8D Seal kits (three stage full free lifting cylinder) 1 f#Inc. 1.3.5.6.13. 18
255044510124 | FHE A LH1623-45 Lifting chain LH1623-45 2 H=3600
255044510044 [ FHE S LH1623-47 Lifting chain LH1623-47 2 H=4000
255044510045 [ S LH1623-53 Lifting chain LH1623-53 2 H=4300
c 255044010060 | FHE 24 LH1623-55 Lifting chain LH1623-55 2 H=4500
255044510133 [ S LH1623-59 Lifting chain LH1623-59 2 H=4700/4800
255044510134 [ FHELH1623-63 Lifting chain LH1623-63 2 H=5000
255044510135 | T4 LH1623-61 Lifting chain LH1623-61 2 H=5400/5500
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256898501052 4EFEFHMIS (=44 H H1J42) /SHORT LIFTING CYLINDER (three stage full free)

38
39

F5/NO 4RTE/SN 2 Name BE/QTY £¥E/Remark

c 255044510136 HTBE4LH1623-71 Lifting chain LH1623-71 2 H=6000

255044510137 TS LH1623-81 Lifting chain LH1623-81 2 H=6500
1 A 5 2 [ Dust ring 50x58x6.5 1
2 A 450X 60X 3 Catch 50x60x3 1
3 A il % P Seal ring 50x60x6 1
4 A Gk Glide sleeve 1
5 A 074 2% 4 O ring 74.4x3.1 1
6 A 074 2% 4 O ring 69x3.55 1
7 A A Fil 5040 Bearing5040 1
= 8 A e Piston rod 1
A e 9 A %2 P Circlip N
://:: Nt 10 A e IEYY Piston assembly 1
7/@&} I 11 A FAERINT5x20x2. 5 Support ring 75x20x2.5 1
— 12 A XA T5x65x3 Support ring 75x65x3 1
}r " . 13 A FLH & Seal ring 75x65x6 1
= 14 A RS Valve cover 1
i . ; 15 A [ Spring 1

| | —

i 1137 5ﬁ 16 A ]1? o Valve plug 1
U ”a/‘b 17 A & )iﬁ , Cat_ch 1
%Z['_; o b 18 A 0%y % &} [l O- rln-g D20x2.4 1
19 A FLA PR P 12 Circlip 12 1
20 A FLHI B4 P 22 Circlip 22 1
21 A H 1 Slide valve 1
22 A P2, 3x15x48. 5 Spring2.3x15x48.5 1
23 A RS Cylinder 1
24 A R Spacer 1
25 A 7S HA AR SRR ETM5 X5 Screw M5x5 1
26 910100100071 12 }:GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1
27 910400500010 R EIGBI3-16 Washer GB93-16 1
28 255043520020 PhEER Block chain plate 1
29 255043520006 TSk Cylinder head 1
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256898501052 4EFEFHMIS (=44 H H1J42) /SHORT LIFTING CYLINDER (three stage full free)

5 /N0 4RA%/SN 2R Name HE/QTY £&¥%/Remark
30 940200500001 BRI T80708K- & 110x & 40x27 Chain wheel bearing 780708K-¢110x¢p40x27 2
31 910401300020 | @i 44 FEIGBS94. 1-40 Circlip GB894.1-40 2
32 910600600022  |JF [I44GBI1-2. 5x40 split pin2.5x40 2
33 910900400014 | =\HEGB6074-LH1623 LH1623 chain 2
34 255044020157  |§E4c84eM18x 1. 5x217 Joint 2
35 910600600030  |JF FI44GB91-3. 2x30 Split pin 3.2x30 2
36 255044020158  |ERiEjHERIMISx1. 5 Nut M18x1.5 2
37 910300400007  [#Z#EM18x1. 5 Nut M18x1.5 2
38 910400500009  |#fi5#HEIGBI3-14 Washer GB93-14 2
- 39 910100400022  |#Z#GB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2
= — A 41 255044020156  |§E4c84M18x 1. 53102 Joint 2
4@ i = 42 910400500008 |3 £ [#GB93-12 SpringWasherGB93-12 1
ij: | A 43 910100400009 |2 GB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1
& t=a
‘r 10
| AL B
=%
== i
2l |z
N T
T_ 13/4;
%; 9 13/+
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NOBLELIFTi&7]

256898501053 FEF-MIHL (=% 4B B 148) /LIFTING CYLINDER (three stage full free)

F5 /N0 #RAB/SN &K Name HE/QTY %Yk /Remark
1 910100300023  [#Z4£GB5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 4
2 910400500007 |44 FEGBI3-10 Washer GB93-10 4
v ms == = = 3 910400100007  |F-#4[E|GB97. 1-10-200HY Washer GB97.1-10-200HV 4
# /S ' W 4 255044520099  [f% Kk Rubber pad 2
| G | lef—= 5 255044520097 | % JEk Support block 5
6 255044520098 LY Blendboard 2
. 256144516001  |JHifT (L) (H=3600) Cylinder (L)®56xd45x1174(H=3600) 1
. ] — A 4l a o 256144516002 [¥ifl (L) (1=4000) Cylinder (L)®56x®45x1312(H=4000) 1
256144516003  [JHifT (L) (H=4300) Cylinder (L)®56xd45x1424(H=4300) 1
256144516004 |JHifT (L) (H=4500) Cylinder (L)®56xd45x1474(H=4500) 1
256144516005  |JHifT (L) (H=4700) Cylinder (L)®56xd45x1539(H=4700) 1

7 256144516006  |JHifT (L) (H=4800) Cylinder (L)®56xP45x1574H=4800) 1 28Q/300/35Q
256144516007  |JHifT (L) (H=5000) Cylinder (L)®56x945x1617(H=5000) 1
256144516008  |JHifT (L) (H=5400) Cylinder (L)®56xd45x1717(H=5400) 1
Il i - 256144516009 |l (L) (H=5500) Cylinder (L)®56xP45x1751(H=5500) 1
: 256144516010  |JifT (L) (H=6000) Cylinder (L)®56xd45x1884(H=6000) 1
5 256144516011  |JifT (L) (H=6500) Cylinder (L)®56x945x2017(H=6000) 1
255044510104  [JHifiL (L) ®50x D 40x1174 Cylinder (L)®50x®40x1174(H=3600) 1
el 255044510004 [Jifil (L) ®50x D 40x1312 Cylinder (L)®50x®40x1312(H=4000) 1
[EH 255044510005 |3 (L) ©50x P 40x1424 Cylinder (L)®50xd40x1424(H=4300) 1
J J 255044510006  [JiifiL (L) ©50x D 40x1474 Cylinder (L)®50x®40x1474(H=4500) 1
= 255044510105  [JHifiT (L) ©50x ©40x1539 Cylinder (L)®50xd40x1539(H=4700) 1

] 7 255044510007 | (1) ©50x D 40x1574 Cylinder (L)®50xP40x1574H=4800) 1 25Q

b ;Lj 255044510008  [JHifiT (L) ©50x D 40x1617 Cylinder (L)®50x®40x1617(H=5000) 1
] 255044510106  [JHifiT (L) ©50x D 40x1717 Cylinder (L)®50x®40x1717(H=5400) 1
”\\gfnj’“ 255044510009 [JHifT (L) ©50x D 40x1751 Cylinder (L)®50x®40x1751(H=5500) 1
255044510010  [JHifiT (L) ©50x d40x1884 Cylinder (L)®50xd40x1884(H=6000) 1
255044510107 [T (L) @ 50x P40x2017 Cylinder (L)®50x®40x2017H=6500) 1
8 910300100007  [#4TM10x35-8. 8 Screw M10x35-8.8 2
9 941100100003  [#2EEGB6170-M10-10 Nut GB6170-M10-10 2
10 910400100008  |F-#A[E|GB97. 1-12-200HY Washer GB97.1-12-200HV 2
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NOBLELIFTi&7]

256898501053 FEF-MIHL (=% 4B B 148) /LIFTING CYLINDER (three stage full free)

] [ Fsvca

:‘J Tr7

=

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
11 910400500008 |35 # B GB93-12 Washer GB93-12 4
12 910100400009  [#242GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
13 255044020156  |fHuhik Joint 2

256144517001  [vfifir (R) (H=3600) CyRinder (R)d56x$45x1174(H=3600) 1
256144517002  [iifiL (R) (H=4000) CyRinder (R)®56x$45x1312(H=4000) 1
256144517003  [iifiT (R) (H=4300) CyRinder (R)d56xd45x1424(H=4300) 1
256144517004  [ihifiT (R) (H=4500) CyRinder (R)d56x$45x1474(H=4500) 1
256144517005  [vfifiL (R) (H=4700) CyRinder (R)d56x$45x1539(H=4700) 1
14 256144517006  [vfifiT (R) (H=4800) CyRinder (R)d56xd45x1574(H=4800) 1 28Q/30Q/35Q
256144517007  [vfifiL (R) (H=5000) CyRinder (R)d56x$45x1617(H=5000) 1
256144517008  [ififiT (R) (H=5400) CyRinder (R)d56x$45x1717(H=5400) 1
256144517009  [vfifiT (R) (H=5500) CyRinder (R)®56xd45x1751(H=5500) 1
256144517010  [vfifir (R) (H=6000) CyRinder (R)®56xd46x1884(H=6000) 1
256144517011 [y (R) (H=6500) CyRinder (R)®56x$45x2017H=6000) 1
255044510108  [yfifiT (R) (H=3600) CyRinder (R)®50xd40x1174(H=3600) 1
255044510011  [vfifiT (R) (H=4000) CyRinder (R)®50xd40x1312(H=4000) 1
255044510012  [vfifiT (R) (H=4300) CyRinder (R)®50xP40x1424(H=4300) 1
255044510013  [yfifiT (R) (H=4500) CyRinder (R)®50xP40x1474(H=4500) 1
255044510109 [y (R) (H=4700) CyRinder (R)®50x$40x1539H=4700) 1
14 255044510014  [ififiT (R) (H=4800) CyRinder (R)®50x$40x1574(H=4800) 1 25Q
255044510015  [yfifiT (R) (H=5000) CyRinder (R)®50xd40x1617(H=5000) 1
255044510110  [V#fiL (R) (H=5400) CyRinder (R)®50xd40x1717(H=5400) 1
255044510016 [T (R) (H=5500) CyRinder (R)®50xd40x1751(H=5500) 1
255044510017  [J#fiL (R) (H=6000) CyRinder (R)®50xd40x1884(H=6000) 1
255044510111  [VfL (R) (H=6500) CyRinder (R)®50x$40x2017H=6000) 1
15 910100300053  [#Z42GB5783-M12x45-8. 8 Bolt GB5783-M12x45-8.8 2
16 910401300020 | %k 5 #4 FEIGB8I4. 1-40 Circlip GB894.1-40 2
17 940200500005 |4 FE5A&780708K- d 110x d 40x27 Chain wheel bearing 780708K-¢110xp40x27 2
18 910900400014  [LH16234% #4E LH1623chain 2
19 910600600022 | FF F14#42. 5x40 Split pin 2.5x40 2
20 255044020157  |5E4124M18x1. 5x217 Joint 2
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NOBLELIFTi&7]

256898501053 FEF-MIHL (=% 4B B 148) /LIFTING CYLINDER (three stage full free)

=+ L o = oo o3 =
/S | \
L | feb-~
1T
: ii B ey o
- oo dod o
«~ N e &
I
cEzeS T

pa)

FF8/N0 #RAB/SN &R Name & /QrY %33 /Remark

21 910600600030 JF F144GB91-3. 2x30 Split pin 3.2x30 2

22 255044020158 R BEM18x1. 5 Nut M18x1.5 2

23 910300400007 HEEFGB6173-M18x1. 5-05 Nut M18x1.5-05 2

24 A TEEFT Piston rod 1

25 A PHHEE40. 5x49xL.2 Adjusting bushing 40.5x49xL2 1

26 A 2 T4 b 24x2 Circlip 924x2 1

27 A W K56x20x2. 5 Bearing 56x20x2.5 1

28 A 4 Fr56x44x3 Catch 56x45x3 1

29 A LA & Seal ring 56x45x6 1

30 A h 2 Piston 1

31 A GRS Copper bushing 1

32 A 22418 & 26. 5x2 Circlip ¢26.5x2 1

33 A [SALIEIN Buffer ring 1

34 A [ 2 Dust ring DKB45x58x7/10 1

35 A Al % P Seal ring 40x50x6 1

36 A EaEE=] Guide bushing 1

37 A OFY % 34 Pl O seal ring 49.7x2.4 1

38 A N 4l & 4030 Bearing 4030 1

39 A [AREN Cylinder 1

40 A [ 445D 10x26 Dowel pin D10x26 1

41 256198510003  [30-35N% I {23 (=24 H HH AT FH5D) Seal kits(three stage full free lifting cylinder) 2 @/ Inc 27.29.34.35. 37

41 255098510003  [25NE EAHE AL (=204 | Hhie THiT) Seal kits(three stage full free lifting cylinder) 2 4/Inc 27.29.34.35. 37
256844014002 HTFBE 4 LH1623-65 Lifting chainLH1623-65 2 H=3600
255044510046 HTF5E 4 LH1623-69 Lifting chainLH1623-69 2 H=4000
255044510138 HTBE4LH1623-73 Lifting chainLH1623-73 2 H=4350
255044510047 HIFBE4LH1623-75 Lifting chainLH1623-75 2 H=4500

A 255043510139 HTFBE4LH1623-79 Lifting chainLH1623-79 2 H=4700/4800
255044510140 HTF5E % LH1623-85 Lifting chainLH1623-85 2 H=5000
255044510048 HTFBE4LH1623-95 Lifting chainLH1623-95 2 H=5400/5500
255044510049 HTFBE 4 LH1623-103 Lifting chainLH1623-103 2 H=6000
255044510125 HTBE4LH1623-113 Lifting chainLH1623-113 2 H=6500
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NOBLELIFTi&7]

256898501054 R B (=24 H H1148) /LIFTING CYLINDER (three stage full free)
F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 910100100048  |#244GB5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1
2 910400500008 |34 44 EIGBI3-12 Spring washer gb93-12 1
3 910400100008  [SFEIGBIT. 1-12-200HV Flat washer GB97.1-12-200HV 1
4 255044520096 W D 120x36 (FLf) Pulley ®120x36 (single slot) 1
5 255044520081 FHE @) ©20x D 13x28 Bushings (shoulder)®20x®13x28 1
255044520084 R R (H) 15-L1910-2SC-60 Hydraulic hose assembly 15-L.1910-2SC-60 1 H=3600
28 255044520071 W& EE (B 15-12180-25C-60° Hydraulic hose assembly 15-L2180-2SC-60° 1 H=4000
255044520072  [WEE @8 (B) 15-12430-25C-60° Hydraulic hose assembly 15-L.2430-2SC-60° 1 H=4350
255044520073 WEE S (B 15-12530-2SC-60° Hydraulic hose assembly 15-L2530-2SC-60° 1 H=4500
6 255044520074  |{EE R (H) 15-1.2730-2SC-60° Hydraulic hose assembly 15-L2730-2SC-60° 1 H=4700/4800
| %20 255044520075  [MiEE @) (BE) 15-L3015-25C-60° Hydraulic hose assembly 15-L.3015-2SC-60° 1 H=5000
b 255044520076 [ EE @K (B) 15-13480-2SC—60° Hydraulic hose assembly 15-L3480-2SC-60° 1 H=5400/5500
255044520077  [WEE @K (BE) 15-13950-25C-60° Hydraulic hose assembly 15-L.3950-2SC-60° 1 H=6000
255044520124  [WEE @) (BH) 15-14410-25C-60° Hydraulic hose assembly 15-L4410-2SC-60° 1 H=6500
7 A PE#E ®10xD 13 PE Supple pipe®10x$13 3
N 8 910100300022  |#Z44GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 3
s 9 910400500006 513 34 | GB93-8 Spring washer GB93-8 5
10 910400100006 S BEIGB97. 1-8-200HV Flat washer GB97.1-8-200HV 5
11 255044510020 WENE A Hydraulic pipe welding 1 1
12 255044520083 WRUER Bk (H) 15-1.530-2SC-60° Hydraulic hose assembly 15-L530-2SC-60° 1
13 255044020151  [#z3k (BiE D) 12-2xM22x1. 5-60° Connector (lock bend) 12-2xM22x1.5-60° 1
14 252144519002 | =@M A (20Q) Tee welded (20Q) 1
i 15 910800100040  |0JF[E-4h24x2. 4 O - inner 24x2.4 4
\& 16 950700300002 [ 3% R XSF-F161L.-48 The speed limit valve XSF-F16L-48 1
® ‘ 17 252144529003 |15 4% K (FL) 15-L800-25C-60° Hydraulic hose assembly 15-L800-25C-60° | 1
19féﬂ>5:j \ 18 255044510021 |V AN 4R 42 Hydraulic pipe welding 2 I
- é/ “ 19 255043520022 |#:dk (HUE™D 12-M27x2-M22x1. 5 Connector (lock bend) 12-M27x2-M22x1.5 1
vaTE:E—m’” — 20 256898520001  |piiEiE explosion-proof valve 1
15 2 1 jnzm N 21 255044520067 | R (ED) 15-1.360-25C-60° Hydraulic hose assembly 15-L360-2SC-60° 1
22 255044010040 Bk (=) Connector (tee) 1
23 254144520048 | S (90° ) 15-L800-25C-60° Hydraulic hose assembly (90°)15-L800-2SC+ 1
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NOBLELIFTi&7]

256898501054 EF-E I (ZH% 4B i 148) /LIFTING CYLINDER (three stage full free)

F'5/N0 #RA%/SN B Name HE&/QTY
24 255023520030  |#z3k (H) 12-2xM22x1. 5-60° Connector12-2xM22x1.5-60° 1
25 255044020118 |23k (=i@) Connector (tee) 1
26 921600400001  |##4x250 4 x250 tie 6
27 255044020042 JERR clamp 4
28 255044020043 F4513 Clamp 13 6

B

H

S

; b *_23
SO =y
.)*'”Ef— *mf—rcn—_m +{7]

15" 20 21 22
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256898501055 M2 B L3 (Z=HK4LBEH)/Side shifter and pipeline installation(three stage full free)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 910100100048  |#244GB5782-M12x50-8. 8 BoltGB5782-M12x50-8.8 1
2 910400500008 |44 fEGBI3-12 Washer GB93-12 1
3 910400100008  |F#4[EGBI7. 1-12-200HV Washer GB97.1-12-200HV 2
4 255030520020 W D 120x42 LA Pulley ®120 x42 (dual slot) 1
255023520036  |iEE @k (H)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
255030520001 W B (H) 10-12060-1SC-60° Hydraulic hose assembly 10-L2060-1SC-60° 2 H=4000
255030520002 WEE S (B 10-1L2310-1CS-60° Hydraulic hose assembly 10-L2310-1SC-60° 2 H=4300
255030520003 [ EE @K (BE) 10-L2410-1CS-60° Hydraulic hose assembly 10-L2410-1SC-60° 2 H=4500
5 255030520004 WEE AR (H) 10-L2610-1CS-60° Hydraulic hose assembly 10-L2610-1SC-60° 2 H=4800/4700
255030520005 [ EE @k (E) 10-L2900-1CS-60° Hydraulic hose assembly 10-L2900-1SC-60° 2 H=5000
255030520006 [y EE S (B 10-L3370-1CS-60° Hydraulic hose assembly 10-L3370-1SC-60° 2 1=5500/5400
255030520007 WEE S (B 10-13840-1CS-60° Hydraulic hose assembly 10-L3840-1SC-60° 2 H=6000
263030520008 WOEE S (B 10-14330-1CS-60° Hydraulic hose assembly 10-L4330-1SC-60° 2 H=6500
6 255030520023 HEL Bushing 1
7 910100100058  |#2#2GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
8 255028520043 EETd Chain plate 1
9 255030520021  [¥E#E & 110x27 (Ffl) Pulley ¢110x27 2
255023520036 | EE @k (H)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
255028520016 | EE @k (H)10-L1930-1SC-60° Hydraulic hose assembly 10-L1930-1SC-60° 2 H=4000
275323521007  |MEE @k (H)10-12040-1SC-60° Hydraulic hose assembly 10-L2040-1SC-60° 2 H=4350
255030520711  |MEE @k (H)10-12090-1SC-60° Hydraulic hose assembly 10-L2090-1SC-60° 2 H=4500
10 263030520015  |EE EK (H)10-12160-1SC-60° Hydraulic hose assembly 10-L2160-1SC-60° 2 H=4800/4700
255028520045 | EE @k (H)10-12300-1SC-60° Hydraulic hose assembly 10-L2300-1SC-60° 2 H=5000
281229020031  |WEE S (H) 10-L2500-1SC-60° Hydraulic hose assembly 10-L2500-1SC-60° 2 H=5500/5400
254131020006 | @k (H)10-12750-1SC-60° Hydraulic hose assembly 10-L2750-1SC-60° 2 H=6000
281229020023  |MiEE @K (H)10-12975-1SC-60° Hydraulic hose assembly 10-L2975-1SC-60° 2 H=6500
11 255030520022 |44 ®22x © 13x56 Bush ®22x®13x56 1
12 910400100008  |°F#[&IGBI7. 1-12-200HV Washer GB97.1-12-200HV 2
13 910300500006  |#Z£FGB8SY. 1-M12-10 Nut GB889.1-M12-10 1
14 910100100072  |#2446B5782-M16x60-8. 8 Bolt GB5782-M16x60-8.8 1
15 910400100010  |F-#[&IGBI7. 1-16-200HV Washer GB97.1-16-200HV 1
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NOBLELIFTi&7]

256898501055 M2 B L3 (Z=HK4LBEH)/Side shifter and pipeline installation(three stage full free)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
16 255030520026 MEE P RYIN Pulley frame 1
,7\\ 5 17 910300500004 12 HEFGB88Y. 1-M8-10 Nut GB889.1-M8-10 1
. U J 1% / @ 18 910400100006 #5544 BIGB93-8 Washer GB93-8 5
z\.N'\@/) R 19 910200200061  [#Z4TGB70. 1-M8x40-8. 8 Bolt GB5783-M8x20-8.8 1
N /‘7 ‘\(J’\\A,,_ \ '.L\ o, 20 255028520035 |4 e iR Pipe press fixedly piank 2
J“/ pi> il O b\(?f\:@\;\ ) A‘ // 21 255042520101 [V A (90° ) 10-L500-1SC-60° —0° Hydraulic hose assembly(90°)10-L500-1SC-4 2
«IU’ H\\ " /T “ \~0 5 22 255029020024 |43k (B %) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
H T H‘! " 23 910100300025  [#2K2GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
J‘l, IR A U,‘ 24 910400500006 |4 GBIT7. 1-8-200HV Washer GB97.1-8-200HV 5
=l A 25 255030520019 WENEIRE2 Hydraulic steel pipe welding 2 1
26 255030520017  [yEE Ak (H) 10-L1450-1SC-60° Hydraulic hose assembly10-L1450-1SC-60° 2
27 255028520034 & [ e B Hose fixing bloke 4
28 910200200060 H24TGB70. 1-M8x35-8. 8 Screw GB70.1-M8x35-8.8 1
29 255030520018 RN E IR S Hydraulic steel pipe welding 1
30 910800100001 OJE P8~ 9. 5x1. 8 Oring 9.5x1.8 4
255042510004 MIFZ 2% A B (LH) Side shiifter assembly(LH) 1 %% /optional
31 255042510001  |fil#s 4% &K (LD) Side shiifter assembly(LD) 1 %% /optional
255042510002 M 28 2ok (R HrR4%) Side shiifter assembly(CASCADE) 1 % /optional
32 910400200005 KHEIGBI6. 1-12-200HV Washer GB96.1-12-200HV 2
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256898501056 I N4 H (=24 B 1) /DOUBLE ADDITIONAL TUBE (three stage full free)

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 254130520016  |#1%& ©20x ® 13x43 Bush ®20x®13x43 1
2 255030520020  |¥E#E d 120x42 (XUAH) Pulley ®120x42 1
3 910400500008 |44 fEGBI3-12 WasherGB93-12 1
4 910400100008  |°F-#[&GBI7. 1-12-200HV Washer GB97.1-12-200HV 1
5 910100100048  |#2446B5782-M12x50-8. 8 Bolt GB5782-M12x50-8.8 1
255023520036 W B (H) 10-11800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
255030520001 W B (H) 10-12060-1SC-60° Hydraulic hose assembly 10-L2060-1SC-60° 2 H=4000
255030520002 [ EE @K (BE) 10-L2310-1C5-60° Hydraulic hose assembly 10-L2310-1SC-60° 2 H=4300
255030520003 WEE S (B 10-1L2410-1CS-60° Hydraulic hose assembly 10-L2410-1SC-60° 2 H=4500
6 255030520004 [y EE EK (E) 10-12610-1CS-60° Hydraulic hose assembly 10-L2610-1SC-60° 2 H=4800/4700
255030520005 [ EE @K (BE) 10-L2900-1CS-60° Hydraulic hose assembly 10-L2900-1SC-60° 2 H=5000
255030520006 [ EE @k (B) 10-L3370-1CS-60° Hydraulic hose assembly 10-L3370-1SC-60° 2 H=5500/5400
255030520007 [ EE @k (B) 10-L3840-1CS-60° Hydraulic hose assembly 10-L3840-1SC-60° 2 H=6000
263030520008 [ EE @k (E) 10-L4330-1CS-60° Hydraulic hose assembly 10-L4330-1SC-60° 2 H=6500
7 255030520018 WENE A Hydraulic steel pipe welding 1 1
8 255030520017 [y =k (B) 10-L1450-1SC-60° Hydraulic hose assembly 10-L1450-1SC-60° 2
9 910400100006  |F-#4FEGBIT7. 1-8-200HV Washer GB97.1-8-200HV 5
10 910400500006 | #i5# H4 [ GBI3-8 WasherGB93-8 8
11 910100300022  |#Z4£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 7
12 255030520019 W RN E L2 Hydraulic steel pipe welding 2 1
255023520036 | EE @k (H)10-L1800-1SC-60° Hydraulic hose assembly 10-L1800-1SC-60° 2 H=3600
255028520016 | EE @k (H)10-L1930-1SC-60° Hydraulic hose assembly 10-L1930-1SC-60° 2 H=4000
275323521007  |MEE @K (H)10-12040-1SC-60° Hydraulic hose assembly 10-L2040-1SC-60° 2 H=4350
255030520711  |MEE @K (H)10-12090-1SC-60° Hydraulic hose assembly 10-L2090-1SC-60° 2 H=4500
13 263030520015  |EE EK (H)10-12160-1SC-60° Hydraulic hose assembly 10-L2160-1SC-60° 2 H=4800/4700
255028520045 | EE @k (H)10-12300-1SC-60° Hydraulic hose assembly 10-L2300-1SC-60° 2 H=5000
281229020031  |WEE S (H) 10-L2500-1SC-60° Hydraulic hose assembly 10-L2500-1SC-60° 2 H=5500/5400
254131020006 | @k (H)10-12750-1SC-60° Hydraulic hose assembly 10-L2750-1SC-60° 2 H=6000
281229020023  |MiEE @K (H)10-12975-1SC-60° Hydraulic hose assembly 10-L2975-1SC-60° 2 H=6500
14 255028520043 |44k Chain plate 1
15 255030520021  |¥E%E ©110x27 (Bfd) Pulley ®110x27 4
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256898501056 I N4 H (=24 B 1) /DOUBLE ADDITIONAL TUBE (three stage full free)

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
16 910300500006  |#2+£FGBSSY. 1-M12-10 Nut GB889.1-M12-10 1
17 910400100008  |*F#[EGBI7. 1-12-200HV Washer GB97.1-12-200HV 1
18 255030520022  [#}%& ©20x D 13x56 Bush®20x®d13x56 1
19 910100100058  |#Z44:GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1
20 910400200005 | k#[EGBI6. 1-12-200HV Washer GB96.1-12-200HV 2
21 910100100056  |#2446B5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1
275230529021 R Bk (B) 10-11600-1SC-60° Hydraulic hose assembly 10-L1600-1SC-60° 2 H=3600
255030520024 [y & =k (B) 10-L1720-1SC-60° Hydraulic hose assembly 10-L1720-1SC-60° 2 H=4000
254130520005 VR Bk (B) 10-11890-1SC-60° Hydraulic hose assembly 10-L1890-1SC-60° 2 H=4350/4500
. 255031020705 [y & = ik (B) 10-L1980-1SC—60° Hydraulic hose assembly 10-L1980-1SC-60° 2 H=4800/4700
255028520044 [y & =k (B) 10-L2150-1SC-60° Hydraulic hose assembly 10-L2150-1SC-60° 2 H=5000
254128520031 R Rk (B) 10-1.2350-1SC-60° Hydraulic hose assembly 10-L2350-1SC-60° 2 H=5400/5500
255031020016 VR Rk (B) 10-1.2550-1SC-60° Hydraulic hose assembly 10-L2550-1SC-60° 2 J=6000
255031020703 [y & = ik (B) 10-L2780-1SC—60° Hydraulic hose assembly 10-L2780-1SC-60° 2 H=6500
23 255029020024 |43k (BiE %) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 4
24 255031020006 RN E IR S Hydraulic steel pipe welding 1
25 255031020008 [ & = % (135° ) 10-1.1000-1SC-60° Hydraulic hose assembly (135°)10-L1000-19 2
26 255028510022 i RN Excessive pipe welding 1
254130520007 [ =k (B) 10-L2140-1SC-60° Hydraulic hose assembly 10-L2140-1SC-60° 2 H=3600
255030520003 [ & =k (B) 10-L2410-1SC-60° Hydraulic hose assembly 10-L2410-1SC-60° 2 H=4000
254128520052 VR Rk (B) 10-1.2650-1SC-60° Hydraulic hose assembly 10-L2650-1SC-60° 2 H=4350
254131020006 |3 & = ik (B 10-L2750-1SC—60° Hydraulic hose assembly 10-L2750-1SC-60° 2 H=4500
27 254131020007  |fEE S (H) 10-1.2950-1SC-60° Hydraulic hose assembly 10-L2950-1SC-60° 2 H=4700/4800
254128520039 [ & = ik (BL) 10-L3250-1SC—60° Hydraulic hose assembly 10-L3250-1SC-60° 2 H=5000
275344529012 [y =k (B 10-L3350-1SC—60° Hydraulic hose assembly 10-L3350-1SC-60° 2 H=5400/5500
255031020017 [ = ik (B 10-L3720-1SC-60° Hydraulic hose assembly 10-L3720-1SC-60° 2 H=6000
252127521001 [ =k (B 10-L4150-1SC—60° Hydraulic hose assembly 10-L4150-1SC-60° 1 H=6500
28 255031020004 | B ©20x70 Axle ®20x70 1
29 255031020007 |74 ©90x22 (FfH) Pulley ®90x22 2
30 255031010001 W EEEA Pulley support welded 1 1 H>5400
30 255031010002 TR E2 Pulley support welded 2 1 H<=5400
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256898501057 |42 (B4 H H14E) /MAST (two stage full free)

FF8/N0 ZmAL/SN &R Name & /QrY %33 /Remark

1 910100300039 12+ GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4

2 910400500007 R EIGB93-10 Washer GB93-10 8

3 910400100007 *F-#4 5 GB97.1-10-200HV Washer GB97.1-10-200HV 4

4 255038020009 R Adjustable pad 8

5 255038020008 R Adjusting sleeve 4

6 940200200005 7 5 P42-CD=68 Side roller®42 - CD = 68 2

7 910401300024 ik FH 9 3 Pl Elastic retaining ring for shaft 4

8 940200100021 IR D119.6xD55%x34 Roller ®119.6x$»55x34 2 AL
8 940200100022 FRHD120xD55%x34 Roller ®120xd55x34 2 AL

9 256843512001 T84 2000 Inner mast(2000) 1 2.8-3.5t
9 256843512002 12484 2500 Inner mast 2500 1 2.8-3.5t
9 256843512003 14254 3000 Inner mast 3000 1 2.8-3.5t
9 256843512004 14254 3300 Inner mast 3300 1 2.8-3.5t
9 256843512005 14854 3500 Inner mast 3500 1 2.8-3.5t
9 256843512006 1454 3600 Inner mast 3600 1 2.8-3.5t
9 256843512007 14854 3700 Inner mast 3700 1 2.8-3.5t
9 256843512008 14254 4000 Inner mast 4000 1 2.8-3.5t
9 256843512009 14854 4300 Inner mast 4300 1 2.8-3.5t
9 256843512010 1454 4500 Inner mast 4500 1 2.8-3.5t
9 256843512011 14254 5000 Inner mast 5000 1 2.8-3.5t
9 256843512012 14254 5500 Inner mast 5500 1 2.8-3.5t
9 256843512013 W45 4 6000 Inner mast 6000 1 2.8-3.5t
9 255043510027 14254 2000 Inner mast(2000) 1 2.5t

9 255043510028 W45 4 2500 Inner mast 2500 1 2.5t

9 255043510029 WTT42454 3000 Inner mast 3000 1 2.5t

9 255043510030 W45 4 3300 Inner mast 3300 1 2.5t

9 255043510031 W45 4 3500 Inner mast 3500 1 2.5t

9 255043510032 W45 4 3600 Inner mast 3600 1 2.5t

9 255043510033 W45 4 3700 Inner mast 3700 1 2.5t

9 255043510034 W45 4 4000 Inner mast 4000 1 2.5t

9 255043510035 W45 4 4300 Inner mast 4300 1 2.5t
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256898501057 |42 (B4 H H14E) /MAST (two stage full free)

FF8/N0 ZmAL/SN &R Name & /QrY %33 /Remark

9 255043510036 12484 4500 Inner mast 4500 1 2.5t

9 255043510037 14254 5000 Inner mast 5000 1 2.5t
9 255043510038 14854 5500 Inner mast 5500 1 2.5t
9 255043510039 14254 6000 Inner mast 6000 1 2.5t
10 910100300050 12#:GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4

11 910400100008 P35 GB97.1-12-200HV Washer GB97.1-12-200HV 4

12 256544020701 [ P20xD13x0.5 Washer ®20xd13x0.5 4

12 256544020702 e P20xD13x1 Washer ®20x®d13x1 4

12 256544020703 ] P20xD13x0.2 Washer ®20xd13x0.2 4

13 910400500008 I EIGBO3-12 Washer GB93-12 4

14 940200200002 %5 P87-CD=55 Side roller $87-CD=55 2

15 256844510001 ity B D30x94 2 3.0-3.5t
16 256844011001 A48 4 2000 Outer mast 2000 1 3.0-3.5t
16 256844011002 A48 S 2500 Outer mast 2500 1 3.0-3.5t
16 256844011003 AMTT484E 4 3000 Outer mast 3000 1 3.0-3.5t
16 256844011004 A48 4 3300 Outer mast 3300 1 3.0-3.5t
16 256844011005 A48 4 3500 Outer mast 3500 1 3.0-3.5t
16 256844011006 A48 4 3600 Outer mast 3600 1 3.0-3.5t
16 256844011007 A48 S 3700 Outer mast 3700 1 3.0-3.5t
16 256844011008 A48 S 4000 Outer mast 4000 1 3.0-3.5t
16 256844011009 A48 S 4300 Outer mast 4300 1 3.0-3.5t
16 256844011010 AMTTZEE A 4500 Outer mast 4500 1 3.0-3.5t
16 256844011011 AMTTZ4E4E 4 5000 Outer mast 5000 1 3.0-3.5t
16 256844011012 AMTTZ4EE A 5500 Outer mast 5500 1 3.0-3.5t
16 256844011013 AMTTZ4E4E A 6000 Outer mast 6000 1 3.0-3.5t
16 256743511001 AMTTZEE A 2000 Outer mast 2000 1 2.5-2.8t
16 256743511002 AMTTZEE A 2500 Outer mast 2500 1 2.5-2.8t
16 256743511003 AMTTZ4E4E 4 3000 Outer mast 3000 1 2.5-2.8t
16 256743511004 AMTTZEE A 3300 Outer mast 3300 1 2.5-2.8t
16 256743511005 AMTTZ4EE A 3500 Outer mast 3500 1 2.5-2.8t
16 256743511006 M5 A 3600 Outer mast 3600 1 2.5-2.8t
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256898501057 |42 (B4 H H14E) /MAST (two stage full free)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
16 256743511007 AMTIERIEA 3700 Outer mast 3700 1 2.5-2.8t
16 256743511008 HMT4RIES 4000 Outer mast 4000 1 2.5-2.8t
16 256743511009 HMTARIES 4300 Outer mast 4300 1 2.5-2.8t
16 256743511010 HMTARIES 4500 Outer mast 4500 1 2.5-2.8t
16 256743511011 AMTT484E 4 5000 Outer mast 5000 1 2.5-2.8t
16 256743511012 A48 48E 45500 Outer mast 5500 1 2.5-2.8t
16 256743511013 AMTT484E 4 6000 Outer mast 6000 1 2.5-2.8t
17 254144020063 L Bearing bush 2
18 255044020005 R Bearing cover 2
19 910400500010 I EIGB93-16 Washer GB93-16 6
20 910100200016 124 GB5785-M16x1.5x70-8.8 Bolt GB5785-M16x1.5x70-8.8 4
21 910100300035 12+ GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
22 910400100007 *F- 3 GB97.1-10-200HV Washer GB97.1-10-200HV 8
23 910400500007 i EIGB93-10 Washer GB93-10 8
24 255044010057 T HHd30x82 Axled30x82 2
25 255044020132 W F1=0.8 Adjusting pad t=0.8 2
25 255044020133 W F1=0.5 Adjusting pad t=0.5 2
25 255044020134 WA 1=0.2 Adjusting pad t=0.2 2
26 255044020131 HR Base plate 2
27 940200100024 TR D111xD55%x32 Roller ®111xd55x32 2
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256898501058 % X (M4 H i T4E) /FORK ARM CARRIER (two stage full free)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
253540510001  |#4 574274 (1100x1080) Load backrest welding 1 28Q/30Q/35Q
256840511001 PHIR LR 51100X1200 Load backrest welding 1100X1200 1
255040510001 PLIR LA (1040x986) Load backrest welding 1040X986 1 25Q
255040510002 PLIR L4 (1040X1300) Load backrest welding 1040X1300 1

1 255040510003 PLIR L5 (1040X1600) Load backrest welding 1040X1600 1
251140510001 PLIR L5 (1040x1635) Load backrest welding 1040X1635 1
252040530001 PLIR LA (1200x1491) Load backrest welding 1200X1491 1
255040510005 PHIR LR 51200X986 Load backrest welding 1200X986 1
252140510101 PHIR LS (1040 X 1000) Load backrest welding 1040X1000 1
2 910100300062 HEF2GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 4
3 910400500009 B GBI3-14 Washer GB93-14 4
4 910400100009 S4B GBIT. 1-14-200HV Washer GB97.1-14-200HV 4
5 256838012001  |FeXAUEE (A H 1D Fork carrier weldind (two stage full free) 1 280/30Q/35Q
5 255038015001 X B AN (A E LR Fork carrier weldind (two stage full free) 1 25Q
940200100020  [F:7&% ©119. 2x P 55x34 Main roller ¢119.2xp55x34 6 e
6 940200100021 EEH D119. 6x P55x34 Main roller ¢119.6x(55x34 6
940200100022 ERH D 120x D 55x34 Main roller ¢120x(p55x34 6
7 910401300026 |l I3 44 FEIGB8Y4. 1-55 Circlip GB894.1-55 6
8 910100300042 H2F2GB5783-M10x60-8. 8 Bolt GB5783-M10x60-8.8 8
9 910400500007 PR PE GBI3-10 Washer GB93-10 8
10 940200200005 M7 %¢ d 42-CD=68 Side roller d 42 - CD = 68 4
11 255038020009 R Adjustable pad 24
12 255038020008 |{H#E Adjusting sleeve 8
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256898501059 4HARTHMIHL (W4 H117148) /SHORT LIFTING CYLINDER (two stage full free)
5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

255043510068 [T (M) (H=3000) Cylinder (M)®85xd60x772(H=3000) 1

255043510066 |31 (M) (H=2000) Cylinder (M)$85xd60x522(H=2000) 1

255043510067 |3 (M) (H=2500) Cylinder (M)$85xd60x647(H=2500) 1

% 255043510069 |3 (M) (H=3300) Cylinder (M)$85xd60x847(H=3300) 1

B/,N A 255043510070 |31 (M) (H=3500) Cylinder (M)$85xd60x897(H=3500) 1

T/zs 255043510071 |3 (M) (H=3600) Cylinder (M)$85xd60x922(H=3600) 1

W” N 5 — A 255043510072 |y (M) (H=3700) Cylinder (M)®85x®60x947(H=3700) 1 £1%/Inc. 1-25

&@% j - /é- — 255043510073  [3H#L (M) (H=4000) Cylinder (M)$85xd60x1047(H=4000) 1

= /C . /gi = 255043510074 | (M) (11=4300) Cylinder (M)®85x®60x1122(H=4300) 1

M 5/4‘;, I '47*\25 255043510075 |y (M) (H=4500) Cylinder (M)®85x®60x1172(H=4500) 1

?aa —<P I 255043510076 |31 (M) (H=5000) Cylinder (M)$85xd60x1297(H=5000) 1

&) ; /EE J| I 255043510077 |l (M) (H=5500) Cylinder (M)$85xd60x1447(H=5500) 1

J’/ d{ ﬁ:u | e 255043510078  |jdiL (M) (H=6000) Cylinder (M)®85x®60x1572(H=6000) 1

" oA B 255098510004  |Z#E A (T4 H P [AlEL) Seal kits (two stage full free middle cylinder) 1 [, % /Inc. 1. 3. 5. 6. 13. 1¢
% 3 10 256843515001  |f@}HE4LH1634-37 Lifting chain LH1634-37 2 H=2000
g e %ﬂ 256843515002 |2 SHAEZLH1634-47 Lifting chain LH1634-47 2 1=2500
& <P/ 13 254043510054 |27} 4 LH1634-53 Lifting chain LH1634-53 2 H=3000
1 256144014005  |#2J}HESALH1634-59 Lifting chain LH1634-59 2 H=3300
- 0 12 263043510059  |#2F-4E4%LH1634-63 Lifting chain LH1634-63 2 H=3500
. ,% i . 254043510055 |2 fH 5 4LH1634-57 Lifting chain LH1634-57 2 Eigg
‘

< - T ! 254043510056  |f@ T4 LH1634-65 Lifting chain LH1634-65 2 H=4000
ej; T«/ﬂ EQKS . 254044010055 |2 JHEESKLH1634-71 Lifting chain LH1634-71 2 H=4300
1 /+ [ I 254043510060  [#2T}4%E4LH1634-75 Lifting chain LH1634-75 2 H=4500
LA 256144014007  |f@FHiE41H1634-85 Lifting chain LH1634-85 2 H=5000
3 256843515003  [#2T}4%E4LH1634-97 Lifting chain LH1634-97 2 H=5500
256144014009  [#2T}4E4LH1634-107 Lifting chain LH1634-107 2 H=6000

1 A By 2B Dust ring 60x74x8/11 1

2 A PUF60X 70X 3 Catch 60x70x3 1

3 A #ih FH &% 35 Seal ring 60%70x6 1

4 A FHE Guide sleeve 1
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256898501059 4HARTHMIHL (W4 H117148) /SHORT LIFTING CYLINDER (two stage full free)
F5/NO 4RTE/SN 2 Name BE/QTY £¥E/Remark
5 A 074 2 4 O ring 84.4x3.1 1
6 A 074 2% 4 O ring 77.5x3.55 1
7 A A Fih 76035 Bearing 6035 1
8 A AT Piston rod 1
H/ 9 A 234 8] Circlip ]
T/ 10 A T FE K Piston assembly 1
‘ﬂgﬁ - e 11 A S IFD85X20x2. 5 Back up ring D85x20x2.5 |
&@{Mj /é 12 A 14 P& 85x70x3 Circlip 85x70x3 1
b ) s/g i'—jé 13 A G| Seal ring 85x70x9 1
4 -
; 5/¢ I 74.\25 1;1 : ]1@? \S/alye bushing 1
?33 > | ; b\'ﬁﬁ pring 1
| 16 A s Valve plug 1
& VEEJ & 7 A POy Catch 1
/ 34 | 9 -
d{ T . 18 A O 2 5/ O ring D15.8x2.4 1
. ﬁ:ss R 19 A il o 12 Circlip 912 1
g o ! 20 A P b 22 Circlip 922 1
& <P/“ 21 A i Slide valve 1
g 22 A [l Spring 1
P . i: 23 A ARz Cylinder 1
il 1 24 A )y Spacer 1
3’? i 25 A HEATM5X5 Screw M5x5 1
i L T " 26 910100100071  |#Z#4:GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1
| "’ 3 27 910400500010 |35 #4 & GBI3-16 Washer GB93-16 1
e %é BS\D;Z; B 28 255043520020 | 445 Chain plate 1
1 3 29 255043520006 TSk Cylinder head 1
- 30 940200500001  |%fEFEHAT780708K- d 110x d 40x27 Chain wheel bearing 780708K-¢110xp40x27 1
31 910401300020 %l HI 5 1424 FEIGB89I4. 1-40 Circlip GB894.1-40 1
32 A FFI4Y42. 5x40 Split pin2.5x40 2
33 A LH1623# % LH1623 chain 2
34 A Kok Joint 2
35 A TF 1443, 2x30 Split pin 3.2x30 2
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256898501059 A2 THMifT (B4 B th1]42) /SHORT LIFTING CYLINDER (two stage full free)

38
39
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—_—————
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5 /N0 #AB/SN 2R Name HE/QTY %Yk /Remark
36 A FRITMEREM18x1. 5 Nut M18x1.5 2
37 A B2 EIM18x1. 5 Nut M18x1.5 2
38 910400500009  |## 4 GBI3-14 Washer GB93-14 2
39 910100400022  |#244CB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2
40 A Kk Joint 2
41 910400500008 S B GB93-12 SpringWasherGB93-12 1
42 910100400009  |#2446B5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1
255043510090  [#2THESALH1623-37 Lifting chain LH1623-37 2 H=2000 25Q
255044510044  |{2THEESLH1623-47 Lifting chain LH1623-47 2 H=2500 25Q
255044010060  [#2T}4E4%LH1623-55 Lifting chain LH1623-55 2 H=3000 25Q
255044510135 |2 FMES4LH1623-61 Lifting chain LH1623-61 2 H=3300 25Q
256844014002 |2 JH4E44LH1623-65 Lifting chain LH1623-65 2 H=3500 25Q
255044510135 |2 FH5E4kLH1623-61 Lifting chain LH1623-61 2 H=3600 25Q
¢ 255044510133 |2 JH4E 44 LH1623-59 Lifting chain LH1623-59 H=3700 25Q
255044010103 |2 JH4E 44 LH1623-67 Lifting chain LH1623-67 2 H=4000 25Q
255044510136 |2 FH5E4kLH1623-71 Lifting chain LH1623-71 2 H=4300 25Q
255044010101 |2 FHHE4KLH1623-77 Lifting chain LH1623-77 2 H=4500 25Q
255044010105 |2 JH4E 44 LH1623-87 Lifting chain LH1623-87 2 H=5000 25Q
255044010108 |2 JH4E 44 LH1623-99 Lifting chain LH1623-99 2 H=5500 25Q
255044010068 |2 F-4E 2% LH1634-109 Lifting chain LH1634-109 2 H=6000 25Q
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256898501060 FEFMISL (B4 BE i J42) /LIFTING CYLINDER (two stage full free)
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FF5/N0 ZmAL/SN P Name & /QrY %4 /Remark
255043510040 [T (L) (H=2000) Cylinder (L)®50x®40x940(H=2000) 1
255043510041 [ (L) (H=2500) Cylinder (L)®50xd40x1190(H=2500) 1
255043510042 3L (L) (H=3000) Cylinder (L)®50xd40x1440(H=3000) 1
255043510043 [#fL (L) (H=3300) Cylinder (L)®50xd40x1590(H=3300) 1
255043510044 [#fL (L) (H=3500) Cylinder (L)®50xd40x1690(H=3500) 1
255043510045 3L (L) (H=3600) Cylinder (L)®50xd40x1740(H=3600) 1
A 255043510046 3L (L) (H=3700) Cylinder (L)®50xd40x1790(H=3700) 1 4 /Inc. 1-21
255043510047  [#fL (L) (H=4000) Cylinder (L)®50xd40x1890(H=4000) 1
255043510048 3L (L) (H=4300) Cylinder (L)®50xd40x2040(H=4300) 1
255043510049 [#fL (L) (H=4500) Cylinder (L)®50xd40x2140(H=4500) 1
255043510050  |3#fL (L) (H=5000) Cylinder (L)®50x$40x2390(H=5000) 1
255043510051  |J#fL (L) (H=5500) Cylinder (L)®50x$40x2590(H=5500) 1
255043510052  [3#fL (L) (H=6000) Cylinder (L)®50xd40x2840(H=6000) 1
255043510053 3L (R) (H=2000) Cylinder (R)®50x40x940(H=2000) 1
255043510054 [ (R) (H=2500) Cylinder (R)®50x®40x1190(H=2500) 1
255043510055 3L (R) (H=3000) Cylinder (R)®50x40x1440(H=3000) 1
255043510056  |J{L (R) (H=3300) Cylinder (R)®50x®40x1590(H=3300) 1
255043510057 L (R) (H=3500) Cylinder (R)®50x40x1690(H=3500) 1
255043510058  |3fL (R) (H=3600) Cylinder (R)®50x40x1740(H=3600) 1
B 255043510059 [J#fL (R) (H=3700) Cylinder (R)®50x®40x1790(H=3700) 1 B4/ Inc. 4-21. 24
255043510060 3L (R) (H=4000) Cylinder (R)®50xd40x1890(H=4000) 1
255043510061  |JhfT (R) (H=4300) Cylinder (R)®50x40x2040(H=4300) I
255043510062  |J4T (R) (H=4500) Cylinder (R)®50x40x2140(H=4500) :
255043510063  |J4T (R) (H=5000) Cylinder (R)®50x40x2390(H=5000) :
255043510064  |J4T (R) (H=5500) Cylinder (R)®50x40x2590(H=5500) :
255043510065  |J4T (R) (H=6000) Cylinder (R)®50x40x2840(H=6000) :
C 255098510002 |z {a 34 (— %4 H iR THED Seal kits (two stage full free lifting cylinder) 2 4 /Inc. 2.12.13.15
1 A T AT Connecting rod 1
2 A OFY % 34 el O ring 26x2.4 1
3 A JE A FERT SR Piston rod assembly 1
4 A e Adjusting bushing 9
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256898501060 FFHHL (B4 H M%) /LIFTING CYLINDER (two stage full free)

2
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FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
5 A i 5 Piston 2
6 A PAL 7N #7111 0 4 ] MR ET M4 x 6 ScrewM4x6 2
7 A P40 & 18 Circlip 918 2
8 A RS Copper bushing 2
9 A i Spring 2
10 A SEhAE % Buffer plunger 2
11 A W AKIR50x45%15 Supporting ring 50x45x15 2
12 A g Dust ring DKB40x52x7/10 2
13 A il % P Seal ring 40x50x6 2
14 A FHE Guide bushing 2
15 A 074 2% 4 O ring 49.7x2.4 2
16 A TS 4l K 4030 Bearing 4030 2
17 A [AREN Cylinder 2
18 A [ 44 10x26 Dowel pin10x26 2
19 910400100008 P44 GB97. 1-12-200HV Washer GB97.1-12-200HV 2
20 910400500008 I I GB93-12 Washer GB93-12 2
21 910100400009 HEFGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
22 910100400029 12} GB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 2
23 910400500010 T I I GB93-16 Washer GB93-16 2
24 A A b FE AT S Plunger rod assembly 1
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256898501061 S (B4 E thI4) /LIFTING CYLINDER (two stage full free)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 255043529001 B3k (BiE ) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1
255043520009 WENE R AL=760 Rise steel pipe L=760 1 H=2000
255043520010 WENEIREL=1010 Rise steel pipe L=1010 1 H=2500
255043520011 WENEIREL=1300 Rise steel pipe L=1300 1 H=3000
255043520012 WENE IR E1=1460 Hydraulic pipe L=1460 1 H=3300
255043520013 WENEIREL=1610 Hydraulic pipe L=1610 1 H=3500/3600/3700
2 255043520014 WENEIRE1=1850 Hydraulic pipe L=1850 1 H=4000

255043520015 WENEIRE1L=2010 Hydraulic pipe L=2010 1 H=4300
255043520016 WENE IR EL=2110 Hydraulic pipe L=2110 1 H=4500
255043520017 WENE IR E1=2360 Hydraulic pipe L=2360 1 H=5000
255043520018 WENE IR EL=2710 Hydraulic pipe L=2710 1 H=5500
255043520019 TRE AN 1R -E1=2960 Hydraulic pipe L=2960 1 H-6000

IS 3 255044020119 [ EE ARk (H) 15-1.395-2SC-60° Hydraulic hose assembly 15-L.395-2SC-60° 1

./ 4 255043520022 |3 (PE ) 2-M27x2-M22x1. 5 Joint 2-M27x2-M22x1.5 1

H 5 255044010040 |43k (=i#) Joint 1

I 6 950700300002 [ 3 R XSF-F161-48 Speed limit valveXSF-F16L-48 1

! /é‘a 7 252144029001 [ 2% (135° ) 15-1.850-25C—60° Hydraulic hose assembly (135°)15-L850-2S( 1

i 8 255044020150 [ Sk () 15-L360-2SC-60° Hydraulic hose assembly 15-L360-2SC-60° 1

!
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256898501062 HPINEE (HEZ L EHHITY) /pipeline installation (two stage full free)

{{

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 910400100006  |F-#4[EGBI7. 1-8-200HV Washer GB97.1-8-200HV 11
2 910400500006 | #1545 GBI3-8 Washer GB93-8 11
3 910200200057  |#24TGB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 7
255028510001 |4t SR A1=670 Groove welding L=670 1 H=2000
255028510002 |4t SR A1-840 Groove welding L=840 1 H=2500
. 255028510003 AN FAEIEE1=1090 Groove welding L=1090 1 H=3000
255028510004  |4hFHEEAL=1240 Groove welding L=1240 1 H=3300/3500
255028510005 AMFREIRE1=1390 Groove welding L=1390 1 H=3600/3700
255028510006 ANFREIREE1-1640 Groove welding L=1640 1 H=4000
5 910300500003  |#Z£EGBS8Y. 1-M6-10 Nut GB889.1-M6-10 2
6 910200200046  |#24TGB70. 1-M6x60-8. 8 Screw GB70.1-M6x60-8.8 2
7 910100300025  |#Z442GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
8 255028520035  |ZdHR (B k) Pipe press fixedly piank 1
9 255028520034 & [ e B Hose fixing bloke 2
252030520016 |3 &K (H) 10-1.2220-1SC-60° Hydraulic hose assembly 10-L2220-1SC-60° 2 H=2000
254130520009 [ =k (B) 10-L2470-1SC-60° Hydraulic hose assembly 10-L2470-1SC-60° 2 H=2500
0 263028520010 [y & = ik (B) 10-L2940-1SC-60° Hydraulic hose assembly 10-L2940-1SC-60° 2 H=3000
255031020013 [y & = ik (B) 10-L3180-1SC—60° Hydraulic hose assembly 10-L3180-1SC-60° 2 H=3300/3500
254128520039 [y & = ik (B) 10-L3250-1SC—60° Hydraulic hose assembly 10-L3250-1SC-60° 2 H=3600/3700
255028520059 [ & = ik (B) 10-L3600-1SC—60° Hydraulic hose assembly 10-L3600-1SC-60° 2 H=4000
11 255028510022 i RN Transition steel pipe 1
255028520008 |3 & = i (BL) 10-L1030-1SC—60° Hydraulic hose assembly10-L1030-1SC-60° 2 H=2000
255028520009 [ & = ik (BL) 10-L1280-1SC—60° Hydraulic hose assembly10-L1280-1SC-60° 2 H=2500
255028520010 |3 & = i (B) 10-L1470-1SC-60° Hydraulic hose assembly10-L1470-1SC-60° 2 H=3000
12 255028520011 [ & = ik (B) 10-L1620-1SC-60° Hydraulic hose assembly10-L1620-1SC-60° 2 H=3300
255028520012 [ & = ik (B 10-L1730-1SC—60° Hydraulic hose assembly10-L1730-1SC-60° 2 H=3500
255028520013 [ & i i (BL) 10-L1550-1SC—60° Hydraulic hose assembly10-L1550-1SC-60° 2 H=3600/3700
255028520015 [ & = i (B) 10-L1770-1SC—60° Hydraulic hose assembly10-L1770-1SC-60° 2 H=4000
13 255029020024  |#3k (BiE %) 8-2xM16x1. 5-60° Joint 8-2XM16x1.5-60° 2
1 255028510011 P AR5 1.=545 Groove welding L=545 1 H=2000
255028510012  |py SAHEAL=670 Groove welding L=670 1 H=2500
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256898501062 HPINEE (HEZ L EHHITY) /pipeline installation (two stage full free)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
255028510013 N SR AL=795 Groove welding L=795 1 H=3000
255028510014 P SR AL=870 Groove welding L=870 1 H=3500

" 255028510015 PSR A1=920 Groove welding L=920 1 H=3600
255028510016 P A 512960 Groove welding L=960 1 H=3700
255028510018 P AR E1=970 Groove welding L=960 1 H=4000
255028510017 N A E1=1070 Groove welding L=960 1

15 910300500006 HERFGBS8Y. 1-M12-10 Nut GB889.1-M12-10 1

16 255028520043 EELT board 1

17 255030520021 THE O 110x27 (Ffl) Pulley ®110x27 4

18 910100100058 2 GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1

19 255030520026 NP RYIN Pulley frame 1

20 910400100006 P24 [EIGB97. 1-8-200HV Washer GB97.1-8-200HV 10

21 255042520101 YRR B (90° ) 10-L500-1SC-60° —0° Hydraulic hose assembly (90)10-L500-1SC-4 2

22 910800100001 OJE P8~ 9. 5x1. 8 Oring 9.5x1.8 2
255042510004 MIFZ 2% A A% (LH) Side shiifter assembly(LH) 1

23 255042510001 F #5 2% (LD) Side shiifter assembly(LD) 1
255042510002 A% 2% Mk (R B4 Side shiifter assembly(CASCADE) 1
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256898501063 P INE B (Fidk4 B HiJ%) /pipeline installation (two stage full free)

?F
N
/

XD

T

Z
F

F5 /N0 #AB/SN &K Name ¥E/QTY %Yk /Remark
255029010001 AN FRESREE1=670 Groove welding L=670 1 H=2000
255029010002 |4t S5 A1-840 Groove welding L=840 1 H=2500

. 255029010003 A SR A 11090 Groove welding L=1090 1 H=3000
255029010004 ANFREIRE1=1240 Groove welding L=1240 1 H=3300/3500
255029010005 AMFAEIRE1-1390 Groove welding L=1390 1 H=3600/3700
255029010006 A SR A 11640 Groove welding L=1640 1 H=4000

2 910400100006  |*F*#[EGBI7. 1-8-200HV Washer GB97.1-8-200HV 10

3 910400500006 | #1545 GBI3-8 Washer GB93-8 13

4 910200200057  |#24TGB70. 1-M8x20-8. 8 Screw GB70.1-M8x20-8.8 13

5 910300500003  |#Z£EGBS8Y. 1-M6-10 Nut GB889.1-M6-10 3

6 910200200046  |#24TGB70. 1-M6x60-8. 8 Screw GB70.1-M6x60-8.8 3

7 255029020024 |43k (BiE %) 8-2xM16x1. 5-60° Joint 8-2xM16x1.5-60° 4

8 910100300025  |#Z442GB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4
284023520003 [y =% (90° ) 10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L2500-1 2 H=2000
255028520042 [y =% (90° ) 10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L2800-1 2 H=2500

9 252028520022 [y 2% (90° ) 10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L3250-1 2 H=3000
252030520003 [y =% (90° ) 10-L2500-1SC-60° Hydraulic hose assembly (90°) 10-L3470-] 2 1=3300/3500
252030520001 [y =% (90° ) 10-L3600-1SC—60° Hydraulic hose assembly (90°) 10-L3550-1 2 1=3600/3700
252030520014 [y 2% (90° ) 10-L3900-1SC—60° Hydraulic hose assembly (90°) 10-L3900-1 2 H=4000

10 910300500006  |#2+£FGB8SY. 1-M12-10 Nut GB889.1-M12-10 1

11 255028520043 |44k board 1

12 255030520021  |¥#E D 110x27 (FAH) Pulley ®110x27 4

13 910100100058  |#Z44:GB5782-M12x100-8. 8 Bolt GB5782-M12x100-8.8 1

14 910100300054  |#2446B5783-M12x50-8. 8 Bolt GB5783-M12x50-8.8 2

15 910400200005 | K#L[EGBI6. 1-12-200HV Washer GB96.1-12-200HV 2

16 255030520026 PR YN Pulley frame 1
255029010008 P AR5 1.=545 Groove welding L=545 1 H=2000
255029010009  |p SHHEAL=670 Groove welding L=670 1 H=2500

17 255029010010  |py S84 41=795 Groove welding L=795 1 H=3000
255029010011  |py SH#EA1=870 Groove welding L=870 1 H=3300
255029010014 P 512920 Groove welding L=920 1 H=3500
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256898501063 P INE B (Fidk4 B HiJ%) /pipeline installation (two stage full free)

X
XTI

F;
F

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
255029010012 P A E1.=960 Groove welding L=960 1 H=3600
17 255029010015 P AR E1=970 Groove welding L=970 H=3700
255029010013 N A E1=1070 Groove welding L=1070 H=4000
255029020009  |MEE @k (H) 10-1L820-1SC-60° Hydraulic hose assembly 10-L820-1SC-60° 2 H=2000
255029020010 [ EE =@k (H) 10--L1070-1SC-60° Hydraulic hose assembly 10-L1070-1SC-60° 2 H=2500
255029020011 WEE SR (B 10—L1260-1SC-60° Hydraulic hose assembly 10-L1260-1SC-60° 2 H=3000
18 255029020012 [ EE S & (E) 10--11410-1SC-60° Hydraulic hose assembly 10-L1410-1SC-60° 2 H=3300
255029020013 [ &= (H) 10--L1510-1SC-60° Hydraulic hose assembly 10-L1510-1SC-60° 2 H=3500
255029020014 WOEE S (B 10—L1340-1SC-60° Hydraulic hose assembly 10-L1340-1SC-60° 2 H=3600/3700
255029020015  [EE & (B) 10--L1560-1SC-60° Hydraulic hose assembly 10-L1560-1SC-60° 2 H=4000
19 255028510022 oA Transition steel pipe 1
252030520016 |3 & ARk (H) 10-1.2220-1SC-60° Hydraulic hose assembly 10-L2220-1SC-60° 2 H=2000
254130520009 [ =k (B) 10-L2470-1SC-60° Hydraulic hose assembly 10-L2470-1SC-60° 2 H=2500
%0 263028520010 |3 E & &Rk (H) 10-1.2940-1SC-60° Hydraulic hose assembly 10-L2940-1SC-60° 2 H=3000
255031020013 [ & = ik (B) 10-L3180-1SC—60° Hydraulic hose assembly 10-L3180-1SC-60° 2 1=3300/3500
254128520039 [y & = ik (B) 10-L3250-1SC-60° Hydraulic hose assembly 10-L3250-1SC-60° 2 1=3600/3700
255028520059 [ & = ik (B) 10-L3600-1SC—60° Hydraulic hose assembly 10-L3600-1SC-60° 2 H=4000
21 255028520035  |ZdHR (B k) Pipe press fixedly piank 2
22 255028520034 & [ e B Hose fixing bloke 4
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256898501064 [T% (VUZ%II%) Mast (four stage full free lift)

F5 /N0 #RAB/SN £33 Name HE/QTY £ ¥k /Remarks
1 910100200012  [#ZF2GB5785-M14x1. 5x70-8. 8 Bolt GB5785-M14x1.5x70-8.8 4
2 910400500009 |4 B GBI3-14 Washer GB93-14 4
3 256844021014 R zE Bearing cover 2
4 254144020063 #HEL Bearing bush 2
5 911200100004  |yhi#FJB7940. 1-M10x1 Oil Cup JB7940.1-M10x1 2
6 256945211021  |4h 2RSS (6100) Outer mast 6100 1 H=6100
6 256945211022  |4h12EEE (6600) Outer mast 6600 1 H=6600
6 256945211023  |4hTZEEE (7000) Outer mast 7000 1 H=7000
7 255044010057 |y H il & 30x82 Axle ®30x82 4
8 910400500007 |44 B GBI3-10 Washer GB93-10 4
9 910100300035  |#Z#2:GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4
253645213001 [ J44E4 (1) 6100 Middle mast 6100 1 H=6100
10 253645213002 |1 J44E4 (1) 6600 Middle mast 6600 1 H=6600
253645213003 [ J44E4A (1) 7000 Middle mast 7000 1 H=7000
253645220001 | TR FCIHEETO. 2 Washer 0.2 12
11 253645220002 | ERFCIHEET0. 5 Washer 0.5 12
253645220003 | IHEERETL Washer 1 12
940200100053 | FE#H D117, 5x P40x28 Roller ©117.5xd40x28 12 X
? 940200100054 |t @ 117. 0x P 40x28 Roller ©117.0x$40x28 2 LR
256945211401 || 7444 (2) 6100 Middle mast 6100 1 H=6100
13 256945211402 || J44E4 (2) 6600 Middle mast 6600 1 H=6600
256945211403 [ J4LEA (2) 7000 Middle mast 7000 1 H=7000
253645212001  |P4 144454 6100 Inner mast 6100 1 H=6100
14 253645212002  |P 14454 6600 Inner mast 6600 1 H=6600
253645212003  |P4 [ J4E4E4 7000 Inner mast 7000 1 H=7000
15 253644520011  |#uiix Base plate 6
253644520132  [ifEEE Fr1=0. 2 Adjusting pad t=0.2 6
16 253644520133  [iEEE1=0. 5 Adjusting pad t=0.5 6
253644520134  [if#E Fr1=0. 8 Adjusting pad t=0.8 6
17 940200500015 BEFR 7K 780708K3~ D 95x P 40x27 Sprocket Bearing 780708K3-D95xd40x27 2
18 910300200012 W REGB6171-M18x1. 5-10 Nut GB6171-M18x1.5-10 10
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256898501064 [T% (VUZ%II%) Mast (four stage full free lift)

F5 /N0 #AB/SN &K Name HE/QTY £ ¥k /Remarks
19 255044020157  |BESLUEFEM18x1. 5x217 Joint M18x1.5x217 4
20 255044020156 |55 MEFEM18x1. 5x102 Joint M18x1.5x102 4
255044010106 |2 FHBE45LH1623-89 Lifting chain LH1623-89 2 H=6100
AO 253543510066 |2 FBES4LH1623-93 Lifting chain LH1623-93 2 H=6600
255044010108 |2 FHBE44LH1623-99 Lifting chain LH1623-99 2 H=7000
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256898501065 [JREFHH (MUZ%ITH) Mast lifting pipeline (four stage full free 1ift)

F5 /N0 #AB/SN £33 Name HE/QTY £ ¥k /Remarks

1 251223520122 |3k (H) 12-M20x1. 5-M22x1. 5-24° Connector 12-M20x1.5-M22x1.5-24° 1

2 253644529001 |y & Ak () 10-1370-1SC-24° Hydraulic hose assembly 10-L370-1SC-J 1

3 950400100002 | #z3 ($5H2 H) 12-2xM16x1. 5-24° Connector 12-2xM16x1.5-24° 1

4 256898520001 [ 45 IR explosion-proof valve 1

5 253645219004 =@ ENE RS Three through the transition steel pipe w 1

6 253644529004  [VEJER MK (135° ) 15-1.850-25C-24° (Af{Hydraulic hose assembly (135°)15-L850 1

7 950700300003  |[Ri# f{XSF-F16L-60 Speed limit valve XSF-F16-60 1

8 255023520030 | #z3k (H) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1

9 253645219002 =ZilEES (g Three joint welding 1

10 910400100006  |“F-#[EGB97. 1-8-200HV Washer GB97.1-8-200HV 2

11 910400500006 |75 44 5 GB9Y3-8 Washer GB93-8 2

12 910100100019  |#ZF:GB5782-M8x20-8. 8 Bolt GB5782-M8x20-8.8 2

13 253644529002 |y R S L (90° ) 15-1550-2SC-24° |Hydraulic hose assembly (90°)15-L550-2 1

14 251244529002 |#3k (BiEE) 12-M27x2-M22x1. 5-24° Joint 12-M27x2-M22x1.5-24° 1

15 251223520030  |#z3k (H) 15-M22x1. 5-M22x1. 5-24° Joint 15-M22x1.5-M22x1.5-24° 1

16 950400500006 |43k (FEB¥ ) 15-M22x1. 5-M22x1. 5-24° |Joint 15-M22x1.5-M22x1.5-24° 1

17 253645229001 sl i Joint over board 1

18 910100300023  |#Z}:GB5782-M8x25-8. 8 Bolt GB5782-M8x25-8.8 2
253644519301  [JiJEE ALK (FD) 15-1.1920-25C-24° Hydraulic hose assembly 15-1.1920-2SC 1 H=6100

19 253645219302  [WiEE ALK (F) 15-1.2180-25C-24° Hydraulic hose assembly 15-1.2180-2SC 1 H=6600
253645219303  [JiEE ALK (F) 15-1.2500-25C-24° Hydraulic hose assembly 15-1.2500-2SC 1 H=7000

20 255044520081 |42 D 20X D 13x33 Bush ®20X®13x33 1

21 255044520096  |1F%: @ 120x36 (JPAE) Pulley ®120x36 (Single ) 1

22 910400100008  |F#FEGB97. 1-12-200HV Washer GB97.1-12-200HV 1

23 910400500008 |35 44 B GB93-12 Washer GB93-12 1

24 910100300054  |#ZF2GB5783-M12x50-8. 8 Bolt GB5783-M12x50-8.8 1

25 253645219003 L AN RS Welding of intermediate cylinder transitig 1
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256898501066 & X2 (PZ%II4) /Fork carrier (four stage full free 1ift)

5 /N0 #AB/SN L Name HE/QTY £ ¥k /Remarks
1 253740510001  |$4H4LIE 411001080 Load backrest welding(1100x1080) 1
2 910400100009  |*F-#&[EGBI7. 1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 |7 %5 44 GB9I3-14 Washer GB93-14 8
4 910100300062  |#Z#:GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
5 910100300020  |#Z}:GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2
6 910400500006 |7 44 5 GB9Y3-8 Spring Washer GB93-8 2
7 253638020301 |BHE=E Roller cover 2
8 910100300041  [#Z#2GB5783-M10x50-8. 8 Bolt GB5783-M10x50-8.8 4
9 910400500007 |33 44 BEGB9I3-10 Washer GB93-10 8
10 910400100007  |*F-#%[EGBI7. 1-10-200HV Washer GB97.1-14-200HV 8
11 940200200005  |{llliE%E & 42-CD=68 Side roller ® 42 - CD = 68 2
12 255038020008 [{F#E Adjusting sleeve 4
13 255038020009 [ HE A Adjustable pad 12
253644520020  [H4[E O 45x D 36x0. 2 Washer ®45x$36x0.2 6
14 253644520021  |#JE D 45x D 36x0. 5 Washer ®45x®36x0.5 6
253644520015  [#4[E D 45x D 36x1 Washer ®45x®36x1
940200100053 | E R @ 117. 5x P40x28 Roller ©117.5x$40x28 12
15 940200100054 | EREE P 117. Tx P40x28 Roller ©117.7x$40x28 12 B
940200100055 | ERiE P 117. 2x P40x28 Roller ©117.2x$40x28 12
16 253738014001 TR A (Vg4 E B IT221040) Assembly drawing of fork rack welding 1 32C
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256898501067 1IFE 28 F & 223k (PUZ% | 148) /Side shifter and pipeline installation(four stage full free 1lift)

—32

@

FF8/N0 #RAB/SN B Name HE/QTY %7 /Remarks

1 253630520904 T R E Middle cylinder rubber tube cover 1

2 910100100060 W2 FEGB5782-M12x120-8. 8 Bolt GB5782-M12X120-8.8 1

3 910400500008 |33 44 B GB9Y3-12 Spring washers GB93-12 3

4 253630520906 am Stent 2

5 254130520016  [#&E D20x D 13x43 bush ®20x @13x43 1

6 910400200005 [ K#FEGBY6. 1-12-200HV Large washers GB96.1-12-200HV 2

7 251127520001  |#3%¢E @ 110x42 (L) Pulley ¢110x42(double groove) 2

8 255044520081  [#}#&E 20X D 13%x33 bush ®20x @13x33 2

9 910100300020 W2 FEGB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 6

10 910400500006 |71 44 5 GB9Y3-8 Spring washers GB93-8 6

11 910400100006  |F-#&[EGBI7. 1-8-200HV Plain washers GB97.1-8-200HV 6

12 910400100008  |*F-#&[EGBI7. 1-12-200HV Plain washers GB97.1-12-200HV 3

13 910300100008 WZRFGB6170-M12-10 Nuts GB6170-M12-10 1

14 910100200016 B2 FEGB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 1

15 910400500010 |33 44 B GB9I3-16 Spring washers GB93-16 1

16 253645220012 T E SRR Middle cylinder chain baffle 1

17 253645220011 4T3k Cylinder head 1

18 910100300025 W2 FEGB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 4

19 255028520035 |7 e e AR Pipe clamp mounting plate 4

20 255028520034 | [ E B Rubber tube fixing block 8

21 253630510001 T RS A e R 4 Intermediate cylinder rubber tube transiti 1
251328520704 | R S % (H) 10-1.2220-15C-24° Hydraulic hose assembly 10-L2220-1SC 2 H=6100

22 251329020702 |y &% (H) 10-1.2360-15C-24° Hydraulic hose assembly 10-L2360-1SC 2 H=6600
251330520702 |y S % (H) 10-1.2510-15C-24° Hydraulic hose assembly 10-L2510-1SC 2 H=7000

23 253631120001  |PABH R T4 (24° ) Single attached hose bracket (24 °) 1

24 253631110003 ¥4k Joint body 1
253631120101 |y & % () 10-11850-15C-24° Hydraulic hose assembly 10-L1850-1SC 2 H=6100

25 253631120102 |y &% (H) 10-11980-15C-24° Hydraulic hose assembly 10-L1980-1SC 2 H=6600
251228520702 | K &% (H) 10-1.2150-15C-24° Hydraulic hose assembly 10-L2150-1SC 2 H=7000

26 910100100054  [iZF£GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 1

27 256844520021 | IR Hose baffle 1

e
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256898501067 1IFE 28 F & 223k (PUZ% | 148) /Side shifter and pipeline installation(four stage full free 1lift)

FF8/N0 #RAB/SN B Name HE/QTY %7 /Remarks
28 950400600006 |43k (FRAEES4H) 10-M16x1. 5-M16x1. 5-24°|Joint 10-M16x1.5-M16x1.5-24° 2
29 253631120002 3 AR Joint Transition Plate 1
251230520704  [iJEE AK (F) 10-1.2610-1SC-24° Hydraulic hose assembly 10-L.2610-1SC 2
30 253631020205 [ JE & ALK (FD) 10-1.2970-1SC-24° Hydraulic hose assembly 10-L.2970-1SC 2
251231020706 [ JE & ALK (FL) 10-1.3450-1SC-24° Hydraulic hose assembly 10-1.3450-1SC 2
31 251330510004  |MEENEREE (24° ) Hydraulic steel pipe welding (24 °) 1
32 253630520006 |y & kL pk () 10-11070-1SC-24° Hydraulic hose assembly 10-L1070-1SC 2
33 253631110001 NEFE (F) ZEBEAF Internal guide groove (right) connecting 1
253631110701 |4 SAHIE-56100 External guide groove welding 6100 1 H=6100
34 253631110702 |4} S:AH IR 56600 External guide groove welding 6600 1 H=6600
253631110703 |4} S:AH4E-57000 External guide groove welding 7000 1 H=7000
253631110704 N FAEE56100 Internal Guide Groove Welding 6100 1 H=6100
35 253631110705 N SR 56600 Internal Guide Groove Welding 6600 1 H=6600
253631110706 N SRS T7000 Internal Guide Groove Welding 7000 1 H=7000
36 910400100005  [*F-#&[FEGBI7. 1-6-200HV Plain washers GB97.1-6-200HV 1
37 910400500005 |35 44 B GB9I3-6 Spring washers GB93-6 1
38 910100100123 W2 FEGB5782-M6x20-8. 8 Bolt GB5782-M6X20-8.8 1
39 253631120003  |Eafff G fill o s 25 20 Install bent frame with single guide grooy 1
40 251242520001  [VRJENGE E(90° ) 12-1.300-1SC-24° —0|Hydraulic hose assembly (90°)12-L300-1 2
41 910800100001  |0FPE-149. 5x1. 8 Oring 9.5x1.8 4
256042510004 |/ EMIFEAE1100 (LH) Side shiifter assembly1100(LH) 1
42 253542510001  |5hE AL A%1100 (LD) Side shiifter assembly1100(LD) 1
256042510002  |{lF5 %8 sk (R i R4 Side shiifter assembly(CASCADE) 1

e
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256898501068 XX HN‘E B (PUZ% [ 7%2) /DOUBLE ADDITIONAL TUBE((four stage full free 1ift)
F5 /N0 #AB/SN £33 Name HE/QTY £ ¥k /Remarks
1 951000100004 | RYGEAL 26 Hose Clamp 26 4
2 251230520704 | AR (B) 10-1.2610-1SC-24° Hydraulic hose assembly 10-L2610-1SC 4 H=6100
2 253631020205 |y AR (B) 10-1.2970-1SC-24° Hydraulic hose assembly 10-L2970-1SC 4 H=6600
2 251231020706 |y & AR (B) 10-1.3450-1SC-24° Hydraulic hose assembly 10-L3450-1SC 4 H=7000
3 950400500006 |42k (B EB¥ ) 15-M22x1. 5-M22x1. 5-24°  [Joint 15-M22x1.5-M22x1.5-24° 8
4 253631320005 o e BE AR Transitional mounting plate 1
5 253631320101 |y AR (B) 10-11500-1SC-24° Hydraulic hose assembly 10-L1500-1SC 2
6 910400100006  |“F-#4[EGBI7. 1-8-200HV Plain washers GB97.1-8-200HV 23
7 910400500006 |73 4B GBI3-8 Spring washers GB93-8 23
8 910100300020  |#Z}2GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 20
253631310701 A SFEIE 56100 External guide groove welding 6100 1 H=6100
'3“‘ 9 253631310702 A S A6600 External guide groove welding 6600 1 H=6600
s 253631310703 |4 SAELESET000 External guide groove welding 7000 1 H=7000
@"% 10 253631320004 |kl AR Joint Transition Plate 1
i i 253631120101  |WJESS B (B) 10-11850-1SC-24° Hydraulic hose assembly 10-L.1850-1SC 4 H=6100
i } 11 253631120102  |WJES B (B) 10-11980-1SC-24° Hydraulic hose assembly 10-.1980-1SC 4 H=6600
i 251228520702  |WJES BN (B) 10-1.2150-1SC-24° Hydraulic hose assembly 10-L.2150-1SC 4 H=7000
B 12 251127520001  |¥46 D 110x42 (AUEE) Pulley ®110x42(double groove) 2
7 i v 13 255044520081 |4} % ©20X P 13x33 bush ®20x ®13x33 2
! W 14 910400200005 | A [EGBI6. 1-12-200HV Large washers GB96.1-12-200HV 6
s 15 910400500008 | %A EGBI3-12 Spring washers GB93-12 3
?)E?\ ;G ¢ 16 910100100054  |#Z F2GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 !
%;% 253631310704 NS AE 46100 Internal Guide Groove Welding 6100 1 H=6100
17 253631310705 | 546600 Internal Guide Groove Welding 6600 1 H=6600
253631310706 P SAE SRS T000 Internal Guide Groove Welding 7000 1 H=7000
18 255028520034 | E S Rubber tube fixing block 12
19 255028520035 B e 2 BERR Pipe clamp mounting plate 6
20 910100300027  |#Z#2GB5783-M8x45-8. 8 Bolt GB5783-M8x45-8.8 6
21 910100300018  |#Z#£GB5783-M6x60-8. 8 Bolt GB5783-M6x60-8.8 4
22 910300500003 BZREGBSSY. 1-M6-10 Nut GB889.1-M6-10 4
23 253631310004 | EANEIE & (JUFk24° ) Hydraulic steel pipe welding (24 °) 1
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256898501068 XU N4 B (U4 J42) /DOUBLE ADDITIONAL TUBE ((four stage full free 1ift)

5 /N0 i/ SN AR Name HE/QTY #¥E/Remarks
24 253631310001 NSFE () HEEAF Internal guide groove (left) connecting ro 1
251328520704 |V JEAT A (H) 10-1.2220-1SC-24° Hydraulic hose assembly 10-L2220-1SC 4 H=6100
25 251329020702 |y 4 Ak (D) 10-1.2360-1SC-24° Hydraulic hose assembly 10-L.2360-1SC 4 H=6600
251330520702 |y 4 AR () 10-1.2510-1SC-24° Hydraulic hose assembly 10-L.2510-1SC 4 H=7000
26 253631310002 | XU B SE 4R (24° ) Double attached hose bracket (24 °) 1
27 910300100006  |#ZEFGB6170-M8-10 Nut GB6170-M8-10 2
28 910100300025 B2 FEGB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
29 910100300025 B2 FEGB5783-M8x35-8. 8 Bolt GB5783-M8x35-8.8 2
30 253631310003 R T s [ 2 28 Intermediate cylinder rubber tube transiti 1
31 253645220012 R E SRR Middle cylinder chain baffle 1
32 253631020020  [}g#E @ 104x76 (PUKEE) Pulley ©104x76 1
33 910100100060 W2 FEGB5782-M12x120-8. 8 Bolt GB5782-M12x120-8.8 1
34 253630520906 B Stent 2
35 253630520904 T R B Middle cylinder rubber tube cover 1
36 253631020021 |4} D20x D 13x73 Bush ®20xd13x73 1
37 910400100008  [“F#4PEGB97. 1-12-200HV Flat Washer GB97.1-12-200HV 2
38 910300100008  [#ZHFGB6170-M12-10 Nut GB6170-M12-10 1
39 253645220011 {3k Cylinder head 1
40 253644520004 |1 ff Embrace hoop 1
41 253631101002 [ R ST 4 (24° ) Single attached hose bracket (24 °) 1
253631110003 Ak Joint body 1 H=6100
42 253631110701 |4 SFELE56100 External guide groove welding 6100 1 H=6600
253631110702 |4 SFELE456600 External guide groove welding 6600 1 H=7000
43 253631110703  |4pSAELEST7000 External guide groove welding 7000 1
44 910100100059  [#ZF:GB5782-M12x110-8. 8 Bolt GB5782-M12x110-8.8 1
45 253631120002 skt kR Joint Transition Plate 1
253631110001 NS5 ) M Internal guide groove (right) connecting 1 H=6100
46 253631110704 [Py SAELL56100 Internal Guide Groove Welding 6100 1 H=6600
253631110705 P SAEE56600 Internal Guide Groove Welding 6600 1 H=7000
47 253631110706 P SAE SRS T000 Internal Guide Groove Welding 7000 1
48 253631120005 T 235 Transitional mounting plate 1
49 251230520002 |3 4 s Bk () 10-1.1260-1SC-24° Hydraulic hose assembly 10-1260-1SC-{ 2
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256898501069 4EARFHMIST (W44 EH HH1J42) /SHORT LIFTING CYLINDER (four stage full free 1ift)

< j
i

FF5/N0 ZRA%/SN LR Name HE/QTY ¥ /Remarks

253645218001 [ (M) © 75x ©50x830 Short lifting cylinder®75x®»50x830 1 H=6100

A 253645218002 |yl (M) P 75x ©50x895 Short lifting cylinder®75xd50x895 1 H=6600

253645218003 |yl (M) @ 75x ©50x975 Short lifting cylinder®75xd50x975 1 H=7000
B 255098510002  |ZH{HEFM (=% 4 EH B D Seal kits(middle cylinder) 1

255044010101  |#FHES5LH1623 X 77 Lifting chain LH1623%x77 2 H=6100

A C 255043510139 [ FHHESKLH1623 X 79 Lifting chain LH1623x79 2 H=6600

| 255044510137 |45 45LH1623 X 81 Lifting chain LH1623x81 2 H=7000
= 1 A 5/ [B150x58x7/6. 5 Dust ring 50x58x7/6.5 1
3/% [ 2 A 4 Fr50x60x3 Catch 50x60x3 1
| 3 A  H50x6016 Seal ring 50%60%6 1
— | e o 4 A CIRES Glide sleeve 1
7/E?J £ 5 A 0742 & [E|D75X3. 1 Oring D75X3.1 1
| 6 A 0% 5% 4+ FEIDT0x3. 1 Oring D75X3.1 1
1 0 7 A BN R 50x55x40 Bearing50x55x40 1
%l 8 A HSGYE FEAT HSG Piston rod 1
¢ﬂ§ 9 A Nz 4 Circlip 1
i; 10 A e MU Piston assembly 1
16 11 A S AIRT5x20x2. 5 Support ring 75x20x2.5 1
E& 12 A SRR T5x65%3 Support ring 75x65x3 1
w 13 A FLH % 3 Seal ring 75x65x6 1
3 14 A [RE Valve cover 1
% 15 A P Spring 1
16 A [0 Valve plug 1
17 A Hh Catch 1
18 A 074 2% 4t ] O ring D20x2.4 1
19 A LA B P 12 Circlip 12 1
20 A LA B P 22 Circlip 22 1
21 A IR Slide valve 1
22 A D 3x15x48. 5 Spring2.3x15x48.5 1
23 A IR Cylinder 1
24 A £ Spacer 1
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256898501069 4EARFHMIST (W44 EH HH1J42) /SHORT LIFTING CYLINDER (four stage full free 1ift)

F5/NO 4RTE/SN Name Name HE/QTY ¥ /Remarks
25 A Screw Mb5xbH Screw M5x5 1
26 910100100071  [Bolt GB5782-M16x50-8. 8 Bolt GB5782-M16x50-8.8 1
27 910400500010  [Washer GB93-16 Washer GB93-16 1
28 253645220012  [Middle cylinder chain baffle Middle cylinder chain baffle 2
ﬁ”’” A 29 253645220012 |Cylinder head Cylinder head 1
f’””z } 30 940200500001  |Chain wheel bearing 780708K- ¢ 110x ¢|Chain wheel bearing 780708K-¢110x¢p4( 2
%zg 0 - ! 31 910401300020  [Circlip GB894. 1-40 Circlip GB894.1-40 2
F@k {@ﬂj - 3/$ - 32 A split pin2.5x40 split pln2.5x4_10 2
o~ 4 /%% - 33 A LH1623 chain LH1623 chain 2
32 °”‘ﬂbl ﬂﬁ 34 A J01r.1t . J0|r.1t . 2
?33 | 35 A Split pin 3.2x30 Split pin 3.2x30 2
) V’QEJ L 36 A Nut MI8x1.5 Nut M18x1.5 2
d./d{ ﬁ:“ | o 37 A Nut M18x1.5 Nut M18x1.5 2
“ B 38 910400500009  [Washer GB93-14 Washer GB93-14 2
0| L . 39 910100400022  [Bolt GB5786-M14x1. 5x40-8. 8 Bolt GB5786-M14x1.5x40-8.8 2
g i: ; " 10 A Joint Joint 2
<P/ ii 41 910400500008  [SpringWasherGB93—12 SpringWasherGB93-12 !
s 42 910100400009  [BoltGB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1
— g/“ 16
- aa
rd:= o — 2
L I
13/%@ Eg %; i
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256898501070 FEF-ylGL (WRKLE BII4E)/ LIFTING CYLINDER (four stage full free 1ift)
F5 /N0 #AB/SN £33 Name HE/QTY £ ¥k /Remarks
253645216001 |y (1) ©60xD50x1475 cylinder®60xd50x1475 1 H=6100
A 253645216002  |HHL (1) ©60x D50x1600 cylinder®60x®50x1600 1 H=6600
253645216003  |JHIfL (L) ©60x D 50x1680 cylinder®60xd50x1680 1 H=7000
253645217001 V4T (R) ©60x ©50x1475 cylinder®60xd50x1475 1 H=6100
B 253645217002  |HHL (R) ©60x D50x1600 cylinder®60x®50x1600 1 H=6600
253645217003 |y (R) ©60x D 50x1680 cylinder®60xd50x1680 1 H=7000
A8 C 253698510001 |33 40, (25-32C DY ZRIA LD Seal kits (lifting cylinder) 2
e@ ) 254043510060  |#2 545 LH1634-75 Lifting chain LH1634-75 2 H=6100
7 :?@/ 15 T D 256144014006 [ J+5ES51LH1634-79 Lifting chain LH1634-79 2 H=6600
il e I;l;” e 256144014007 | JF 4 4 LH1634-85 Lifting chain LH1634-85 2 H=7000
ﬁ 18 4L §\34 1 910100300023  |#ZkEGB5783-M8x25-8. 8 Bolt GB5783-M8x25-8.8 4
L g— 19 gtf 2 910400500007 |3 FEGBI3-10 Washer GB93-10 4
%%&% » = 3 910400100007 | P44 EGB97. 1-10-200HV Washer GB97.1-10-200HV 4
ﬁtﬁg N ; 4 255044520099 |4 [k Rubber pad D)
AL 1L Ry 5 255044520097 |37 Support block 2
A NI é/lz s 6 255044520008 | &5 Blendboard 2
,,,,,,,, - » 7 941100100003  [#Z£FGB6170-M10-10 Nut GB6170-M10-10 2
g T | 3 910300100007  |#24TM10x35-8. 8 Screw M10x35-8.8 2
M 4"\345 a 9 910400100008 | °F-#4[EGB97. 1-12-200HV Washer GB97.1-12-200HV 2
'i§ -%\ﬁi . %gs 10 910400500008 |3 #4 /Bl GBI3-12 Washer GB93-12 2
'Er szg “:\ 11 910100400009  [#2#:GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
,,,,,,,, 1™ 12 255044020156 |4 & 4EHEM18x1. 5x102 Joint M18x1.5x102 2
13 910100300035  |#Z#2GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 2
14 910401300020 |l A 4 14 B GB894. 1-40 Circlip GB894.1-40 2
15 940200500005  |5EFCH#K780708K- D 110x P 40x27 Chain wheel bearing 780708K-®110xd4 2
16 910900400014  |#r A \EGB6074-LH1623 LH1623chain 2
17 910600600022  |JF1442. 5x40 Split pin 2.5x40 2
18 255044020157  |BESLUEHEM18x1. 5x217 Joint M18x1.5x217 2
19 910600600030  |Ff FI44GBI1-3. 2x30 Split pin 3.2x30 2
20 255044020158  |BRAIEEEM18x1. 5 Nut M18x1.5 2
21 910300400007  |#ZE}GB6173-M18x1. 5-05 Nut M18x1.5 2
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256898501070 AFtifL (T4 E I 14)/ LIFTING CYLINDER (four stage full free lift)
FF8/N0 #RAB/SN B Name HE/QTY %7 /Remarks
22 A Th AT Piston rod 1
23 A W ELEE40. 5x49xL.2 Adjusting bushing 40.5x49xL2 1
24 A N2 P48 D 24x2 Circlip ®24x2 1
25 A Y &56x20x2. 5 Bearing 56x20x2.5 1
26 A 4 H56x44x3 Catch 56x45x3 1
27 A L 5 4 B Seal ring 56x45x6 1
O’@ = 28 A E 5 Piston 1
P :: 29 A GBS Copper bushing 1
"'ﬁu ! 30 A 22 1518 @ 26. 5x2 Circlip ©26.5x2 1
ﬁ ! 31 A EZ2AL BN Buffer ring 1
If_ 32 A ] Dust ring DKB45x58x7/10 1
M3 %% 33 A iy ) 25 4 P Seal ring 40x50x6 1
Eic{ﬁr %] 34 A RCES Guide bushing 1
! 35 A O %5 &4 ] O seal ring 49.7x2.4 1
LT 36 A W 74030 Bearing 4030 1
37 A {AREN Cylinder 1
38 A [F4E45D10x26 Dowel pin D10x26 1
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256898501071 Hi %% & 4t/ELECTRONIC

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark

1 920500100002 |\ NS 25D JB-24B Buzzer (DJB-24B) 1

2 251233020001 SER AR £ Integrated electrical box 1
257533010004 4% ZH 44 (ACM-80V—-30GH) Controller Assembly (ACM-80V-30GH) 1 GH/GB &4
257533010003 HAE 4 (Inmotion 7-80V-30GH) Controller Assembly(Inmotion 7-80V-30GH) 1 GH/GB &4

3 257533010002 HAEHH: (Curtis F-80V-306) Controller Assembly(Curtis F-80V-30G) 1 GH/GB &4
257533010001 FEL 4% 2 (i R—144V-306) Controller Assembly (HaiTian-144V-30G) 1 GY—-144V
257533010013 FE 4% 24 (R —80V—-306) Controller Assembly (HaiTian-80V-30G) 1 GY-80V
257533010007 |4 &£k 3 (ACM-80V-30G) Wire Harness (ACM-80V-30G) 1 GH/GB#& %1
257533010008  |% &£k (Inmotion 7-80V-30G) Wire Harness(Inmotion 7-80V-30G) 1 GH/GBZ& %1

4 257533010009 (% &£k7 (Curtis F-80V-30G) Wire Harness(Curtis F-80V-30G) 1 GH/GB#& %1
257533010010 |4 52 (iFR-144V-30G) Wire Harness (HaiTian—-144V-30G) 1 GY-144V
257533010035 |4 54 (i R-80V-306) Wire Harness (HaiTian-80V-30G) 1 GY-80V

5 921700100005  |fnik#4F7Z3-132-133 Accelerator (FZ3-132-133) 1

6 920201000002  |BIEsIFILIK231 Pedal Switch(JK231) 1

7 920500100001  |miml125-DC24V Horn (125-DC24V) 1

8 921900100004  |#5H82DC24VEEEY USB 1 Opiton

9 920200800020 FHAR I I YB-nuoli-003 Warp Switch (YB-nuoli-003) 1

10 920200800013 HETx Combination Switch 1

" 920200200030  [HHRETFFI (— R4 ) KEY 1 A
920200200033 | I (— R4 W) KEY 1 JEAC
256733010104  |{%ZZIDD-E-35CD17B (HCACM) Display (IDD-E-35CD17B) 1 ACMAR G

. 921100100063  |{%#3401T-12-96V Display (3401T-12-96V) 1 Curtis R4
921100100045 A IDD-E-35CD17B (fi Inmotion) Display (IDD-E-35CD17B) 1 Inmotion &%t
256833010024  |{X#HZB923 Display (HZB923) 1 HBRZEG

13 920200100020 A1ETFSELAY39-01MJ-RC Emergency StopSwitch (LAY39-01MJ-RC) 1

" 921900100017  |#54 #$WDC300NT DC-DC8OV/24V 1 80V
257533010011  |[DCDCH:#k2§ (153. 6V-24V-500W) DC-DC153. 6V-24V-500W 1 144V

15 920200300004 |z H<RZ-156Q22-B3 Micro Switch(RZ-15GQ22-B3) 4

16 922000100053  |4TFLDJ-SSWD-003 Grouped Lamps FLDJ-SSWD-003 2 JEHERIT

17 922000100001  [4TPDL-LXZM-1 Head Lamp PDL-LXZM-1 3 HE I RAT
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NOBLELIFTi&7]

256898501071 Hi %% & 4t/ELECTRONIC

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
922000100014  [Blue Lamp A-LJD-Al JTA-LJD-A1 2 AURIEEAT
922000100028  [Blue Lamp RB-L590-1 JTRB-L590-1 3 — AT

18 922000100027  [Red Lamp RB-L590 JTRB-L590 3 — LT
922000100041  [Blue Lamp OW-6202 *TOW-6202 3 URL T
922000100032  [Red Lamp OW-6202 T OW-6202 3 URIZT 60T

19 922000100050  |Caution Light FLDJ-JSD-001 ¥JFLDJ-JSD-001 1 AT

20 922000100051  |Caution Light FLDJ-QXD-001 ¥JFLDJ-QXD-001 1 TREEAT

21 255056510001 Rear handle switch(horn) JEEF I % 1

256898501072 HEFEZH{f:/ELECTRONIC COMPONENTS—Inmotion 78R %t
[ = /o] GiFS/SN [ K | Name [ wm/ary|  &¥E/Remark

%109 pi, 3t 118 1T




NOBLELIFTi&7]

1 256698537003 Fefilids 80V/400A contactor 80V/400A 1 GH/GB# %1
2 253698537011 175 Wi 5 350A fuse 350A 1 GH/GB& 4
3 921400100205 FE ] 2$ACS8OM40-C35T CONTROLLER ACS80M40-C35T 1 GH/GB & 41|-Pump
4 253698537011 175 B 25 350A fuse 350A 1 GH/GB &4
5 921400100205 FaE ] 2$ACS8OM40-C35T CONTROLLER ACS80M40-C35T 1 GH/GB#&%1-Tra

e

G
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256898501073 4 4 /ELECTRONIC COMPONENTS—Curtis-F& %t

F5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
1 921400100177 |43 9%AC-F6-A-80-450-101 CONTROLLER AC-F6-A-80-450-101 1 GH/GBZ %1-Tra
2 921400100177 |42 #$AC-F6-A-80-450-101 CONTROLLER AC-F6-A-80-450-101 1 GH/GB £ #1|-Pump
3 257598537015 | {f[%:£2500A FUSE LINK” 80 VOLT 500 Amp 1 GH/GB £ %1
4 920700100006  |4Zfuh#3DCSOV-SW200-583 Contactor 1 GH/GB#& %1
5 257598537016 [ HL (R 22 i FUSE HOLDER KH-PSA0001-002 1 GH/GBZ 41




NOBLELIFTi&7]

256898501074 244k /ELECTRONIC COMPONENTS—ACM&4E

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 256698537003 Fefilids 80V/400A contactor 80V/400A 1 GH/GB# %1
2 256698537002 I gs 425A fuse 425A 1 GH/GB &4
3 921400100222 P28 ACMII80C450 CONTROLLER ACMII80C450 1 GH/GB £ %1|-Pump
4 256698537002 I gs 425A fuse 425A 1 GHZR %
5 921400100222 2% ACMII80C450 CONTROLLER ACMII80C450 1 GH/GB#&%1-Tra

o112 m, 3118 1
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256898501076 Ei4H {4 /ELECTRONIC COMPONENTS—¥§RS0VKHE RS

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 257598537020  [fzfih R8OV Contactor 80V 1 GY-80V
2 257598537021 YA BT 25 400A Fuse 400A 2 GY-80V
3 921400100224 P28 Hi380-08040A5M CONTROLLER Hi380-08040A5M 1 GY & %I|-Pump
4 921400100225 Pt 2% Hi380-08035A5M CONTROLLER Hi380-08035A5M 1 GYRHI-Tra

% 113 51, 3t 118 11
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256898501077 % 4H {4 /ELECTRONIC COMPONENTS—HER144VAKRE RS

5 /N0 4RA%/SN 2R Name H&/QTY £&¥%/Remark
1 257598537022 PEfh 2ETK400D144V contactor TK400D144V 1 GY-144V
2 257598537023 YT 25 250A fuse 250A 2 GY-144V
3 921400100226 Pt 2% Hi380-14020A5M CONTROLLER Hi380-14020A5M 1 Pump/GY-144V
4 921400100226 Pt 2% Hi380-14020A5M CONTROLLER Hi380-14020A5M 1 Tra/GY-144V

o114 v, 3118 1
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256898501078 & Hi 1 /BATTERY

TERTTRTHTHN |
AR

L

5 /N0 #AB/SN &K Name HE/QTY %Yk /Remark
257537013001  |&4H76. 8V277GF2:H i 306 (1 2%%) 30G6-80V-277-D 1 ¥ /hoisting
257537013002  |#f476. 8V412GF238 A 30G (1 2%%) 306-80V-412-D 1 M%E/hoisting
257537013003  |#£4176. 8V554GF23d I 306 (1 2%%) 306-80V-554-D 1 M%E/hoisting

1 257537013004  |&4H76. 8V277GF2n#AHE A fiiR30G (173 3) 306-80V-277-D (H) 1 Mm% /hoisting
257537013005  |&#4H76. 8V412GF2n#4HE A fiR30G (175 3) 306-80V-412-D (H) 1 Mm% /hoisting
257537013006  |#476. 8V554GF2 0 HGE 306 (F2%) 306-80V-554-D (H) 1 M%E/hoisting
257537013007  |#¢4ll76. 8V277GR23d I AR30G (i) 306-80V-277-C 1 i 4z/Slide Over
257537013008  |#f4l76. 8V412GF23d I AR30G (M) 306-80V-412-C 1 i 4z/Slide Over
257537013009  |#f4176. 8V554GF23d I 306 (i) 306-80V-554-C 1 i 4z/Slide Over

2 257537013010  |&%4876. 8V277GF20HGE I AR30G (4 306-80V-277-C (H) 1 i 4z/Slide Over
257537013011  [&%48176. 8VA12GF20#GE I AR30G (4 306-80V-412-C (H) 1 i 4z/Slide Over
257537013012  |#%476. 8V554GF2 0@ F 306G (WJ?E 306-80V-554-C (H) 1 i%z/S1ide Over
257537013013 |48 144V206GF 238 F iR 30G (%) 306-144V-206 1 M47-144V/Slide Over|
257537013014 |48 144V277GF238 F R 30G (%) 306-144V-277 1 M47-144V/Slide Over]

3 257537013015 |48 144V206GF20#4il F R 306 (fllF) 306-144V-206 (H) 1 M47-144V/Slide Over]
257537013016 |48 144V27 7GRN HGl F R 306 (flFr) 306-144V-277 (H) 1 MH7-144V/Slide Over
257537011001 |23 fEi@HE80VA60Ah (— AR 14) 30G-80V-460 1 ¥ /hoisting

4 257537011002 &5 {HidAE80V280Ah (—RLAH 40 306-80V-280 1 M%E/hoisting
256736516011 751 7580100-R320 F1:85 (= HH380+£20%H ) [Li Charger 80V100A( 3p 380+20%V) 1 fic277Ah
256736516012 75 #580100-R320 F1:85 (= HH380+£20%%: ) [Li Charger 80V100A( 3p 380+20%V) 1 fic277Ah
256736516013 78 L #%80100-R320/9:65 (= #H176~2563 ) |Li Charger 80VI00A( 3p 176V-256V) 1 fit277Ah
256736516014 |75 H1#$80100-R320VY 5 (=4H356~520i# ) [Li Charger 80VI00A( 3p 356V-520V) 1 fic277Ah
256736516015 |7 Hi#280150-R320F: (= AH380+20% 41 3) [Li Charger 80V150A( 3p 380+20%V) 1 flid277/412Ah
256736516016 |7 Hi#280150-R320 i (= AH380+20%%:3C) [Li Charger 80V150A( 3p 380+20%V) 1 flid277/412Ah

g 256736516017 75 H#$80150-R320 VU5 (= 41176 ~2563 ) [Li Charger 80V150A( 3p 176V-256V) 1 flid277/412Ah
256736516018  |7¢ H1#$80150-R320 15 (=4H356~520i# ) [Li Charger 80V150A( 3p 356V-520V) 1 flid277/412Ah
256736516019  |7¢ H1#280200-R320F: (= AH380+20% 41 3) [Li Charger 80V200A( 3p 380+20%V) 1 fid412/554Ah
256736516020  |7¢ Hi#280200-R320 i (= AH380+20%%:3) [Li Charger 80V200A( 3p 38020%V) 1 fid412/554Ah
256736516021 78 HL#$80200-R320 VU5 (= 41176 ~2563 ) [Li Charger 80V200A( 3p 176V-256V) 1 fid412/554Ah
256736516022 7t H1,#$80200-R320 /985 (= #1356 ~520if ) |Li Charger 80V200A( 3p 356V-520V) 1 fic412/554Ah

e

G
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256898501079 & EH.it (733%) /BATTERY (LIFTING)

FF8/N0 #RAB/SN &R Name HE/QTY %33 /Remark
1 257098537013 DCDC DCDC 1
2 251198537016 KLk Antenna 1
3 252198537031  |LED#§/RAT LED metal indicator 1
4 252198537030 g Rt B Buzzer 1
5 921200100037 7E il iBMS BMS(A555-G) 1 AT 25 T AN [E) A R A
6 256098537009 |4 HFH Gold resistor 1
7 252198537025 WAl Current divider 1
8 252198537079 4k FL 2% (400A) Relay(400A)(discharge) 1
9 257598537001 HE L2 33 A A Vehicle communication socket 1
10 257598537003  |H% 1F 28 g e il Fi 47 High voltage discharge socket 1
11 257598537005 |t HE £ 45 m K -30G T % Discharge cable assembly -30G lifting 1
12 257598537002 76 FL 38 T Charging communication socket 1
13 257598537004 I IF2: 5k 75 F A High voltage charging socket 1
14 218098520013 4k FL#E (300A) Relay(300A)(recharge) 1
15 257098537014 15 i g% fuse 1
16 251198537024 Fiakrs Relay(heating) 1

e

G
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NOBLELIFTi&7]

256898501080 &5 Ha. 1 (Il H180V) /BATTERY (SIDE OUT 80V)

17
16
15
14

13

FF8/N0 #RAB/SN &R Name & /QrY %33 /Remark
1 257098537013 DCDC DCDC 1
2 921200100037 7E il iBMS BMS(A555-G) 1 ATV 25 T AN [E) A R A
3 251198537016 KLk Antenna 1
4 252198537031  |LED#§/RAT LED metal indicator 1
5 251198537024 4 2% Relay(heating) 1
6 256098537009 |4 HFH Gold resistor 1
7 252198537025 WAl Current divider 1
8 252198537079 4k FL 2% (400A) Relay(400A)(discharge) 1
9 252198537030 g ALy B Buzzer 1
10 257598537001 HE 22 33 A A Vehicle communication socket 1
11 257598537003  |H% 1F 26 g e il F 47 High voltage discharge socket 1
12 257598537006 TR 2R 45 2 306G H 80V Discharge cable assembly -30G 80V side ou 1
13 257598537007 |73 LR S 5 K -30GH 80V Charging cable assembly-30G 80V side outp 1
14 257598537004 I IF2: 5k 75 F A High voltage charging socket 1
15 257598537002 7t FL 38 T Charging communication socket 1
16 218098520013 4k FL#E (300A) Relay(300A)(recharge) 1
17 257098537014 15 i g% fuse 1

e

G
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NOBLELIFTi&7]

256898501081 & He s (M) H4144V) /BATTERY (SIDE OUT 144V)

O oo =3 T Ol &>

—_ e — =t
-3 oo

(=]

14

13

FF8/N0 #RAB/SN &R Name & /QrY %33 /Remark
1 921200100041 T | i BMS BMS(A575-G) 1 AN [E) B AN [E) A A
2 251198537016 KLk Antenna 1
3 252198537031  |LED#§/RAT LED metal indicator 1
4 256098537009 W4 H H Gold resistor 1
5 252198537025 WARliTE Current divider 1
6 252198537079 4k FL 2% (400A) Relay(400A)(discharge) 2
7 252198537030 g Rt B Buzzer 1
8 257598537008 MSD¥i Sk MSD plug 1
9 257598537009 MSD##i & MSD socket 1
10 257598537001 HE 22 33 A A Vehicle communication socket 1
11 257598537003  |H% 1F 26 g e il F 47 High voltage discharge socket 1
12 257598537010 TRCHRL 2 45 2 - 30G AT 1 144V Discharge cable assembly -30G 144V side o 1
13 257598537004 I IF2: 5k 75 F A High voltage charging socket 1
14 257598537011 7 HL 2R 85 2 - 30GN HY 144V Charging cable assembly-30G 144V side ouf 1
15 257598537002 7t FL 38 T Charging communication socket 1
16 218098520013 4k FL#E (300A) Relay(300A)(recharge) 1
17 257598537012 15 i g% fuse 1
18 251198537024 Ak ES Relay(heating) 1
19 257598537013 4T+ BH I B DCDC DCDC 1

e
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